Installation/Operation with Service Replacement Parts

Beginning with Serial No. R3448 and above

Single Tank Dual Tank Rack

44 64

66 PW 86 PW

70 FFPW 90 PPPW

80 HDPW 100 HDPW
Single Tank 44 WS 120 HDPW
Model 44 66 WSPW

70 WSFFPW

80 WSHDPW

66 DRPW 66 LTPW
70 DRFFPW 70 LTHDW
80 DRHDPW 80 LTHDPW
Single Tank w/Prewash
Model 66 PW 44 DRWS
66 DRWSPW

Two Tank w/Prewash

Model 64

E-series Rack Conveyor Dishwasher

Model Machines

Single Dual-Rinse
44 DR

70 DRWSFFPW
80 DRWSHDPW

54 DR

76 DRPW
80 DRFFPW
90 DRHDPW

Chemical Sanitizing
44 LT

GIIS

www.championindustries.com

Dishwasher serial no.

Issue Date: 10.15.12

Manual P/N 114315 rev. H

For machines beginning with o/N_ 13448 and above

3765 Champion Boulevard
Winston-Salem, NC 27105

336/661-1556 Fax: 336/661-1660

Toll-free: 800.858.4477

2674 N. Service Road, Jordan Station
Ontario, Canada LOR 1S0
905/562-4195 Fax: 905/562-4618
Toll-free: 800.263.5798

Printed in USA


http://www.partstown.com/champion - moyer diebel/cha114315?pt-manual=CHA-E-SERIES_spm.pdf

For future reference, record your dishwasher information in the box below.

Model Number Serial Number

Voltage Hertz Phase

Champion Service Agent Tel:
Champion Parts Distributor Tel:

National Service Department
I
- ®
Champion
In Canada: In the USA:
Toll-free: 800/ 263-5798 Toll-free: 800/ 858-4477
Tel: 905/ 562-4195 Tel: 336/ 661-1556
Fax: 905/ 562-4618 Fax: 336/ 661-1660
email: service@moyerdiebellimited.com email: service@championindustries.com

ATTENTION:

The dishwasher model number,
serial number, voltage, hertz and phase
are needed to identify your machine and to
answer questions.

Please have this information on-hand
if you call for service assistance.

For all models:

The data plate mounts to
one side of the top-mounted
control cabinet.

The USGBC and the CaGBC Member Logos are trademarks owned by the U.S. Green Building Council and
The Canadian Green Building Council, respectively, and are used by permission. The logos signify only that Champion
Industries, Inc. is a USGBC member and a CaGBC member; USGBC and CaGBC do not review,
certify nor endorse the products or services offered by its members.

COPYRIGHT © 2012 All rights reserved Printed in the USA



REGISTER YOUR PRODUCT ONLINE

Make sure you are connected to the internet then enter the address below.

In the U.S.A

http://www.championindustries.com/reqister

In Canada

http://www.championindustries.com/canada/reqgister




_
Champion

PRODUCT REGISTRATION
BY FAX

COMPLETE THIS FORM AND FAX TO:

(336) 661-1660 in the USA

1-(800) 204-0109 in Canada

PRODUCT REGISTRATION CARD

Model Serial #

Date of Installation: — /
Company Name:
Address:
Telephone# ( ) —_

(Street) Province Postal Code

Contact:

Installation Company:
Address:

Telephone #:

Contact:

FAILURE TO REGISTER YOUR PRODUCT MAY VOID YOUR WARRANTY

IMPORTANT IMPORTANT




Revision History

Revision History

A revision might be a part number change, new instructions, or information that was not available
at print time. We reserve the right to make changes to this manual without notice and without in-
curring any liability by making the changes. Dishwasher owners may request a revised manual, at
no charge, by calling (800.858.4477) in the USA or (800.263.5798) in Canada.

Revision Revised Serial Number Description
Date Pages Effectivity
9.01.04 All RE3448 Released First Edition
9.01.04 20 RE3448 P/N 328473 replaced by 328977
9.01.04 20,23,25 RE3448 Added new door catches
9.01.04 23 RE3448 P/N 327891 replaced with 328974
12.16.04 43, 75,77 RE3448 Added 575 Volt Elements
2/16/05 91 RE3448 Added revised schematics
3/13/08 21,22 RE08024965 Added baffle to prevent drafts
9/27/06 32-35 RE4320 Added rack rear guide to the track
7117/08 80 RE08065126 Added timer to eliminate blower chatter
3/14/08 N/A RE0705549 Added Solid State Controls for special orders
8/18/09 98-99 J08102541 Added Digital Controls displays to cabinet
and digital display troubleshooting guide
6/12//09 N/A RE09045446 First Rack Model with digital display
10/13/09 All J08102541 Released Second Edition
1/22/10 92-97 J08102541 Added 575V/3PH Part Nos.
1/22/10 110-113 J08102541 Added 24" and 30" Sideloaders
3.17.10 80-83 J08102541 Added Fill Piping and CWT Piping
8.2.10 23 J08102541 Added 120 to set-point instructions
8.2.10 84 J08102541 Added Drain Basket Assy. P/N 107342
8.2.10 89 J08102541 Changed Item 2 P/N to 113984
8.2.10 106-107 J08102541 Revised lllustration and Parts List
8.26.10 107 J08102541 Corrected Item 36 P/N for 0507315 to 601707
11.16.10 55 J08102541 Corrected Item Numbers in lllustration
10.15.12 34-35 RE10095983 Updated 575V Drive Mtr. to 240V/60/1
39 J08102541 Chaned Item 2 from 328045 to 328046
52-53 J08102541 Corrected Item Numbers in lllustration
54-55 J08102541 Added E-84 Wash Manifold P/N's
91 J08102541 Removed Kit 900184 from List NLA
95 J08102541 Chenged Item 1 P/N 114505 for Digital Cabinet

121-150 e Replaced All schems w/Current Digital revisions


http://www.partstown.com/champion - moyer diebel/cha0507315?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107342?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113984?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha601707?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328046?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900184?pt-manual=CHA-E-SERIES_spm.pdf

Limited Warranty

LIMITED WARRANTY

Champion Industries Inc. (herein referred to as Champion), 3765 Champion Blvd., Winston-Salem, North Carolina 27105,
and P.O. Box 301, 2674 N. Service Road, Jordan Station, Canada, LOR 1S0, warrants machines, and parts,
as set out below.

Warranty of Machines: Champion warrants all new machines of its manufacture bearing the name
"Champion" and installed within the United States and Canada to be free from defects in material and workman
ship for a period of one (1) year after the date of installation or fifteen (15) months after the date of shipment by
Champion, whichever occurs first. [See below for special provisions relating to glasswashers.] The warranty
registration card must be returned to Champion within ten (10) days after installation. If warranty card is not
returned to Champion within such period, the warranty will expire after one year from the date of shipment.

Champion will not assume any responsibility for extra costs for installation in any area where there are
jurisdictional problems with local trades or unions.

If a defect in workmanship or material is found to exist within the warranty period, Champion, at its election,

will either repair or replace the defective machine or accept return of the machine for full credit; provided;
however, as to glasswashers, Champion's obligation with respect to labor associated with any repairs shall end
(a) 120 days after shipment, or (b) 90 days after installation, whichever occurs first. In the event that Champion
elects to repair, the labor and work to be performed in connection with the warranty shall be done during regular
working hours by a Champion authorized service technician. Defective parts become the property of Champion.
Use of replacement parts not authorized by Champion will relieve Champion of all further liability in connection
with its warranty. In no event will Champion's warranty obligation exceed Champion's charge for the machine.
The following are not covered by Champion's warranty:

Lighting of gas pilots or burners.

Cleaning of gas lines.

Replacement of fuses or resetting of overload breakers.

Adjustment of thermostats.

Adjustment of clutches.

Opening or closing of utility supply valves or switching of electrical supply current.
Cleaning of valves, strainers, screens, nozzles, or spray pipes.

Performance of regular maintenance and cleaning as outlined in operator’s guide.
Damages resulting from water conditions, accidents, alterations, improper use, abuse,
tampering, improper installation, or failure to follow maintenance and operation procedures.
j- Wear on Pulper cutter blocks, pulse vanes, and auger brush.

TSe@mooooTe

Examples of the defects not covered by warranty include, but are not limited to: (1) Damage to the exterior or
interior finish as a result of the above, (2) Use with utility service other than that designated on the rating plate,
(3) Improper connection to utility service, (4) Inadequate or excessive water pressure, (5) Corrosion from
chemicals dispensed in excess of recommended concentrations, (6) Failure of electrical components due to
connection of chemical dispensing equipment installed by others, (7) Leaks or damage resulting from such
leaks caused by the installer, including those at machine table connections or by connection of chemical
dispensing equipment installed by others, (8) Failure to comply with local building codes, (9) Damage

caused by labor dispute.

Warranty of Parts: Champion warrants all new machine parts produced or authorized by Champion to be free
from defects in material and workmanship for a period of 90 days from date of invoice. If any defect in
material and workmanship is found to exist within the warranty period Champion will replace the defective
part without charge.

DISCLAIMER OF WARRANTIES AND LIMITATIONS OF LIABILITY. CHAMPION'S WARRANTY IS ONLY TO THE EX-
TENT REFLECTED ABOVE. CHAMPION MAKES NO OTHER WARRANTIES, EXPRESS OR IMPLIED, INCLUDING,
BUT NOT LIMITED, TO ANY WARRANTY OF MERCHANTABILITY, OR FITNESS OF PURPOSE. CHAMPION SHALL
NOT BE LIABLE FOR INCIDENTAL OR CONSEQUENTIAL DAMAGES. THE REMEDIES SET OUT ABOVE ARE
THE EXCLUSIVE REMEDIES FOR ANY DEFECTS FOUND TO EXIST IN CHAMPION DISHWASHING MACHINES AND
CHAMPION PARTS, AND ALL OTHER REMEDIES ARE EXCLUDED, INCLUDING ANY LIABILITY FOR INCIDENTALS
OR CONSEQUENTIAL DAMAGES.

Champion does not authorize any other person, including persons who deal in Champion dishwashing machines
to change this warranty or create any other obligation in connection with Champion Dishwashing Machines.



Table of Contents

E-series Rack Conveyor Dishwashers

REVISIONS 10 ThiS MANUAL.......cceeeiiee et e e e et e e e e e e et e et e e e e et e e e st e reaaeenanass i
T8 T (=0 IR A = U = U SRR ii
[ To [Tl D= g o] (o] o TP TR iv
TS = 1= 1A 0 1
Model DetailS.........oovivieiiiiieiee e, 1

RECEIVING ...evieiiiiiiiiieee e 2

Plumbing Connections...........ccccvvveviveeeeeesieiicnnns 2

Drain CoNNECHIONS ......iiiiieeieee e 4

VeNtilation .......cooooevveevieieecee e 4

Electrical CoNNECtioNS.........covvveviiiiieiiiieeeeeeeeeaen, 5

Curtain LOCAtiONS.........oiieeeieiieeeeee e 8

Hot Water Coil Tank Heat............ccooeeeeevvivvineneenns 9

Door Safety SWItChes ..........cccviviiiiiiiiiieeie 11

Spray Arm and Scrap SCreens.......ccccceeeeeeeeeeeennn. 11

(@ 01T =11 [0 o FS S UPPPTR 17
OPEIatioN....ccceiiiiiiiiie e 17

Cleaning and Maintenance............ccccceeeeeeeeeeennn. 18

Digital DiSPlay ........cceeeeeeeeiiiiiiiiiiiieeiee e 20

Troubleshooting ..........cooeiiiiiiii 26

Service Replacement Parts ........coooviiiiiiiiii e 27
Electrical SChemMatiCS. ... 121



Model Descriptions

Model Descriptions

Electric high temperature single tank and multiple tank rack conveyor dishwashers
with built-in electric boosters in 40°F/22°C rise or optional 70°F/39°C rise.

Steam high temperature single tank and multiple tank rack conveyor dishwasher with
built-in steam booster in 40°F/22°C rise or an optional 70°F/39°C rise booster.

Hot water coil dishwashers utilizing recirculating hot water through a wash tank heater
coil to heat the wash water.

Electric low temperature chemical sanitizing single tank and multiple tank rack conveyor
dishwasher.

Dual Rinse machines utilizing an auxiliary rinse to save energy and improve washability.

The installation, and initial start-up of your dishwasher must be performed by qualified
electricians, plumbers, and authorized service technicians trained in commercial
dishwashers.

Defects and repairs caused by unauthorized installers will not be covered by the
dishwasher warranty.



Model Details

Model Detalls

Champion single tank and two tank rack conveyor dishwashers are fully automatic.
Standard equipment includes 1HP prewash, 2HP wash and 2HP power rinse pumps. The
conveyor drive is a 1/6 HP motor. All models are available in

right-to-left (R-L) or left-to-right (L-R) direction.

Model Numbers

Single Tank - BaSiC ..., 44,54, 44 WS, 44 LT

Single Tank with 22" Prewash........................oooo. 66 PW, 76 PW, 66 WS, 66 LT PW
Single Tank with 36" Prewash..........................oo. 80 HDPW, 90 HDPW, 80WS HDPW
Single Tank with 26" Front Feed Prewash.............. 70 FFPW,80 FFPW, 70 WS FFPW

* The 44 DR and 54 DR basic models are high temperature 180°F/80°C hot final rinse
water sanitizing dishwashers. Prewash options are available in 22", 36", and
26" front feed. Built-in stainless steel electric booster heaters in 40°F/22°C and
70°F/39°C rise are available and steam booster heaters in 40°F/22°C and 70°F/39°C
rise. Dual-Rinse (DR) models feature a recirculating rinse that conserves energy.

* The 44 WS and 44 DRWS models are WaterSaver high temperature 180°F/80°C
hot final rinse water sanitizing dishwashers. Prewash options are available in 22",
36", and 26" front feed. Built-in stainless steel electric booster heaters in 40°F/22°C
and 70°F/39°C rise are available and steam booster heaters in 40°F/22°C and 70°F/39°C
rise. Dual-Rinse (DR) models feature a recirculating rinse that conserves energy.

* The 44 LT and 66 LT models are low temperature 140°F/60°C sodium hypochlorite
(chlorine bleach) sanitizing final rinse to maintain a minimum concentration of
50 PPM on the wares. The concentration of sanitizer must be tested at regular
intervals using chlorine test papers.

TWO TanK - BaSIC .....cevuiiiiiiiieceee e 64,72, 84

Two Tank with 22" Prewash ..........ccocooeviiiiviiiieiiiinnnen, 86 PW, 94 PW, 106 PW

Two Tank with 36" Prewash ...........cccooevviiiviiieiiiinnnen, 100 HDPW, 108 HDPW, 120 HDPW
Two Tank with 26" Front Feed Prewash.................... 90 FFPW, 98 FFPW, 110 FFPW

» The 64, and 84 basic models are high temperature 180°F/80°C hot water final rinse
sanitizing models. Prewash options are available in 22", 36", and 26" front feed.
Built-in stainless steel electric booster heaters in 40°F/22°C and 70°F/39°C rise are
available and steam booster heaters in 40°F/22°C and 70°F/39°C rise.

* All rack conveyor dishwasher models are covered by a 1-year parts and labor limited
warranty.



Installation
Receiving

HATTENTION!!

Use caution when moving or lifting the dishwasher to prevent damaging the dishwasher or the installation
site. Check doorway and passageway clearance before moving the dishwasher. Remove dishwasher front
panels and check under the machine base for obstructions before moving.

Inspect the dishwasher for shipping damage

Check the dishwasher interior for curtains, panels and other supplies.

Lift the dishwasher off the shipping pallet and move the machine near its permanent location.
Leave a minimum of 6" between walls and the rear of the dishwasher.

a > wnh Pk

Level the dishwasher side-to-side and front-to-back using a bubble level.
The dishwasher legs are adjusted by screwing them in or out.

Do not remove tags attached to the utility connections.
7. Remove the protective film from the dishwasher exterior.
Remove any foreign material from the dishwasher interior.

Wall Clearances



Installation
Utilities

Hot Water Connections

NOTE:

Only qualified personnel should make dishwasher plumbing connections.
Connections must meet local plumbing and sanitary codes.

Improper installation is not covered be the dishwasher warranty.

Hot Water Requirements:

1.

Connect a 3/4" NPT hot water supply line to the line strainer located at the top rear of the
dishwasher.

For a dishwasher without a booster heater, the hot water connection must supply a
minimum of 180°F/82°C measured at the dishwasher.

For a 40°F/22°C rise booster heater, the hot water connection must supply a minimum of
140°F/60°C measured at the dishwasher.

For a 70°F/39°C rise booster heater, the hot water connection must supply a minimum of
110°F/43°C measured at the dishwasher.

For a single wash tank hot water coil heated dishwasher, the hot water connection must
supply a minimum of 185°F/85°C measured at the dishwasher.

For a two-tank hot water coil heated dishwasher, the hot water connection must supply a
minimum of 195°F/91°C measured at the dishwasher.

For a low temperature chemical sanitizing dishwasher the hot water connection must
supply a minimum of 140°F/60°C measured at the dishwasher.

Install a pressure regulating valve (PRV) before the dishwasher supply connection to
maintain a flowing pressure of 20-25 PSI1/137.8-172.4 kPa.

Install a service shut-off valve in the supply line, as close to the dishwasher as possible.
The size of the valve must be the same size or larger as the supply line.

Cold Water Connections

Cold Water Requirements:

1.

Connect a 1/2" NPT cold water supply line for a dishwasher equipped with a prewash cold
water tempering option. Connection is located at the top of rear of the dishwasher load end.

Connect a 1/2" NPT cold water supply line for dishwashers required to have a drain water
temperature tempering option. Request a P/N 452891 for a drain tempering water Kit.



Installation

Drain Connections

1. The 1-1/2" drain line was removed and packed inside the dishwasher prior to shipping. Install the drain
line once the dishwasher has been placed in its final location.

2. Dual rinse (DR) models have a PVC drain line assembly packed inside the dishwasher also. Remove
this assembly and install it at the unload end of the dishwasher. The drain connection is made to the
main drain line with a hose-type connector.

3. Connect the 1-1/2" NPT drain line to above a drain sink or to a 1-1/2" or larger drain line connection.
Observe all local plumbing and sanitary codes when installing.

Steam Supply and Condensate Connections

The size of the steam supply line must be a 2" NPT line.

Check the steam pressure requirements prior to connecting the steam supply lines. Standard high
steam supply required is 15-30 PSI/103-201 kPa.

3. Low steam supply pressure is 7-14 PSI/48.2-96.5 kPa

Connect a steam supply line the same size or larger to the dishwasher at the steam supply strainer
located at the unload end of the dishwasher.

5. Condensate lines must be gravity drain with no back pressure. A condensate lift pump must be
installed if the condensate flow is above the finished floor.

Ventilation Connections

DO NOT VENT THE DISHWASHER INTO WALLS, CEILINGS OR ENCLOSED PLACES.
Vent stacks with adjustable dampers are supplied with the dishwasher to connect house vent.

Connect stainless steel water-tight duct inside the 4" x 16"/ 106mm x 407mm vent stacks supplied with
the dishwasher.

4. A minimum of 6 air changes per hour of kitchen is recommended

Ventilation Guidelines:

Dishwasher without a prewash tank option:
Load end- 200 CFM @ 1/4" SP/ 95 Liters/second
Unload end- 400 CFM @ 1/4" SP/ 189 Liters/second

Dishwasher with a Prewash tank option:
Load end- 150 CFM @ 1/4" SP/ 95 Liters/second
Unload end- 400 CFM @ 1/4" SP/ 189 Liters/second

Dishwashers with more than two tanks:
Load end- 200 CFM @ 1/4" SP/ 95 Liters/second
Unload end- 400 CFM @ 1/4" SP/ 189 Liters/second



ATTENTION

Installation

Electrical Connections

WARNING:
Electrocution or serious injury may result when working on an
energized circuit.

Disconnect power at the main breaker or service disconnect
switch before working on the circuit.

Lock-out and tag the breaker to indicate that work is being
performed on the circuit.

A qualified electrician must connect the main incoming power to the dishwasher in accordance with all
local codes and regulations or in the absence of local codes in accordance with the National Electrical

Code.

IHHATTENTION! =

Electrical and grounding connections
must comply with the National Electrical Code
or in the absence of a National Code then

all Local Electrical Codes.

A qualified electrician MUST compare the MACHINE ELECTRICAL CONNECTION
electrical power supply with the machine =
electrical specifications stamped on the
MACHINE ELECTRICAL

CONNECTION PLATE

located inside the control cabinet before
connecting the main power to the dishwasher.

The Main incoming power to the dishwasher is made at the top of machine
in the control cabinet.

The electrician must connect the incoming power based on the information
that is stamped on the Machine Electrical Connection Plate.

Any change to the Machine Electrical Connection Plate must be approved
by the factory in advance.

The dishwasher main power terminal block is located inside the top-mounted
control cabinet.

A knock-out plug is provided at the rear of the control cabinet for electrical
service connections.

Built-in electric booster heaters have a separate main power connection
except Models 44 WS and 66WS.

Electric blower-dryers have a separate main power connection.

If the machine incoming voltage exceeds 208-240VAC then the Dual Rinse
(DR) models have a step-down transformer mounted on the frame of the
dishwasher to reduce the incoming voltage for the DR drain pump.




Installation

Electrical Connections (continued)

Motor Rotation

Motor rotation was set at the factory.
The conveyor drive motor rotation is indicated by a red arrow located on the side of
the motor.
3. Check if all motors are running in the wrong direction.
Reverse the L1 and L2 wires on the output side of the dishwasher Main Terminal
Block (MTB) located inside the top-mounted control cabinet.
5. The photograph to the right shows the conveyor drive motor with its direction arrow.
6. Awash pump/motor assembly can be seen in the back.

WARNING:

Q) Moving Conveyor Parts may cause INJURY OR DEATH.
/ Keep hands and clothing clear of the conveyor when the

conveyor is moving.

USE EXTREME CAUTION WHEN THE CONVEYOR
IS MOVING.

THREE PHASE

POWER CONNECTION

LINE IN
N1 L1 () L2 j L3 |

I—8 I8 6:3
O
O

QD DD 0D

Main Terminal Block Inside the Top-mounted Control
Cabinet.

Motor Direction Rotation Label on Motor Frame.



Che

Installation

mical Connections

1. Use a qualified detergent/chemical supplier
for detergent/chemical and dispensing
equipment needs.

2. Labeled detergent control circuit connection
terminals are provided in the control cabinet
for detergent and rinse agent/sanitizer
dispensing equipment (supplied by others).

3. The illustration on the right, shows the
terminal board for the machine.

4. The signal connection points include:
» Detergent signal 120VAC, 1A max load. §
* Rinse aid/Sanitizer signal 120VAC, 1A load.| |

* Vent Fan 120VAC, 1Amp max amp load

5. Aremovable black plug is provided in the
load end side of the wash tank for installation
of the detergent conductivity cell.

Detergent ‘|
Probe Location |*
\)

Vent Fan

Signal Connection

1. Aterminal block is provided inside the top-mounted control

oo

cabinet to provide a 120VAC, 1 AMP Max Load signal.

NOTE:

The Vent Fan Signal Connection supplies 120VAC to a control
relay (supplied by others) when the dishwasher is ON and O
VAC when the dishwasher is OFF. Power to operate the vent
fan (supplied by others) must be supplied separately.

D
SIGNAL ONLY mj[
VENT FAN —> )
COMMON —*
‘I_V:V_r)

Machine Running & Table Limit Switch Signal Connections

1. Connections are provided for systems that
require that a signal to indicate the dishwasher

1]

is running. SIGNAL ONLY mm
—

2. Asignal connection is provided to indicate MACHINE
that the dishwasher has stopped due to a RUNNING
conveyor jam or when the clean dish table
is full of racks and additional racks cannot

exit the machine. TABLE
LIMIT
3. The table limit switch option is recommended SwITCH

)
(O

- DI

be installed on all dishwashers and can be
ordered from the factory P/N 407400.

[ OO =mE



http://www.partstown.com/champion - moyer diebel/cha407400?pt-manual=CHA-E-SERIES_spm.pdf

Installation

Curtain Locations

Refer to the illustrations below and hang the curtains as shown.
J-hooks are located in the corners of each section to accept the curtain rods.

» Standard long curtains 24" x 20-1/4”
* High hood long curtains 24" x 22-3/4”
» Standard short curtains and DR 24" x 13-1/4”
* High hood short curtains 24" x 20-1/4”
* Final rinse curtain 24" x 6-1/4”

Make sure the that the short flaps of the curtains face the load end of the dishwasher. The

longest curtains always go on each end of the dishwasher.

Final Rinse Curtain Long Curtain
| ofo 000
o [}
n
A Y .
Long Curtain Long Curtain
-—— -
W
- O — -
L) LJ
Wash Prewash
~<+—— R-L Direction

Single Tank Dishwasher Curtain Locations.

Final Rinse Curtain

DuaI/RInse Curtain Long Curtain
[] 1]ofe 000 /
N m]

Long Curtain d FR DR ™ Long Curtain
Uy

™~

Wash Prewash

I l LI

~+—— R-L Direction

Dual Rinse Single Tank Dishwasher with Prewash Curtains.

NOTE:

Misplacing a curtain or failing to
install a curtain will adversely affect
the proper operation of the machine.



Installation

Hot Water Coil Tank Heat

Purging Air from the Dishwasher/Booster Heater System

CAUTION:

PERMANENT DAMAGE to the hot water recirculating pump can

occur if the air is not purged from the dishwasher/booster heater
system prior to placing the dishwasher into service.

Follow the instructions carefully to prevent damage to the
dishwasher hot water recirculating pump.

The air trapped in the Dishwasher Hot Water Recirculating Pump and Water Lines must be purged.

Refer to the illustration below and follow the procedure on the next page.

a0 X
\QQ
@Dﬁﬁu‘\fﬁ@n%ﬁ .

N

The dishwasher recirculating pump is located
near the base at the booster end of the machine.

’I

The air purge petcock is located behind the dishwasher

lower front panel at the booster end of the machine.



Installation

Hot Water Coil Tank Heat

Purging Air from the Dishwasher/Booster Heater System (continued)

Refer to the illustration on the previous page and follow the procedure below to purge the air from the
system. Plumbing and electrical service connections must be completed before purging the system.

To purge the air:

1.

2.

10.

11.

12.

10

Make sure the dishwasher main power switch is OFF.

Make sure the main water supply valve located at the booster heater is OFF.
Open petcock (A) on the inlet side of the dishwasher hot water heater coil.
Remove the silver plug located in the center of the recirculating pump.

Turn the main water supply valve ON. Water will begin to fill the booster heater and the dishwasher
heater coil.

Water and air will begin to flow out of the purge petcock and the recirculating pump and eventually
only water will be observed.

Turn the booster heater power switch ON.
Turn the dishwasher power switch ON. The dishwasher wash tank will begin to fill with water.

Continue to observe the petcock and the recirculating pump and make sure that there is a steady
stream of water is flowing from (A) and (B).

Replace the silver plug (B) in the center of the recirculating pump then close the petcock (A).
Turn the dishwasher power switch OFF.

Purging is complete.



Installation

Door Safety Switches

Dishwasher access doors are equipped with a door safety switch that automatically
stops the dishwasher pumps and conveyor drive if a door is raised while the dishwasher
is running. In addition, the dishwasher will not start if a door is left open.

1. If the dishwasher is running and a door is raised, then lighted GREEN START
pushbutton goes out and the pumps and conveyor drive stop.

2. Check the interior of the dishwasher for any dish racks still in the machine.
These dish racks must be washed again to ensure they are washed and sanitized
completely.

3. To restart the dishwasher, make sure all doors are closed, then push the GREEN
START pushbutton.

Spray arm and Scrap Screen Installation

The illustrations below and on the proceeding pages illustrate how to install and
remove the spray arm assemblies and scrap screens.

Removing the lower spray arm
assembly

11



Installation

Removing the Spray arm End Plugs

Installing the Lower Spray arm Assembly

The sprayarm assy.
connects to the manifold
located on the rear wall
of the dishwasher.

12



Installation

Installing the Lower Spray arm Assembly

Removing the Spray arm End Plugs

13



Installation

Removing the Dual Rinse (DR) scrap screens

14



Installation

the Dual Rinse (DR) scrap screens (continued)

ing

Remov

i

15



Initial Start-Up

Check list

© 0o N o g s wDNhE

[
= O

12.
13.
14.
15.

16.

17.

18.
19.

16

Remove white protective film from the dishwasher exterior.

Install lower panels to the dishwasher.

Remove any foreign material from inside of the machine.

Check dishwasher drain/overflows are closed and in securely seated.
Install scrap screens and baskets and spray arms.

Turn main utilities the dishwasher ON. (Power, water, steam if applicable).
Make sure doors are closed.

Turn dishwasher power switch ON.

Check tank water temperatures reach proper levels.

. Check for leaks.
. Drain the dishwasher and check that floor drains handle the water volume leaving

the dishwasher.

Push the Start button.

Open each dishwasher door to make sure the safety switch stops the conveyor.
Restart the dishwasher.

Insert an empty dish rack into the load end of the dishwasher.
The pumps and conveyor will run.

Allow the dish rack to travel to the unload end of the dishwasher. The final rinse
and the DR rinse (if equipped) will run.

Allow the rack to exit the dishwasher. The dishwasher pumps should run an
90-seconds and stop.

Push the Stop button when the machine is running and the dishwasher should stop.
Push the dishwasher Power Switch OFF. The dishwasher should shut down.



a ~> w DN

10.

11.

12.

13.

14.

15.

16.

17.

18.

Operation

Operation

Check that the spray pipes, curtains, and scrap screens are in place and clean.
Check that the overflow drains are closed.

Check the chemical supplies. Turn on the detergent dispenser switches.

Turn on the exhaust vent system (if applicable), and make sure it is operating.

Close the door(s). Push the power switch ON, light will illuminate.
Machine will begin to fill via the fill valve and the final rinse piping.

When the tanks are full, wait until the wash tank has reached the proper temperature.
Check the wash tank temperature gauges located on the control cabinet. Minimum wash
temperatures are:

44 LT, 66 LT PW -140°F/60°C

44,54,44 WS - 160°F/71°C to 175°F/79°C

66 PW, 76 PW, 66 WS PW - 160-175°F/71-79°C

2-tank (Wash) 150-165°F TO 66°F/74°C

(Power Rinse) 165-180°F TO 74°F/82°C

. Final Rinse for all models is a minimum of 180-195°F/82-91°C.
. Dual Rinse (if equipped) is 165-180°F/74-82°C Rinse for all models.
. Prewash for all models has no temperature rating.

Push the Green start button. The pushbutton illuminates indicating the dishwasher
is ready for automatic operation.

Pre-scrap wares to remove large food particles and load wares into the dish racks.

DO NOT OVERLOAD RACKS.

Pegged racks are for plates and/or trays. Flat racks are for bowls and/or silverware.
Spread silverware evenly in a single layer in a flat rack or upright (loosely packed) in a
cutlery rack/cylinder.

Push a dish rack into the load-end of the dishwasher until it contacts the idle pump
switch lever, the conveyor and pumps will start.

The dishwasher will run for 90 seconds to wash, rinse and move the dish rack out
of the unload-end of the dishwasher.

Inserting another dish rack into the machine before the first rack exits will keep the
dishwasher running until the last dish rack exits the machine.

Check the final rinse pressure and temperature as the racks pass through the final
rinse. This final rinse pressure MUST be 20-22 psi [137.8-145 kPa] and the final rinse
temperature MUST be a minimum of 180-195°F/82-91°C .

The pumps and the conveyor drive will automatically stop after the last rack exits
the machine.

The machine may be stopped at any time during the cycle by pressing the red STOP
pushbutton. The green light or LED will go out.

Check the interior of the dishwasher for any dish racks still in the machine.
These dish racks must be washed again to ensure they are washed and sanitized
completely.

To restart, push the green START pushbutton and push another dish rack into the
dishwasher load-end until the pumps and conveyor start again.

Repeat steps 7-10 until all wares are washed.

17



Cleaning
Cleaning

Cleaning your dishwasher is the best maintenance you can do.

The cleaning intervals below are the minimum requirements for most dishwashers.

You may need to clean your dishwasher more often when washing heavily soiled wares
or during long hours of continuous operation.

Daily or every 2 hours of operation

=

Turn power switch to OFF.

2. Pull drain lever(s) to drain water. Remove scrap screens and scrap baskets.
Clean inside of the tanks and flush with clean water.

Back flush the scrap screens until clean.

DO NOT STRIKE SCREENS OR BASKETS AGAINST SOLID OBJECTS

Remove the spray arm assemblies. Remove the end cap from each spray arm.
Flush the spray arms and nozzles to remove any debris.

Replace the end caps. Check the condition of the manifold O-ring.

Reinstall the spray arms.

Remove and clean the curtains. Allow them to dry at the end of the day.

Leave the doors open between operations, allowing the machine to dry.

© 0 N o g s

Make sure that the final rinse nozzles are clear of mineral deposits.

10. Straighten a metal paper clip to clean the nozzles.

11. Check the temperature and pressure gauge readings during operation.
12.Inspect the machine for signs of water leaks.

13.Check the chemical supplies and refill as necessary..

18



Cleaning

Cleaning (continued)

At the End of the Day

Perform Steps 1-10 on the previous page.

Remove the upper and lower rinse and wash spray arms and end plugs and flush with fresh water.
Remove the Dual Rinse (DR) rinse arm assemblies and flush with fresh water.

Clean the final rinse arm nozzles using a small paper clip.

a s~ NP

Remove the curtains and clean with fresh water.

DO NOT USE STEEL WOOL TO CLEAN THE INTERIOR OF THE MACHINE.

Wipe the interior and exterior of the machine with a soft cloth and a mild detergent.

DO NOT HOSE THE EXTERIOR OF THE MACHINE WITH WATER.

6. Reassemble the dishwasher and leave the door open to allow overnight drying
7. Contact the chemical supplier for de-liming if required.

De-liming

Lime (scale) deposits are the result of minerals contained in the water feeding the dishwasher and appear
as a white haze on the surface of the dishwasher. Severe scaling can appear as a granular deposit.
These deposits are a result of the mineral content in the geographic area of the machine's location.

WARNING:

Death or injury can result from toxic fume when de-liming agents
come in contact with Chlorine Bleach, or other chemicals that contain
iodine, bromine, or fluorine.

USE EXTREME CAUTION WHEN HANDLING ANY DE-LIMING AGENT

CAUTION:

De-liming agents can cause chemical burns.

Wear rubber gloves, eye protection and any other protective
clothing as instructed by a qualified chemical supplier and follow
the instructions provided by the chemical supplier.

I ATTENTION !
Place a flat-bottom dish rack upside down on the idle pump start switch at the entrance end
of the dishwasher to keep the dishwasher running during the de-liming procedure.

19



Maintenance

Maintenance

Weekly

Inspect all water lines for leaks and tighten at joints if required.

Clean any detergent residue from the exterior of the machine.

Check that the drain/overflow pipes seat tightly in their drains.

Clean any accumulated scale from the heating element.

Inspect the spray arms for any damage or missing parts.

Inspect the final rinse arms for missing parts.

Inspect the pawl bar and drive assembly for damage or missing parts.
Check that float switches move freely.

© © N o 0 A~ w DN

Check the idle pump actuator and the final rinse actuator for freedom of travel.

Monthly
Inspect interior of machine for lime deposits and clean.
Check o-rings on spray arm piping connections.
Check that the drain/overflow o-rings
Clean any accumulated scale from the heating element.

1
2
3
4
5. Inspect the spray arms o-rings and ensure all plugs are installed.
6. Inspect the final rinse arms for missing parts and are clean.

7. Inspect the pawl bar and drive assembly for damage or missing parts.

8. Check that float switches move freely.

9. Check the idle pump actuator and the final rinse actuator for freedom of travel.
10. Check the drive clutch and adjust as necessary.

11. Check the pump rotation and direction of rotation.

12. Check the operation of temperature gauges or displays.

13. Perform complete operation check.

Yearly
1. Contact authorized service agent to perform complete maintenance review of machine.
2. Correct any abnormal situations as recommended.

20



This Page
Intentionally
Left Blank

Blank Page

21



Digital Display
E-Rack Digital Temperature Display Meters

ATTENTION:

The Digital Temperature Displays only indicate temperature, they do not control wash tank or final rinse
booster heaters. Electro-mechanical thermostats continue to control the tank and final rinse heat
circuits.

1. The analog temperature gauges have been replaced with digital temperature display meters.
2. The meters display temperatures for the prewash tank (if equipped), the wash tank,
power rinse tank (if equipped), the DR dual rinse tank (if equipped), and the final rinse.
3. A meter displays temperature in 2 ways:
a. The first display is a semi-circular LED bar that moves from left to right; as the temperature
increases in magnitude. The color of the bar changes from black, to orange, and to green.
b. The second display is a 3 digit LED that changes from OFF if the tank or final rinse heat is
disabled, to Blank and from a minimum temperature of 70° F to the maximum calibrated
temperature set point of the meter.
(Refer to the "Display Meter Operation Checks" on the next page to change a Meter set-point.)

Control cabinet showing digital temperature display meters on the right-hand side of the control cabinet.

LED Bar

L

3 digit
LED

Close-up view of the display meters. Note the semi-circular indicator bars
and the numeric read-outs in the center.

22



Digital Display

Display Meter Operation Checks

Check the Meter LEDs:

1.

Turn the Dishwasher Power Switch ON.
The 3-digit LEDs illuminate simultaneously, then each LED bar illuminates from left-to right.

Check the Meter Temperature Set-point:
Refer to the photo below and the "Rear view of the Digital Display Circuit Board on the next page.

1.

Remove the top-mounted control cabinet panel. Locate the CHECK pushbutton on the rear of
the display. The push button is located at the top and center of the board.

There are 6 set-point values: 70,120,150,160,165, and 180°F.

Turn the dishwasher Power Switch ON, then
Push and Hold the CHECK push button. Meter 1 flashes the current user-defined set-point.
Meter 2 is blank.

Continue to Hold the CHECK push button. Meter 1 blanks out and Meter 2 flashes its current
set-point value of 70,120,150,160,165, and 180°F.

Release the CHECK button. Meter 1 and Meter 2 display the actual temperatures in the
wash tanks.

A final rinse Meter will display OFF until the final rinse switch is activated, then the meter
displays the actual final rinse temperature which is measured at the final rinse manifold.

Change the Meter Temperature Set-point: _
The set-point determines how the meter displays the yellow & green bar. For example, if the

set-point is 70, then the bar displays yellow from 0-70 then green from 70 and above.

1.
2.

Push and Hold the CHECK pushbutton until Meter 1 display flashes.

Release the CHECK pushbutton. Meter 1 steps through the set-point values each time the
CHECK pushbutton is pushed and released. The set-point value advances from 70,120,150,160
and 180°F.

Set-point value of 70°F

When the new set-point appears on the display, hold the CHECK pushbutton until the display
flashes. The number that is displayed is the new set-point. If the display advances past the
desired set-point, then repeat Steps 1-2.

In order to change Meter 2, Push and Hold the CHECK pushbutton until Meter 1 flashes.
Continue to Hold the CHECK pushbutton until Meter 2 flashes, and then repeat Steps 2-3 for
Meter 2.

Important:

The letter "E" appears in the center of
the 3-digit display when the thermister
is shorted or open.

23



Digital Display
Calibration:

Calibration is an internal function of the display circuit board and does not calibrate temperature control

of the dishwasher components.
NOTE:

The Thermister Plug and 1 wire from the Rinse Switch Connector must be disconnected

from the display circuit board before calibration.
To calibrate the display board:
1.  Turn dishwasher Power Switch OFF.

Turn Power Switch ON.

ok wbd

Release the CHECK pushbutton.

Disconnect the thermister plug and at least 1 wire from the rinse switch connector.

Press and hold the CHECK pushbutton while pressing and releasing the RESET button.

6. Display shows “CAL” flashing on METER 1 and METER 2.

NOTE:

If the display shows "EEE", then the thermister plug is not disconnected. Disconnect

the thermister plug and repeat Steps 1-6 above.

7.  Press and hold the TEST A pushbutton to calibrate Meter 1 (Test B for Meter 2).

8.  The display calibrates and shows "160".

9. Release TEST A pushbutton. An "E" flashes in the center of METER 1.
10. Press the RESET pushbutton to exit the calibration mode.

11. Repeat Steps 2-8 to calibrate Meter 2.

12. Turn the dishwasher Power Switch OFF and reconnect the thermister plug and rinse switch

connector wire.

13. Turn Power Switch ON and return to normal operation.

(AR

g [E[EIE] &

Thermister was not Display board is in the

unplugged before calibration mode
calibration

g )

g [1]6]0] &

Calibration complete
when "E" flashes

Meter calibrated

24

n
Temperature i B
display a OQ
Selector switch —=® EI E

°For°C

2
_ el ©

" —
‘Bl B .© = ok | © g [g:
ﬁer misler Chack u h
Sonnector Button
on\eclor
Disconnect Disconnect I:I 8
thermister arinse
plug switch wire

w2
o @

Rear Detail View of Digital Display Circuit Board




Display Codes and Definitions

Digital Display

The illustrations below show the codes that may appear in the temperature meter displays.

START-UP

Number and bar LEDs cycle:

1. This is the Display segment test
when the dishwasher power
is turned ON.
Check for defective LED
segments during the test.

ERROR

E displayed and bar is blank:
1. Thermister is open or shorted.
DE:' Troubleshoot the thermister

circuit connected to the display
meter.

ALL DISPLAY METERS

Numbers indicate between 70-209°F
or 21-99°C; and the bar is illuminated
left-to-right. from yellow to green:

1. Normal display meter operation.
2. Meter displaying temperature.

FINAL RINSE METER ONLY
FF displ - bar is blank:
m.l 1. Final rinse start switch is not
operated and final rinse water
is not flowing.

Numbers and bar are blank:
1. Main power or dishwasher OFF.
D:D 2. Tank temp. below 70°F/21°C.
Turn power OFF, then ON to check
display segments (see below).
é FIF E

HHH displ nd entire th ris lit:
1. The temperature in the tank has
exceeded 210°F/99°C.
Reset the hi-limit thermostat, then
adjust or replace the temperature
control thermostat.

CALIBRATION

CAL displayed and bar is blank:
1. Display meter is in the calibration
ClA|L| mode.

Press the RESET pushbutton
on the display board to exit mode.

prior to calibration.

EEE displayed and bar is blank:

1. Display meter is in the calibration
EIEEE] mode.

2. The thermister was not unplugged

ﬁ 160 displayed and bar is blank
1. Display meter is calibrated.
1]6]0

The meter should flash
“E” in a few seconds.

n ﬁ E flashes and bar is blank.
1. Calibration operation is complete
I:ED for the display meter.
Press the RESET pushbutton
on the display board to exit mode.

25



Troubleshooting

Troubleshooting

Before calling for service check the following conditions.

Drains are closed.

© g ks w NPk

Dishwasher main power and water supply is on.
Machine has been assembled correctly.
Conveyor is clear of any obstructions.

Screens and pump intake screens are clear.
Doors are closed and secure.

Condition

Cause

Solution

Dishwasher will not run.

Door not closed.

Main power OFF.
Dishwasher OFF.

Dish rack inserted wrong

Close door completely.
Check breaker on panel.
Turn dishwasher ON.
Check dish rack loading.

Low or no water.

Main water supply off.
PRV setting incorrect
Solenoid strainer clogged.
Solenoid valve defective.

Open supply valve.
Adjust the PRV setting
Clean strainer.
Contact Service Agent.

Poor wash results.

Detergent not added to tank

Wares incorrectly loaded.
in dishrack.

Clogged screens .
Clogged spray arms.

Thermostat defective.
End plugs missing.

Water temperature low.

Check detergent suppy.

Reposition wares or
reduce amount of wares.

Clean screens..
Clean spray arms.

Contact Service Agent.

Check spray arms.

Check incoming water
temperature.

Dishwasher stays in
wash cycle.

90-second timer defective

Contact Service Agent

Dishwasher conveyor
will not run.

Conveyor jammed or table
limit switch has stopped
conveyor.

Check conveyor for jams
Remove racks from load
end of table.

26




Service Replacement Parts

1T 4 = AT ] o RO PP O PP P PRI Page
Prewash DOOIS @N0 PANEIS ........coiiiiiiiiiiiiiiie ettt e et e e e ettt e e e e snb bt e e e e anbee e e e e anbbeeeeeannees 28
Single Tank DOO0rS @nd PANEIS ...........ue ittt e et e e e e e e e e e e s e nn e aeeeeaaaeeas 30
TWO Tank DOOIS QNG PANEIS........ccoi ittt e e e e e ettt et e e e e e e s e s sttt eereeaeeeeeeeaaannnnneneees 32
[ YT \Y o) (o AN =T =T o1 o USSR PEPRPRR 34
CONVEYOT DIIVE ASSEIMDIY ...ttt ettt et e e e e e e e e e s e bbb ettt e e e e e e e e e e e aansnnbeebeeeeaaaeeas 36
Prewash Track and Cradle ASSEMDIY ........uuiii i e e e 38
Single Tank Track and Cradle ASSEMDIY ... e e e e e e s e e s rrareeaaeas 40
Two Tank Track and Cradle ASSEMDIY ..........o e e e e 42
[ TV ] IR Y od ==Y o OSSR 44
SINGIE TANK SCIAP SCIEENS ......uiiiiiiiiieie et ee e et et e ettt e et e e e e e e s e e aeeeteeaeeeaaesaa s asbasaeaeteeaeeesaeaaassntansenreaeeees 46
TWO TANK SCIAP SCIEENS ... eeeiiieie ettt et e e e e e e e oot ettt et e e e e e e e e e s e b e b be s et e e e aeaee et e e s nnbbebee et eeaaaaeaesaaannnnnnsnees 48
N = T IS o = Y Y €11 S OO PPTP PP PR 50
SiNgle TANK WaSh SPIay AMS ......uuiiieiieieee et e e e e e s e e s e e e e et e e aeeeaassaasanbe s e eeeeeaeaesassansssrenneareaaaees 52
Two Tank Wash and RINSE SPray AIMIS. ....... e ittt e e ettt et e e e e e e e s e s st e bt e e e e aeaaaaaaaaaannnbeeeeees 54
[ 10 T= LY7o TSRS 56
S o] (ST = V] N 1=l 15 Tol o 1= SRR 58
TWO TANK EIECIIC HEAL ...ttt ettt e e e e e e e e s s bbbt et e e e e e e e e e e e s e e annneeeeeees 60
Two Tank Steam Heat With K2 BOOSTET ........uiiiiieeiieiiiiieie ettt e e e e e e e e e st eraeaeeeeeeeaannnneeneees 62
SINGIE TANK STEAM HEAL ... e e et e e e e e e e e e s e n bt eeeeeeaeaeeaesaassntenneeaeeeaeens 64
TWO TANK SEEAIM HEAL ......eeeeeeeiii ettt et e e e e e e e e bbbttt et e e e e e e e e e s bbbt e bt e eeeaaaeaesaaannnnnnneees 66
LI L= 0] €= 1SR 68
E-series Thermostat and JUNCHION BOX.........ccoiiiiiiieeiiiiiie ettt e et e e st e e e e s nnbre e e e e snbbee e e e e nnbaeeeeeannees 70
Prewash Drain OVerfloW ASSEIMDIY ... ittt e e e e e e e s et ee e e e e e e e e e e aaannns 72
Single and Two Tank Drain OVErflow ASSEMDIY ........oiiiiiiiii e 74
Final RINSE PipiNg WIth BOOSIE.......ccceiiiiiiiiiiiee e e et e e e e e e e s e s s e e e e e e e e e e s e s s nnaabanaeaaeeaeeeesaeanns 76
Fill Piping N0 BOOSTEr OF STEAIM BOOSIEN ... ..uuiiiiiiiiiiee ettt e et e e e e e e e s e et bb e eeaaeaaeeeeaaannes 78
Fill PIPING WItN BOOSEIET ....cciiiiiiiie ettt etttk e oottt e e e et e e e e e st et e e e e bt et e e e e anbbe e e e e e aees 80
Cold Water Thermostat (CWT) PipiNg ....ccceeioiiiiiiiiiie it eee e st e e e e e e e e s e s s st eseaeaaeaesaessnnssbenneaeeaaaeans 82
FINal RINSE DIrain ASSEIMDIY......e ittt e e e e e e e e e e et e e et e e e e e e s e e e nbbbbeeeeeaaaaaaeeeaaannn 84
Prewash PUMP SUCLION @Nd DISCRAITE ... ...eiiiiiiiiiie ittt 86
Wash and Rinse PUMP SUCHION/DISCRAIGE.........ccoiiiiiiiiiiieee et e e e e e s e e e e e e e e e e s e eanraeneees 88
PUMP MOTOT ASSEMIDIY ...ttt e oottt e e e e e e e e e s aab b e ettt et e e aeeeaaeaannbbbesneeaaaaaeaaeaaann 90
Electric BoOSter ASSEMDIY 40-60°FF RIS .......c..ueeeeeeeeeee et 92
Electric BOOStEr ASSEMDIY 7O RISE ...ttt e ettt a e e e e e e s e e ssassns 94
Standard CONrOl CaDINEL........ooii ettt e e e e e e s e s e bbb et e e e e e e e e e e e s e e nnnbenbeeeeaaaeaas 96
Control Cabinet with DIgital DISPIAY ......ccciiiiiiieaiiiiie et e et e e et e e e s nibaeeeeeans 100
EXIENUEA VENE COWIS ...ttt ettt e e ettt e e e ettt e e e e sttt e e e ettt e e e e anbbe e e e e e nbeeeeeeansbeeeeeannees 102
SEANAAIA VENT COWIS ...ttt e e e oo oottt ettt e e e e e e s e s s nbb b be et e e e aaaeaaeeaaannnbbnbeeeaaaaaaas 104
E44ADR DUl RINSE ASSEMDIY ...ciiiiiiiiie ettt e et e e e et e e e et be e e e e eneees 106
E44DR RECYCIE PUMP ASSEIMDIY ...iiii ittt e e e e e et e e st e e e e e e e e e e s s s s nnan e naeeaeeaeeeesaaanns 108
Single Tank HOt Water COil HEAL ..........ueiiiiiaaee ittt e e e e e e e e e e e e e eaaaaeeas 110
Double Tank Hot Water COil HEAL...........oii et e e e st e e e e e e e e e s e e st ereeeeeeeeeaeeannes 112
P2 (o (= Ta =T [ R PP UPRPPPPPPRRN 114
1010 IS o (=1 (o= o = So TR PP 116
315 1= T &SSP PRRERR 118

27



Prewash Doors & Panels

(L-R Direction Shown)

28



Prewash Panels & Doors

Item Part Description Qty.
No. No.

1 328977 Panel Assy. Front Perimeter 22" PW Prewash 1
- 328978 Panel Assy. Front Perimeter 36" PW Prewash 1
2 329351 Panel, 25" End Standard 1
3 328030 Table Flange Support 1
4 329926 Baffle, Table Flange

5 328006 Support, 22" PW Rear Screen 1
6 113828 Rod Curtain 5/16 x 24-5/8" 2
7 113720 Curtain 24 x 20-1/4"(load end) 2
8 113691 Guide, U-channel Door 2
9 113486 Screw 8-32 x 5/8" Flat Hd SST 12
10 327952 Door, E22 15" Prewash 1
- 327857 Door, E36 26" Prewash 1
11 108966 Door Handle 2
12 100073 Screw 1/4-20 x 1/2 Truss Head 2
13 328427 Cover, Refuse Basket 22" 1
- 328524 Cover, Refuse Basket 36" 1
14 328959 Basket, Refuse 22" 1
- 328967 Basket, Refuse 36" 1
15 100764 Screw, 6-32 x 1/2" Round Hd. SST 6
16 113937 Magnet, Door Safety 1
17 113719 Switch, Door Safety 1
18 329986 Bracket, E15" Door Water Diverter 1
- 329985 Bracket, E26" Door Water Diverter 1
19 108418 Plug, 1/2" 2
20 109034 Gasket 2
21 108417 Nut 2
22 331981 Bracket, Door Stop 1
23 328909 Dual Hook, Door 1
24 317345 Bracket, Door Catch 2
25 100141 Nut, Plain 1/4-20 SST 4
26 108954 Grip Nut, 6-32 w/nylon insert SST 6

29


http://www.partstown.com/champion - moyer diebel/cha329926?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113720?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327952?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327857?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100073?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328959?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328967?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113937?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329986?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108418?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108417?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331981?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328909?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha317345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Doors & Panels

(L-R Direction Shown)




Single Tank Doors & Panels

Item Part Description Qty.
No. No.
1 328974 Panel Assy., 44 Front Perimeter 1
- 330981 Panel Assy., 54 Front Perimeter 1
2 329351 Panel, 25" End Standard 1
3 329985 Bracket, Water Diverter 1
4 329926 Baffle 1
5 327857 Door, E 26" 1
6 108966 Door Handle 1
7 113691 Guide, U-channel Door 2
8 113486 Screw, 8-32 x 5/8 Flat Head SST 12
9 108250 Rod, Curtain 5/16 x 24-5/8 2
113828 Rod, Curtain, 5/16 x 21-1/2" 2
10 113720 Curtain 24 x 20-1/4 4 Ply 2
109723 Curtain 24 x 6 -1/4 (RInse Curtain) 1
11 100007 Screw 1/4-20 x 1/2 Truss Head SST 6
12 100734 Bolt 1/4-20 x 1/2 SST 3
13 113943 Plug, 3/4" 2
14 108602 Gasket 2
15 113944 Nut 2
16 108418 Plug, 1/2" 4
17 109034 Gasket 4
18 108417 Nut 4
19 331981 Bracket, Door Stop 1
20 100141 Nut, Plain 1/4-20 SST 4
21 317345 Bracket, Door Catch 2
22 308133 Dual Hook, Door 1
23 113937 Magnet, Door 1
24 113719 Switch, Reed Aleph 1
25 108954 Grip Nut, 6-32 w/nylon insert SST 8
26 100764 Screw, 6-32 x 1/2" Round Hd. SST 8
27 109723 Curtain, Short Rinse, 24" x 6-1/4" 1
28 108043 Curtain, Medium, 24" x 13-1/4" Rinse 1
29 114012 Rod, Curtain, 5/16" x 23-5/8" 1

31


http://www.partstown.com/champion - moyer diebel/cha329985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329926?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327857?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108250?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100007?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108418?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108417?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331981?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha317345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha308133?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108043?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Doors & Panels

32



Two Tank Doors & Panels

Item Part Description Qty.
No. No.
1 327857 Door, E26" 2
2 108966 Door Handle 2
3 100073 Screw 1/4-20 x 1/2 Truss Head 8
4 113691 Guide, U-channel Door 4
5 329351 Panel, 25” End standard 1
6 328975 Panel, 64 Front Perimeter 1
7 328976-01 Panel, 84 Front Perimeter Right Hand 1
8 328976 Panel, 84 Front Perimeter Left Hand 1
9 113720 Curtain 24 x 20-1/4”" (Load/Unload) 2
10 108250 Rod, Curtain 5/16 x 24-5/8" 4
11 108043 Curtain 24 x 13-1/4” (between wash and rinse) 1
114012 Rod, Curtain, 5/16" x 23-5/8" (use with Iltem No. 11) 1
109723 Curtain 24 x 6-1/4” (Rinse/Final Rinse)(Not Shown) 1
12 328030 Table Flange 2
13 113486 Screw 8-32 x 5/8 Flat Head SST 12
14 329926 Baffle 1
15 331981 Bracket, Door Stop 1
16 100141 Nut, Plain 1/4-20 SST 4
17 317345 Bracket, Door Catch 2
18 308133 Dual Hook, Door 1
19 108418 Plug, 1/2" 4
20 109034 Gasket 4
21 108417 Nut 4
22 113943 Plug, 3/4" 4
23 108602 Gasket 4
24 113944 Nut 4
25 329985 Bracket, Water Diverter 2
26 108954 Grip Nut, 6-32 w/nylon insert SST 16
27 113937 Magnet, Door 2
28 113719 Switch, Door Safety 2
29 100764 Screw, 6-32 x 1/2" Round Hd. SST 16

33


http://www.partstown.com/champion - moyer diebel/cha327857?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100073?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108250?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108043?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114012?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329926?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331981?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha317345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha308133?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108418?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108417?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113943?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf

Drive Motor Assembly

34



Drive Motor Assembly

Item Part Description Qty.
No No.
1 0509199 Drive Motor Switch 1
2 327918 Bracket, Motor Switch Mounting 1
3 See Sheave and V-Belt Chart Below
4 327916 Plate, Drive Motor Mounting 1
5 327920 Plate, 44 Motor Assy Mounting 1
5 327917 Plate, 64 Motor Assy Mounting 1
6 327919 Bracket, Motor Spring Mounting 1
7 106482 Washer Lock 1/4 Split SST 4
8 102376 Washer, Flat 5/16 x 3/4 x .06 SST 2
9 113702 Spring 0.60D x 0.095 Wire x 1.5 Lg 1
10 113704 Screw, 5/16 x 3-1/2 Hex Head SST 1
11 113700 Bushing 3/8 x 3/4 x 1/16 Thrust Bronze 3
12 113703 Bushing, 3/4 x 7/8 x 3/8 x 1-1/8 Flg 1
13 113701 Bushing 1/4 x 3/8 x 1/2 x 1/16 Flg Bronze 1
14 113732 Motor, Gear 1/6HP 3PH, MV 1
113679 Motor, Gear 1/6HP 1PH, MV 1
Used on 1 and 3 PH machines prior to S/N RE4397
114598 Motor, Gear 1/6HP 3 PH, 575V (Prior to S/N RE10095983) 1
113679 Motor, Gear 1/6HP 240V/60/1 (Use for 575V Only with
P/N 112246, Transformer--Contact Factory for Kit P/N 900945
Beginning with S/N RE10095983 and above 1
15 100734 Bolt 1/4-20 x 1/2 Hex Head SST 2
16 100736 Bolt 1/4-20 x 3/4 Hex Head 3
17 100734 Bolt 1/4-20 x 1/2 Hex Head SST 2
18 109009 Grip Nut, 5/16-18 w/nylon insert 1

Sheave and V-belt Chart

Model Motor Sheave Part No. | Drive Sheave Part No. V-Belt Drive Part No.
E44 103166: AK39 5/8 Bore | 113892: AK59 5/8 Bore 100794: 4L 310
E44DR 103166: AK39 5/8 Bore | 113892: AK59 5/8 Bore 100794: 4L 310
E44WS 113688: AK34 5/8 Bore | 113995: AK89H 5/8 Bore | 114002: 4L 380
E44DRWS 113688: AK34 5/8 Bore | 114003: AK74 5/8 Bore 100799: 4L 350
E54DR 113896: AK54 5/8 Bore | 113892: AK59 5/8 Bore 100797: 4L 340
E64 113689: AK46 5/8 Bore | 113896: AK54 5/8 Bore 100797: 4L 340
E84 103170: AK49 5/8 Bore | 108897:AK44 5/8 Bore 100794: 4L 310

35


http://www.partstown.com/champion - moyer diebel/cha0509199?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327918?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327916?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327920?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327917?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327919?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113702?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113700?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113679?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109009?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103166?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113892?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100794?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103166?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113892?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100794?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113688?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113995?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114002?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113688?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100799?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113896?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113892?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100797?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113689?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113896?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100797?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103170?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108897?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100794?pt-manual=CHA-E-SERIES_spm.pdf

Conveyor Drive Assembly

Tank Bottom

36



Conveyor Drive Assembly

Item Part Description Qty.
No. No.

1 202381 Roller Crosshead 1
2 100868 Roller Stud Crosshead 1
3 107089 Nut Jam 1/2-13 1
4 206300 Crank, Rack Arm 1
5 206301 Shaft 5/8" O.D. x 9" LG. 1
6 113861 Housing, Bearing/Seal 1
7 102244 Seal 5/8” 1
8 206303 Gasket/Bearing Seal 1
9 100382 Bearing Jaf #EK104-10 1
10 100007 Screw, 10-32 x 3/8 Truss Head 1
11 104925 Washer 1/4 x 1 x 16 Gauge 1
12 103180 Wiper Ring 1
13 104916 Key 3/16 x 3/16 x 3/4 SST 1
14 See Sheave and V-belt Chart on page 35. 1
15 See Sheave and V-belt Chart on page 35.

16 327924 Bracket, 44 Drive Bearing Mounting 1
17 113860 Bearing, Sealed 5/8 Bore 1
18 104923 Screw 1/4-20 x 3/8 Round Head 4
19 100739 Bolt 5/16-18 x 3/4 Hex Head SST 8
20 106013 Washer Lock 5/16 Split 8
21 102376 Washer, flat 5/16" 8
22 100154 Nut Plain 5/16-18 SST 8
23 100746 Bolt 3/8-16 x 1-1/4" Hex Head 2
24 104618 Washer 3/8 x 7/8 x 1/16 SST 2
25 109010 Grip Nut, 3/8" w/nylon insert 2
26 100769 Screw, Set 3/8-16" x 3/4" Dog Point 1

37


http://www.partstown.com/champion - moyer diebel/cha202381?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100868?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107089?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206300?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206301?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113861?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102244?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206303?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100382?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100007?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104925?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103180?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104916?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327924?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113860?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104923?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106013?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100154?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100746?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104618?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109010?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100769?pt-manual=CHA-E-SERIES_spm.pdf

Prewash Track & Cradle Assembly

38



Prewash Track & Cradle Assembly

Item Part Description Qty.
No. No.
1 113719 Switch, Door Safety 1
2 328046 Bracket, E PW IdlePump 1
3 113937 Magnet, SS 1
4 100764 Screw, 6-32 x 1/2 Round Head SST 2
5 108954 Nut, Grip 6-32 Hex Head W/Nylon Insert 2
6 106482 Washer Lock 1/4 Split 2
7 327833 Pin Idle Switch lever 1
8 100736 Screw, 1/4-20 x 3/4" Hex Head 2
9 328041 Track, 22" PW Rear 1
10 328043 Cradle, 22" PW 1
11 204513 Pawl, Cradle 4
12 206345 Spacer, Rack Cradle Pawl 4
13 113692 Bolt, Shoulder, 3/8 x 3/4 x 5/16-18 x 3/8" SST 4
14 333155 Cradle, Drive Rod Single Tank, 22" PW 2
14 333155 Cradle Drive RodTwo Tank 22" PW or Single Tank E 36" PW 2
15 206343 Bearing, E Cradle Support 4
16 327955 Track, 22" PW Front 1
17 100735 Bolt 1/4-20 x 5/8" Hex Head SST 8
18 112318 Washer, Flat 1/4-20 8
19 100142 Nut, Grip 5/16-18 6
20 331988 Bracket, Lower Washarm Support 2
21 100734 Bolt, Hex. Hd. 1/4-20 x 1/2" 6
22 206920 Rod, Lower Washarm Support, Threaded 1
23 100141 Nut, Grip 1/4-20 8
24 106482 Washer Lock 1/4-20 Split 2
414334 Cradle Assembly, Complete, PW22"
414438 Cradle Assembly Complete, PW36"
900897 Kit, Idle Pump Assy.

39


http://www.partstown.com/champion - moyer diebel/cha328046?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327833?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328041?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328043?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha204513?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206343?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327955?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100142?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331988?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206920?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414334?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414438?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900897?pt-manual=CHA-E-SERIES_spm.pdf

SingleTank Track & Cradle Assembly

—
>
c
O
52}
(]
©
o
=
5
©
c
©
=
—_
o
LL
~

40



Single Tank Track & Cradle Assembly

Item Part Description Qty.
No. No.
1 113719 Switch, Reed Aleph 1
2 414344 Switch, Idle Assembly (Includes ltems 3-8)(Prior to 8/30/08) 1
3 113937 Magnet, SS 1
4 100764 Screw, 6-32 x 1/2 Round Head SST 2
5 108954 Nut, Grip 6-32 Hex Head W/Nylon Insert 2
6 106482 Washer Lock 1/4 Split 2
7 327833 Pin Idle Pump Switch 1
8 100736 Screw, 1/4-20 x 3/4 Hex Head 2
9 414370 Track, E44 Front 1
10 414307 Cradle, E44 1
11 113692 Screw, 3/8 x .875 x 5/15-18 8
12 206345 Bushing, Rack Cradle Pawl 8
13 204513 Pawl, NG Cradle 8
14 414357 Track, E44 Rear 1
15 206343 Bearing, Rack Cradle Slide 4
16 100412 Nut, Grip 5/16-18 1
17 100141 Nut, Grip 1/4-20 4
18 100736 Bolt 1/4-20 x 3/4 Hex Head SST 2
106482 Washer Lock 1/4-20 Split 2
19 329295 Switch, Idle Weldment (After 6-30/08) (For DR, DRWS Models) 1
20 329783 Switch, Idle Assy. Weldment (After 6-30/08) (For WS, LT Models) 1
21 100734 Bolt, Hex. Hd. 1/4-20 x 1/2" 6
22 100142 Nut, Grip 5/16-18 2
23 331988 Bracket Lower Washarm Support 2
24 206920 Rod, Support 1
25 100735 Bolt 1/4-20 x 5/8" Hex Hd., SST 8
414377 Cradle, E-44 Complete (Includes Items 10-13 and 16) 1
329486 Track, 26" Front Feed Assy.
--- 900897 Kit. Idle Pump Assy.

41


http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327833?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414370?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113692?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha204513?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414357?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206343?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329295?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329783?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100142?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331988?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206920?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414377?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900897?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Track & Cradle Assembly

42



Two Tank Track & Cradle Assembly

Item Part Description Qty.
No No.

1 113719 Switch, Reed Aleph 1
2 414344 Switch, Idle Assembly (Includes Items 3-8) 1
3 113937 Magnet, SS 1
4 100764 Screw, 6-32 x 1/2 Round Head SST 2
5 108954 Nut, Grip 6-32 Hex Head W/Nylon Insert 2
6 106482 Washer Lock 1/4 Split 2
7 327833 Pin Idle Pump Switch 1
8 100736 Screw, 1/4-20 x 3/4 Hex Head 2
9 414370 Track, 64 Front LR 328981 RL 1
10 415667 Cradle, 64 Assembly Front L-R 328981 RL 1
11 113692 Bolt Shoulder, 3/8 X 3/4 X 5-16 X 18 SST 12
12 206345 Bushing, Rack Cradle Pawl 12
13 204513 Pawl, NG Cradle 12
14 414308 Cradle, 64 1
15 414358 Track, 64 Rear 1
16 206343 Bearing, Rack Cradle Slide 8
17 100141 Nut, Grip 1/4-20 4
18 100142 Nut, Grip 5/16-18 3
19 100736 Bolt 1/4-20 x 3/4 Hex Head SST 2
106482 Washer Lock 1/4-20 Split 2
20 100734 Bolt, Hex. Hd. 1/4-20 x 1/2" 8
21 331988 Bracket, Lower Washarm Support 4
22 206920 Rod, Lower Washarm Support 2
23 100735 Bolt 1/4-20 x 5/8" Hex Hd., SST 8
414378 Cradle Assy. Complete E-64

415839 Cradle Assy. Complete E84

43


http://www.partstown.com/champion - moyer diebel/cha100764?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327833?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414370?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328981?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha415667?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328981?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113692?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha204513?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414308?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206343?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100142?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331988?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206920?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf

Prewash Screens

\
/
&0

y

R e —
o 0

44



Prewash Screens

Item Part Description Qty.
No. No.
1 328958 Screen Assy 1
2 328959 Refuse Basket 1

45


http://www.partstown.com/champion - moyer diebel/cha328958?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328959?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Scrap Screens

46



Single Tank Scrap Screens

ltem Part Description Qty.
No. No.
1 414328 Screen, E-44 L-R Front 1
2 414329 Screen, E-44 L-R Rear 1
3 414300 Basket, Rack 1
4 331922 Support, Screen 2
5 328653 Screen, Outboard, (E54DR) 1

47


http://www.partstown.com/champion - moyer diebel/cha414328?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414329?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414300?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331922?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328653?pt-manual=CHA-E-SERIES_spm.pdf




Two Tank Scrap Screens

Item Part Description Qty.
No. No.
1 414328 Screen, E-44 L-R Front 1
2 414329 Screen, E-44 L-R Rear 1
3 414300 Basket, Rack 1
4 331922 Support, Screen 4
5 328653 Screen, Outboard, (E-84 Only) 1

49


http://www.partstown.com/champion - moyer diebel/cha414328?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414329?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414300?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331922?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328653?pt-manual=CHA-E-SERIES_spm.pdf

Prewash Spray Arms




Prewash Spray Arms

Item Part Description Qty.
No. No.

1 414569 Wash Manifold Assembly 6” Lower 1
2 113723 O-Ring,1.75 ID 1
3 113738 Block, Washarm Retaining 4
4 113540 Locknut 2NPT SST 2
5 113741 Gasket, Flat EDPM 2-3/8 ID 2
6 328028 Standpipe, 22" PW 1
7 414568 Wash Manifold Assy 6” Upper 1
8 328998 Bracket, Upper Safety 1
9 113555 Plug, Wash Arm E-Series (Qty per arm) 4
10 113716 O-ring 4
11 328634 Support, Upper Wash 1
12 106014 Nut, Acorn 1/4-20 SST 8
13 106482 Washer, Lock 1/4" Split SST 8
14 106026 Washer, Flat 1/4" SST 8
15 329000-1 Bracket 1
16 106141 Grip Nut, 1/4" SST 2
17 100735 Bolt, Hex Hd. 1/4-20 SST 2
18 329001 Support, Upper Wash 1
19 328253 Bracket Support 1

51


http://www.partstown.com/champion - moyer diebel/cha329000-1?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414569?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113738?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113540?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113741?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414568?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328998?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113555?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113716?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106014?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329001?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328253?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Wash Spray Arms

52



Single Tank Wash Spray Arms

Item Part Description Qty.
No. No.

1 414567 Wash Manifold Assembly 10” 15° Lower (L-R) 1
414566 Wash Manifold Assembly 10" 15° Lower (R-L) 1
2 113741 Gasket, Flat EDPM 2-3/8 ID 2
3 113738 Block, Washarm Retaining 2
4 113723 O-ring 2
5 113540 Locknut 2NPT SST 2
6 327993 Standpipe, R-L 44 1
414317 Standpipe, L-R 44 1
7 414289 Wash Manifold Assy 14” Straight Upper (L-R) 1
414288 Wash Manifold Assy 14" Straight Upper (R-L) 1
8 113555 Plug, Wash Arm E-Series (Qty per arm) 4
9 113716 O-ring 4
10 329001 Bracket, Upper Wash arm support 1
11 328998 Bracket, Upper Safety Catch 1
12 106026 Washer, Flat 1/4" SST 4
13 100141 Grip Nut, 1/4-20 SST 10
14 100736 Bolt, Hex Hd. 1/4-20 x 3/4" SST 10
15 328034 Support, Upper Wash 1
16 106014 Nut, Acorn 1/4" SST 8
17 106482 Washer, Lock 1/4" Split SST 4
18 329000-1 Latch, E Upper Washarm Weldment (L-R Operation) 1
329000-2 Latch, E Upper Washarm Weldment (R-L Operation) 1

53


http://www.partstown.com/champion - moyer diebel/cha329000-1?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414567?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414566?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113741?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113738?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113540?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113555?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113716?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329001?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328998?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106014?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Wash & Rinse Spray Arms

54



Two Tank Wash & Rinse Spray Arms

Item Part Description Qty.
No. No

1 113741 Gasket, Flat EDPM 2-3/8 ID 4
2 113540 Locknut 2NPT SST 4
3 113738 Block, Washarm Retaining 2
4 113723 O-ring,1.75 ID 2
5 414289 Wash Manifold Assembly 14” Straight Upper (L-R) 2
414288 Wash Manifold Assembly 14" Straight Upper (R-L) 2
414565 Wash Manifold Assy. E84 (L-R) 2
414564 Wash Manifold Assy. E84 (R-L) 2
6 414291 Wash Manifold Assembly 10" 15° Lower (L-R) 2
414290 Wash Manifold Assembly 10" 15° Lower (R-L) 2
414564 Wash Manifold Assy. E84 (L-R) 2
414565 Wash Manifold Assy. E84 (R-L) 2
7 414318 Standpipe 64 L-R Wash 1
328443 Standpipe 64 R-L Wash 1
8 414319 Standpipe 64 L-R Rinse 1
328445 Standpipe 64 R-L Rinse 1
9 113555 Plug, Wash Arm E-Series (Qty per arm) 4
10 113716 O-ring 4
11 106014 Nut, Acorn 1/4" SST 10
12 106482 Washer, 1/4" Split SST 8
13 328034 Support, Upper Washarm 2
14 106026 Washer, Flat 1/4" SST 8
15 100141 Grip Nut, 1/4" SST 4
16 328998 Bracket, Upper Safety 2
17 329000-1 Latch, E Upper Washarm Weldment (L-R Operation) 2
329000-2 Latch, E Upper Washarm Weldment (R-L Operation) 2
18 329001 Bracket, Upper Washarm Support 2
19 100736 Bolt, Hex Hd. 1/4-20 x 3/4" SST 4

55


http://www.partstown.com/champion - moyer diebel/cha329000-1?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113741?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113540?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113738?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113723?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414565?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414564?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414564?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414565?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414318?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328443?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328445?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113555?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113716?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106014?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328998?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329001?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf

Float Switches

56



Float Switches

Item Part Description Qty.
No. No.

1 104584 Nut, Plain 1/2-13

1

2 107589 Washer, Flat 1/2” 1

3 111151 C-Clip AR
4 110854 Float Switch, Dual Prewash 1

-- 113291 Float Switch, Dual Wash/Rinse E-44 1

-- 113291 Float Switch, Dual Wash/Rinse E-64 2
-- 110750 Gasket, Float Switch (Not Shown) A/R

57


http://www.partstown.com/champion - moyer diebel/cha104584?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107589?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111151?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha110854?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113291?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113291?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha110750?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Electric Heat

58



Single Tank Electric Heat

Item Part Description Qty.
No. No.

1 113516 Heater 15/18KW 208V,380V 1

113517 Heater 15/16.3KW 230/240V, 400/415V 1

113518 Heater 15/16.3KW 460/480V 1

113519 Heater 15KW 575V 1

2 100153 Bolt, 3/18-16 x 1 Hex Head 4

3 104618 Washer 3/8 x 7/8 x 1/16 SST 8

4 108345 Gasket 3 x 3x1/8” 2" Hole 1

5 106407 Washer Lock 3/8 Split 4

6 100140 Nut Plain 3/8-16 4

59


http://www.partstown.com/champion - moyer diebel/cha100153?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104618?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106407?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100140?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Electric Heat

60




Two Tank Electric Heat

Item Part Description Qty.
No. No.
1 113516 Heater 15/18KW 200/220V (Wash) 1
113517 Heater 15/16.3KW 230/240V(Wash) 1
113518 Heater 15/16.3KW 460/480V (Wash) 1
113519 Heater 15KW 575V (Wash) 1
2 108345 Gasket 3 x 3 x 1/8” 2" Hole 1
3 113804 Heater 10/12.1 KW 200/220V (Rinse) 1
118842 Heater 10/11KW 230/240V (Rinse) 1
113883 Heater 10/11KW 460/480V (Rinse) 1
113884 Heater 10/11KW 575V (Rinse) 1
A Element Fasteners (Qty Per Element)
100153 Bolt, 3/18-16 x 1 Hex Head 4
104618 Washer 3/8 x 7/8 x 1/16 SST 8
106407 Washer Lock 3/8 Split 4
100140 Nut Plain 3/8-16 4

61


http://www.partstown.com/champion - moyer diebel/cha108345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100153?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104618?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106407?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100140?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Steam Heat with K2 Steam Booster

62



Two Tank Steam Heat with K2 Steam Booster

Item Part Description Qty.
No No

1 109069 Thermostat, Control 1

2 109887 Valve, 3/4" Solenoid 120VAC 3
109903 Kit, Repair Solenoid Valve AR
108516 Coil, Replacement 120VAC AR
3 105782 Union 1/2 NPT BI 4

4 104649 Relief, Valve 1

5 111380 Trap, Steam 1/2" 3

6 100123 Cock, Gauge 1/4" 1

7 100263 Strainer, Line 1-1/4" BI 1

8 108345 Gasket 2

9 110189 Booster, K2 Spirec 1
10 327907 Coil, Steam R-L 1
11 327908 Coil, Steam L-R 1

63


http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109887?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109903?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108516?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105782?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104649?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111380?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100123?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100263?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha110189?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327907?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327908?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Steam Heat

64



Single Tank Steam Heat

Item Part Description Qty.

No. No.
1 327908 Coil, Steam RH (Shown) 1
1 327907 Coil, Steam LH 1
2 102554 Union 3/4 SST 1
3 100548 Locknut, 3/4NPT SST 1
4 113918 Nipple, Rtoe 3/4 x 1-3/4 1
5 100740 Bolt 5/16-18 x 1 Hex Head 4
6 102376 Washer 5/16 X 3/4 x 1/16 8
7 108345 Gasket 3 x 3 1/8” 2IN Hole 1
8 106013 Washer Lock 5/16 Split 4
9 100154 Nut Plain 5/16-18 4

65


http://www.partstown.com/champion - moyer diebel/cha327908?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327907?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102554?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100548?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100740?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106013?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100154?pt-manual=CHA-E-SERIES_spm.pdf

Two Tank Steam Heat

66



Two Tank Steam Heat

Item Part Description Qty.
No. No.
1 327907 Coil, Steam LH 1
2 100740 Bolt 5/16-18 x 1 Hex Head 8
3 102376 Washer 5/16 X 3/4 x 1/16 16
4 108345 Gasket 3 x 3 1/8” 2IN Hole 2
5 106013 Washer Lock 5/16 Split 8
6 100154 Nut Plain 5/16-18 8
7 327908 Coil, Steam RH 1
8 102554 Union 3/4 SST 2
9 100548 Locknut, 3/4ANPT SST 2
10 113918 Nipple, Rtoe 3/4 x 1-3/4 2

67


http://www.partstown.com/champion - moyer diebel/cha327907?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100740?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108345?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106013?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100154?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327908?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102554?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100548?pt-manual=CHA-E-SERIES_spm.pdf

Thermostats

68



Thermostats

Item Part Description Qty.
No. No.
1 109069 Thermostat w/capillary - Single Tank 1
- 109069 Thermostat w/capillary -Two Tank 2
1* 109069 Thermostat w/capillary -DR Models Only
2 110561 Thermostat, Fixed Hi Limit - Single Tank 1
-- 110561 Thermostat, Fixed Hi Limit -Two Tank 2
3 201041 Washer 7/8 ID x 1/8 Thk - Single Tank 2
-- 201041 Washer 7/8 ID x 1/8 Thk - Two Tank 4
4 109034 Gasket. Plug - Single Tank 2
- 109034 Gasket. Plug - Two Tank 4
5 100547 Locknut 1-1/2 NPT SST - Single Tank 2
100547 Locknut 1-1/2 NPT SST - Two Tank 4

69


http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201041?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201041?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100547?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100547?pt-manual=CHA-E-SERIES_spm.pdf

E-Series Thermostat and Junction Box

Thermistor Connection Block

T )
Q_Iy
o)

Thermistor Assembly
for Wash Tanks

NOTE: Components and Quantities vary per Machine.

70



E-series Thermostat and Junction Box

Item Part Description Qty.
No. No.

1 114521 End Cover, Single Terminal, D-MZB A/R
2 114520 Terminal, Single MZB, 1.5 NS35 AR
3 114519 End Block, E/NS 35 N 2

4 114518 End Cover, Double Terminal STTB 2.5, A/R
4 114516 End Cover, Single Terminal D-ST 2.5 AR
5 114515 Terminal, Single, Ground ST 2.5 (Green) A/R
6 114517 Terminal , Double STTB 2.5 A/R
7 114512 Terminal, Single ST 2.5 (Gray) A/R
8 114522 Bridge, 10-Pole FPS 10-5 (Cut to Fit) 1

9 114435 Thermistor, 10KQ, 36" Lead 1
10 0512299 Adapter, Thermistor 1
11 0501836 O-ring 1
12 201029 Locknut 1/2" NPT NP 1

71


http://www.partstown.com/champion - moyer diebel/cha0501836?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114521?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114520?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114519?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114518?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114516?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114515?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114517?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114512?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114522?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114435?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201029?pt-manual=CHA-E-SERIES_spm.pdf

Prewash Drain-overflow Assembly

U
pe
7

Tank Bottom

72



Prewash Drain-overflow Assembly

Item Part Description Qty.
No. No.

1 108875 Ring, Retaining 2
2 328824 Lever Drain Lift 1
3 206419 Rod, Overflow Lift 22"PW 1
4 106026 Washer 1/4 x 5/8 x 1/6 SST 5
5 328430 Overflow PW Mtd 1
6 111532 O-ring, Overflow 1
7 100735 Bolt 1/4-20 x 5/8 Hex Head 4
8 112257 O-ring, drain 1
9 111034 Drain , Flange Cast/Mach SST 1

73


http://www.partstown.com/champion - moyer diebel/cha108875?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328824?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206419?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328430?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111532?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112257?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111034?pt-manual=CHA-E-SERIES_spm.pdf

Single & Two Tank Drain-overflow Assembly

74

Rinse

414897 Includes:

1 Jam Nut- 108521
O-ring - 111532

Rinse Overflow-
328993

Overflow Cover-
328984

Wash

414971 Includes:

1 Jam Nut- 108521
O-ring - 111532

Wash Overflow-
328982

Oveflow Cover-
328984



http://www.partstown.com/champion - moyer diebel/cha328984?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414971?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328984?pt-manual=CHA-E-SERIES_spm.pdf

Single & Two Tank Drain-overflow Assembly

Item Part Description Qty.
No. No.

1 113715 Ring, Retaining 2
2 328985 Lever Drain Lift 1
3 206442 Rod, Overflow Lift 1

4 206444 Block, drain lift 1
5 107966 Nut, Grip 10-32 w/Nylon Insert 2
6 112257 O-ring 1
7 100735 Bolt 1/4-20 x 5/8 Hex Head 4

8 106026 Washer 1/4 x 5/8 x 1/6 SST 5

9 111532 O-ring, Drain 1.600 ID x .21 1
10 111034 Drain , Flange Cast/Mach SST 1
1M1 - Overflow 2-tank Wash Tank (Breakdown previous page) 1
—_—— e Overflow 2-tank Rinse Tank (Breakdown previous Page) 1
12 107367 Chain, Bead #10 2FT
13 107966 Grip Nut, 10-32 w/nylon insert SST 1
14 107368 Fitting, Chain End Coupling 2

75


http://www.partstown.com/champion - moyer diebel/cha113715?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206442?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206444?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112257?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111532?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111034?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107367?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107368?pt-manual=CHA-E-SERIES_spm.pdf

Final Rinse Piping with Booster

Manifold
Dimension in Chart
is center to center
of upper and lower

spray pipe.

76



Final Rinse Piping with Booster

Item Part Description Qty.
No. No.
1 See Chart Below for Manifold P/N's
2 106026 Washer 1/4 x 5/8 x 1/16 SST 1
3 107967 Nut Grip 1/4-20 w/Nylon Insert 1
4 See Chart Below for Upper Nozzle P/N's 3
5 See Chart Below for Lower Nozzle P/N's 3
6 113795 Plug 11/16-16 Thread 2
-- 113716 Gasket Rinse Pipe (Not Shown) 1
7 100156 Locknut 3/4NPT Brass 1
8 100599 Cross 3/4” NPT Brass 1
9 105976 Bushing Red 3/4” NPT x 1/8” NPT Brass 1
10 101259 Plug 1/8” NPT Brass 1
11 100184 Nipple 3/4”"NPT Close Brass 1
12 100571 Union 3/4’"NPT Brass 1
13 102470 Nipple 3/4” NPT x 3" Lg Brass 1
14 102388 Bushing, Reducing 1/2"NPT x 1/4’"NPT Brass 1
15 104429 Vacuum Breaker 3/4"NPT 1
16 900837 Kit*Repair, 3/4 Vacuum Breaker A/R
17 102525 Tee, Red 3/4” x 1/2” x 3/4” NPT Brass 1
18 109879 Fitting Compression 3/4’NPT x 7/8” OD 1
19 100171 Bushing Red Face 3/4” NPT x 1/2 NPT Brass 1
20 102490 Nipple 1/4”’NPT x 3-1/2” Lg Brass 1
21 100135 Pressure Gauge 0-60 PSI 1
22 102442 Elbow 3/4 x 90° Brass 1
Model Upper Final Lower Final Final Rinse Final Rinse
Rinse Nozzle Rinse Nozzle Manifold R-L Manifold L-R
P/N P/N P/N - Dim. P/N - Dim.
E44/54 107290 112022 113699 - 25-3/4" 113694 - 25-3/4"
E44/54 HH 107290 112022 114023 - 29-3/4" 114022 - 29-3/4"
E44/54DR 180282 112022 329010 - 25-3/4" 329265 - 25-3/4"
E44/54DR HH | 107290 112022 114023 - 29-3/4" 114022 - 29-3/4"
E44/54WS 0508376 112022 113699 - 25-3/4" 113694 - 25-3/4"
E44/54DRWS | 0508376 112022 329010 - 25-3/4" 329265 - 25-3/4"
E64/84 107290 112022 113699 - 25-3/4" 113694 - 25-3/4"
E64/E84 HH | 107290 112022 114023 - 29-3/4" 114022 - 29-3/4"

77



http://www.partstown.com/champion - moyer diebel/cha0508376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0508376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107967?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113795?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113716?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100156?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100599?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105976?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101259?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100184?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100571?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102470?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102388?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104429?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900837?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102525?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109879?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100171?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102490?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100135?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102442?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113699?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113694?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114023?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180282?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329010?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329265?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114023?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113699?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113694?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329010?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329265?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113699?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113694?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112022?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114023?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114022?pt-manual=CHA-E-SERIES_spm.pdf

Fill Piping No Booster or Steam Booster

78



Fill Piping No Booster or Steam Booster

ltem Part Description Qty.
No. No.
1 101259 Plug, 1/8” NPT Brass 1
2 105976 Bushing, Red 3/4” NPT x 18” NPT Brass 1
3 100171 Bush Red Face 3/4” NPT x 1/2” NPT Brass 1
4 100599 Cross, 3/4’"NPT Brass 1
5 100184 Nipple 3/4” NPT Close Brass 4
6 100571 Union 3/4” NPT Brass 2
7 102470 Nipple 3/4” x 3" Lg Brass 2
8 102525 Tee Red 3/4 x 1/2 x 3/4 Brass 1
9 104429 Vacuum Breaker 3/4” NPT Brass 1
-- 900837 Kit*Repair, Vacuum Breaker 3/4” AR
10 102490 Nipple 3/4” NPT x 3-1/2"Lg Brass 1
11 102442 Elbow 3/4”"NPT x 90° Brass 1
12 111437 Valve, Solenoid 3/4” HW 1
- 109903 Kit Repair 3/4 JE Stm-Wat A/R
-- 111472 Replacement Coil 3/4” Solenoid Valve AR
13 107418 Tee, 3/4’NPT x 3/4”"NPT x 1/4’NPT Brass 1
14 102392 Bushing Red 3/4” x 1/2” NPT 1
15 100209 Nipple 1/2” NPT Brass 1
16 102514 Tee 1/2" NPT Brass 1
17 111250 Fitting Compression 1/2 OD x 1/2 MPT 1
18 102388 Bushing, Reducing 1/2” NPT x 1/4” NPT Brass 1
19 109879 Fitting, Comp 7/80D x 3/4 MPT Brass 1
20 100135 Pressure Gauge 0-60 PSI 1
21 102521 Tee 3/4” NPT Brass 1
22 102490 Nipple 3/4” NPT x 3-1/2"Lg Brass (w/Steam Booster Only) 1
23 102444 Elbow Street 34 x 90° Brass 1

79


http://www.partstown.com/champion - moyer diebel/cha101259?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105976?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100171?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100599?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100184?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100571?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102470?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102525?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104429?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900837?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102490?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102442?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109903?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107418?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102392?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100209?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102514?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102388?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109879?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100135?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102521?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102490?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102444?pt-manual=CHA-E-SERIES_spm.pdf

Fill Piping with Booster

(’Za
@) &

©

@ .
@@%%

@(@

Left to Right Shown

(&)
Xf@

80



Fill Piping with Booster

Item Part Description Qty.
No. No.

1 100135 Gauge, Pressure 0-60 PSI 1

2 100171 Bushing, Red. Face 3/4" x 1/2" Brass 1

3 100184 Nipple, Close 3/4" NPT Brass 7

4 100206 Nipple, 1/2" NPT x 2-1/2" Lg. Brass 1

5 100209 Nipple, Close 1/2" NPT 1

6 100500 Breaker, Vacuum 1/2" NPT Bronze 1
900836 Kit, Repair Vacuum Breaker A/R
7 100571 Union, 3/4" NPT Brass 2

8 100599 Cross, 3/4" NPT Brass 1

9 100709 Locknut, 1/2" NPT Brass 1
10 101259 Plug, 1/8" NPT Sq. Hd. Brass 1
11 101397 Nipple, RTOE, 1/2" NPT x 7" Lg. Brass 1
12 102104 Tube, E-series Final Rinse Vertical 2
13 102388 Bushing Reducing, 1/2" NPT x 1/4" NPT Brass 1
14 102435 Elbow, 1/2" NPT x 90° Brass 1
15 102438 Elbow, Street 1/2" NPT x 90° Brass 1
16 102442 Elbow, 3/4" NPT x 90° Brass 2
17 102444 Elbow, Street 3/4" NPT x 90° Brass 2
18 102470 Nipple, 3/4" NPT x 3" Lg. Brass 1
19 102490 Nipple, 3/4" NPT x 3-1/2" Lg. Brass 1
20 102521 Tee, 3/4" NPT Brass 1
21 102525 Tee, Red 3/4" x 1/2" x 3/4" NPT 1
22 104429 Breaker, Vacuum 3/4" Brass 1
900836 Kit, Repair Vacuum Breaker AR
23 105976 Bush, Red 3/4" x 1/2" Brass 1
24 107550 Valve, Pressure Regulating 3/4" NPT Brass 1
25 109879 Fitting Comp. 7/8" O.D. x 3/4" NPT Brass 3
26 110768 Strainer, Line 3/4" NPT Bronze Female 1
27 111437 Valve, Solenoid 3/4" NPT HW 120VAC coil 1
109903 Kit, Repair 3/4" Diaphragm A/R
111472 Coil, Solenoid 3/4" 120VAC AR
28 113352 Valve, Solenoid 1/2" NPT HW 120VAC caoil 1
113392 Kit, Repair 1/2" Diaphragm A/R
113357 Coil, Solenoid 1/2" 120VAC AR
29 114384 Fitting, Comp. 7/8" O.D. x 1/2" NPT Brass 1
30 201029 Locknut, 1/2" NPT NP 1
31 311694 Bracket, Piping Support 1

81


http://www.partstown.com/champion - moyer diebel/cha100135?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100171?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100184?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100206?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100209?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100500?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900836?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100571?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100599?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100709?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101259?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101397?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102388?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102435?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102438?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102442?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102444?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102470?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102490?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102521?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102525?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104429?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900836?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105976?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107550?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109879?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha110768?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111437?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109903?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111472?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113352?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113392?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113357?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201029?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha311694?pt-manual=CHA-E-SERIES_spm.pdf

Cold Water Thermostat (CWT) Piping

@mﬁ

l\

i)

/(»/

'(@
CR

PREWASH
TANK

82



Cold Water Thermostat (CWT) Piping

Item Part Description Qty.
No. No.

1 100209 Nipple, 1/2" NPT Close, Brass 1

2 100573 Locknut, 1/2" NPT Brass 2

3 100947 Nipple, 1/4" NPT Close Brass 1

4 101262 Nipple, 1/4" NPT x 1-1/2" Lg. Brass 1

5 102388 Bushing Reducing 1/2" NPT x 1/4" NPT Brass 1

6 102422 Elbow, 1/4" NPT 90° Brass 4

7 102438 Elbow, Street 1/2" NPT 90° Brass 1

8 104421 Strainer, Line 1/2" NPT Bronze 1

9 107069 Breaker, Vacuum 1/4" NPT Bronze 1
900836 Kit, Repair Vacuum Breaker A/R
10 107315 Tubing, 3/8" Type L Copper 1
11 109909 Fitting Comp. 1/2" O.D. x 1/4" MPT Brass 2
12 110134 Nipple, 1/4" NPT x 2-1/2" Lg. Brass 1
13 112109 Nipple, RTOE 1/4" NPT x 2-1/2" Lg. Brass 1
14 113352 Valve, Solenoid 1/2" NPT 120VAC 1
113392 Kit, Repair Valve Diaphragm 1/2" A/R
--- 113357 Coil, Solenoid 1/2" 120VAC AR
15 319549 Bracket, Cold Water Thermostat Piping 1
16 328539 Bracket, Piping Support 1
17 100547 Locknut, 1/2" NPT SST 1
18 107922 Box and Cover, Thermostat 1
19 107966 Gripnut, 10-32 w/nylon insert 2
20 109069 Thermostat, Control w/capillary 1
21 201041 Washer 1
22 106460 Screw, 6-32 x 1/4" Truss Hd. 2

83


http://www.partstown.com/champion - moyer diebel/cha100209?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100573?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100947?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101262?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102388?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102422?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102438?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104421?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900836?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107315?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109909?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha110134?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113352?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113392?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113357?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100547?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107922?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107966?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201041?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106460?pt-manual=CHA-E-SERIES_spm.pdf

Final Rinse Drain Assembly

*Not a Part of Item 3
must order separately \/

84



Final Rinse Drain Assembly

Item Part Description Qty.
No. No.

1 100141 Nut, Grip 1/4-20 1

2 305218 Strainer, F/R Drain 1

3 107342 Drain basket assy. (Does not include Item 5) 1

4 112045 Washer,tailpiece (Comes with Item 3) 1

5 107473 Tailpiece 1

85


http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha305218?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107342?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112045?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107473?pt-manual=CHA-E-SERIES_spm.pdf

Prewash Pump Suction & Discharge

L-R Application Shown

86



Prewash Pump Suction & Discharge

Item Part Description Qty.
No. No.
1 109568 Gasket Pump Suction 1
2 307995 Flange, Suction 1
3 104203 Clamp, Hose M52 SST 2
4 113717 Hose, PW Suction 1
5 113731 Hose 22" PW Pump Discharge 1
6 104165 Clamp, Hose M40 SST 1
7 111964 Hose, Clamp Discharge 1
8 311761 Strainer, Pump Suction (Not Shown) 1
9 112379 Suction, Flange Machined 1
10 112338 Gasket Pump Suction Flange (Not Shown) 1
A Pump Fasteners
100739 Bolt 5/16-18 x 3/4 Hex Head SST 4
102376 Washer 5/16 x 3/4 x 1/16 8
109009 Nut, Grip 5/16 w/Nylon Insert 4

87


http://www.partstown.com/champion - moyer diebel/cha109568?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha307995?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104203?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104165?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109009?pt-manual=CHA-E-SERIES_spm.pdf

Wash & Rinse Pump Suction/Discharge

88



Wash & Rinse Pump Suction/Discharge

Item Part Description Qty.
No. No.
1 110858 Hose Clamp Pump Discharge 1
2 113984 Hose Discharge Pump 1
3 111780 Hose Clamp Discharge 1
4 327997 Pump Motor Base 1
5 113538 Gasket Pump Suction 1
6 327906 Plate, Pump Suction 1
7 327904 Hood Pump Suction 1
A Pump Base Fasteners
100739 Bolt 5/16-18 x 3/4 Hex Head SST 4
102376 Washer 5/16 x 3/4 x 1/16 8
109009 Nut Grip 5/16 w/Nylon Insert 4
B Pump Fasteners
100739 Bolt 5/16-18 x 3/4 Hex Head SST 4
102376 Washer 5/16 x 3/4 x 1/16 8
109009 Nut, Grip 5/16 w/Nylon Insert 4

89


http://www.partstown.com/champion - moyer diebel/cha327906?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha327904?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109009?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102376?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109009?pt-manual=CHA-E-SERIES_spm.pdf

Pump/Motor Assembly




Pump/Motor Assembly

Item Part Description Qty.
No. No.
1 100736 Screw 1/4-20 x 3/4 Hex Head 6
2 106482 Washer, Lock 1/4” 10
3 113705 Plug 1/2” NPT Countersunk Brass (2HP) (Wash/Rinse) 1
3 102504 Plug 1/2” NPT Brass Sq Head (1HP) (Prewash) 1
4 102500 Plug 1/4” NPT Brass 2
5 111943 Gasket .032 Thk (3 Notches) 1
6 111942 Gasket .015 Thk (2 Notches) 1
7 111941 Gasket .0085 Thk (1 Notch) 1
8 100735 Screw 1/4-20 x 5/8 Hex Head 1
9 110247 Nut Jam Hex 7/16-20 SST 1
10 110248 Washer .440ID x .043SST 1
11 113118 Impeller 1HP, SST Machined (Prewash) 1
--- 113603 Impeller 2HP SST Machined (Wash/Rinse) 1
113120 Impeller 3HP, SST 1
12 111111 Seal Pac Type 16 1
13 113635 Flange, Jet Pump, SST NG 1
14 107690 Nut, Jam 3/8-16 4
15 106407 Washer, Lock 3/8 Split 4
16 204460 Backing Plate 1Hp, 2HP, 3HP 1
17 110270 Washer, C-Sunk, Ex-Tooth SST 3
18 100754 Screw 10-32 x 1/2 Flat Head 3
19 109654 Slinger-Water 1
20 110419 Motor 1HP MV/60/1 (Prewash) 1
--- 110421 Motor 2HP MV/60/1 (Prewash) 1
--- 110420 Motor 1HP MV/60/3 (Prewash) 1
--- 111739 Motor 1HP 575/60/3 (Prewash) 1
--- 113420 Motor 2HP MV/60/3 (Wash/Rinse) 1
--- 111740 Motor 2HP 575/60/3 (Wash/Rinse) 1
--- 110424 Motor 3HP MV/60/3 (Wash/Rinse) 1
--- 111741 Motor 3HP 575/60/3 (Wash/Rinse) 1
21 112380 Pump Volute Machined (Prewash) 1
--- 113634 Pump Volute SST (Wash/Rinse) 1
--- 112338 Gasket, Pump Suction Flange (Not Shown) 1
--- 900737 Kit*Gaskets, Jet Pump (Includes Items 5-7) AR
--- 900183 Kit*Seal & 1HP Impeller (Includes Items 5-7, 11 and 12) AR
--- 900185 Kit*Seal & 3HP Impeller (Includes Items 5-7, 11 and 12) AR

Complete Pump Assemblies:

415531  1HP PW 115-240/1/60
414965  1HP PW 208-480/3/60
415917  1HP PW 575/3/60
415743 2HP PW 115-240/1/60
415744  2HP PW 208-480/3/60
415745  2HP PW 575/3/60
414820  2HP LH 115-240/1/60
414373  2HP LH 208-480/3/60
415918  2HP LH 575/3/60

414821 2HP RH 115-240/1/60
414374 2HP RH 208-480/3/60
416243 2HP RH 220/380/3-50
415919 2HP RH 575/3/60
414977 3HP LH 208-480/3/60
415920 3HP LH 575/3/60
414978 3HP RH 208-480/3/60
415921 3HP RH 575/3/60

Pump
Configurations

LH and RH indicate on which side of the machine the pump is located.

oo

91


http://www.partstown.com/champion - moyer diebel/cha100736?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102504?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102500?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100735?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113118?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113120?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107690?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106407?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha204460?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100754?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109654?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900737?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900183?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900185?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414965?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha415917?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha415744?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414820?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414373?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha415918?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414374?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha416243?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha415919?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414977?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414978?pt-manual=CHA-E-SERIES_spm.pdf

Electric Booster Assembly - 40°F/60°F Rise

Prior to S/IN RE3932

The booster tank heater with

the center hole for inserting the
high-limit thermostat is no longer
available. Use the fitting on the
corner of the booster tank to
install the high-limit thermostat.

92



Electric Booster Assembly - 40°F/60°F Rise

Item Part Description Qty.
No. No.
1 113690 Heater, 12KW 208/60/3Ph (60°F)(200-220V/1Ph & 3PH) 1
113885 Heater, 12KW 220/230/240/380/415V 3Ph (60°F)(230-240/1PH & 3PH) 1
113886 Heater, 12KW 460/480V 3Ph (60°F) 1
113887 Heater, 12KW 575V 3Ph(60°F) 1
111233 Heater 7.5/10KW 240V 3Ph (40°F Rise)(200-220,230-240V/1PH) 1
111232 Heater, 10KW 208V 3PH (40°F Rise)(220-220/3PH) 1
111234 Heater, 10KW 480V 3PH (40°F Rise (480V 3PH) 1
111383 Heater, 10KW 575V3PH (40°F Rise)(480V 3PH) 1
2 109985 Seal, Electric Heater Flange 3
3 113724 Thermostat w/Capillary 210°F (Prior to S/N RE3932) 1
110561 Thermostat w/Capillary, Fixed High Limit 240°F (After S/N RE3932) 1
4 108576 Cover, Booster No Cutout 1
5 109069 Thermostat w/ Capillary 1
6 102505 Plug 3/4” NPT Brass 1
7 414331 Tank Booster (40°F Rise) 1
8 113690 Heater, 12KW 208/60/3Ph (40°F)(200-220V/1Ph & 3PH) 1
113885 Heater, 12KW 220/230/240/380/415V 3Ph (40°F)(230-240/1PH & 3PH) 1
113886 Heater, 12KW 460/480V 3Ph (40°F)(460-480°/3PH) 1
112059 Heater, 12KW 208V 3Ph (60°F Rise)(200-220V/1PH & 3PH) 2
111334 Heater 12KW (60°F Rise) (230-240/1PH & 3PH) 2
112060 Heater 12KW (60°F Rise)(460-480/3PH) 2
112061 Heater 12KW 575V 3Ph (60°F Rise) 2
9 328254 Bracket, Front Booster 1
10 113706 Elbow Street 3/4 x 45 Brass (E-44) 1
11 108954 Nut Grip 6-32 w/Nylon Insert 1
12 328048 Clamp, Thermostat Booster Tank (Not shown, use with item 11) 1
13 111235 Heater, 5/6.6KW 208/240 (40° Rise)(200-220V/1PH & 3PH) 1
111236 Heater 5KW (40°F Rise)(230-240V1PH & 3PH) 1
111237 Heater 5KW (40°F Rise) (460-480V/3PH) 1
111384 Heater 5KW (40°F Rise) 575V 3PH 1
A Element Fasteners (Qty per Element)
100003 Nut Plain 1/4-20 9
106482 Washer Lock 1/4 Split 9
B Booster Tank Fasteners
100739 Bolt 5/16-18 x 3/4 Hex Head SST 4
106013 Washer Lock 5/16 Split 4
109205 Nut, Grip 5/16 w/Nylon Insert 4
C Element Cover Fasteners
107697 Nut Grip 1/4-20 w/Nylon insert 3
106026 Washer Flat 1/4”

93


http://www.partstown.com/champion - moyer diebel/cha109985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108576?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102505?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414331?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113886?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328254?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100003?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106013?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107697?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf

Electric Booster Assembly - 70°F Rise

94

Prior to S/IN RE3932

The booster tank heater with
the center hole for inserting the
high-limit thermostat is no longer
available. Use the fitting on the
corner of the booster tank to
install the high-limit thermostat.

T

©

A




Electric Booster Assembly - 70°F Rise

Item Part Description Qty.
No. No.
1 113690 Heater, 12KW (200-220V/1Ph & 3PH) 1
113885 Heater, 12KW 220/230/240/380/415V 3Ph (230-240/1PH & 3PH) 1
113886 Heater, 12KW 460/480V 3PH 1
113887 Heater, 12KW 575V 3PH 1
2 109985 Seal, Electric Heater Flange 6
3 113724 Thermostat w/Capillary 210°F (Prior to S/N RE3932 1
--- 110561 Thermostat w/Capillary Fixed High-limit 240°F (After S/N RE3932) 1
4 108576 Cover, Booster No Cutout 2
5 109069 Thermostat w/ Capillary 2
6 102505 Plug 3/4” NPT Brass (Not Shown) (On Opposite Side) 2
7 414331 Tank Booster 2
8 112059 Heater, 12KW (200-220V/1PH & 3PH) 2
111334 Heater 12KW (230-240/1PH & 3PH) 2
112060 Heater 12KW (460-480/3PH) 2
112061 Heater 12KW 575V 3PH 2
9 328254 Bracket, Front Booster 2
10 113706 Elbow Street 3/4 x 45 Brass E-44 2
11 108954 Nut Grip 6-32 w/Nylon Insert 2
12 328048 Clamp, Thermostat Booster Tank (Not shown, use with item 11) 2
13 109458 Flange Heater Bloc/off 2
A Element Fasteners (Qty per Element)

100003 Nut Plain 1/4-20 9
106482 Washer Lock 1/4 Split 9

B Booster Tank Fasteners (Qty per Booster)
100739 Bolt 5/16-18 x 3/4 Hex Head SST 4
106013 Washer Lock 5/16 Split 4
109205 Nut, Grip 5/16 w/Nylon Insert 4

C Element Cover Fasteners (Qty per Cover)
107697 Nut Grip 1/4-20 w/Nylon insert 3
106026 Washer Flat 1/4” 3

95


http://www.partstown.com/champion - moyer diebel/cha109985?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108576?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109069?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102505?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha414331?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328254?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109458?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100003?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100739?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106013?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107697?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106026?pt-manual=CHA-E-SERIES_spm.pdf

Control Cabinet

96



Control Cabinet

Item Part Description Qty.
No. No.
1 111980 Circuit Breaker On/Off 5amp 1
2 113814 Switch Pushbutton Green llluminated
3 113752 Mounting Base Led Green 1
4 113812 Contact Block NO W/O Base 1
5 113140 Boot, Silicone Pushbutton 2
6 900726 Red Pushbutton (Includes (1) of Item 5) 1
Includes the following:
111615 Red Push Button 1
111616 Contact Block NC w/holder 1
7 113684 Decal 44/54 Cabinet (Single Tank) 1
7 113710 Decal 40/60/64 Cabinet (Two Tank) 1
8 107440 Thermometer 8ft Flanged (Wash) (Single Tank) 1
--- 107440 Thermometer 8ft Flanged (Rinse) (Two Tank) 2
9 113622 Thermometer 4Ft Gas Filled (Final Rinse) 1
10 100294 Terminal Block 6PT 1
-- 112296 Label Detergent/Rinse Signal (Not Shown) 1
11 108424 Fuse Block 600V/100A 3P (208-220V/1PH)(230-240V/1PH) 1
180171 Fuse Block 600V/60A 3P (208-220V/3PH)(230-240V/3PH) 1
111135 Fuse Block 600V/30A 3P (460-480V/3PH) 1
111135 Fuse Block 600V/30A 3P (575/3PH) 1
12 108448 Fuse T 90A 250V Fast Act (208-220V/1PH) 2
180059 Fuse T 80A 250V Fast Act (230-240V/1Ph) 2
180175 Fuse J 50A 600V Fast Act (208-220V/3PH) 3
180175 Fuse J 50A 600V Fast Act (230-240V/1PH) 3
180174 Fuse J 45A 600V Fast Act (230-240V/3PH) 3
180243 Fuse J 25A 600V Fast Act (460-480V/3PH) 3
111231 Fuse T 90A 250V Fast Act (208-220V/1PH) 2
180176 Fuse J 60A 600V Fast Act (208-220V/1PH) 2
180172 Fuse J 35A 600V Fast Act (208-220V/3PH) 3
111683 Fuse J 30A 600V Fast Act (230-240V/3PH) 3
112062 Fuse J 20A 600V Fast Act (460-480V/575V/3PH) 3
111682 Fuse J 15A 600V Fast Act (575V/3PH) 3
13 111231 Contactor 75FLA 3P (208-220V/1PH)(230-240V/1PH) 1
111827 Contactor 60FLA 3P (208-220V/3PH),
(230-240V/3PH), (460-480V/3PH) (575V/3PH) 1
14 103310 Wire Lug, Ground (Not Shown) 1
15 111833 Terminal Block 175A 3Pole 600V 1
16 106402 Fuse Block 600V/30A 2P All Voltages 1
17 111821 Fuse ATDR-3 600V Time Delay, (460-480V/3PH), (575V/3) 2
111823 Fuse, ATDR 6-6000V, Time Delay (208-220V/1PH & 3PH) 2
111823 Fuse ATDR-6 600V Time Delay 480V 1& 3 PH 2
--- 114183 16 ' Lead thermometer, (Use for 106PW L-R PW) 1
--- 109449 12" lead thermostat

97


http://www.partstown.com/champion - moyer diebel/cha113814?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha900726?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107440?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107440?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108424?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180171?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108448?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180059?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180175?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180175?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180174?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180243?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180176?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha180172?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103310?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106402?pt-manual=CHA-E-SERIES_spm.pdf

Control Cabinet

Item Part Description Qty.
No. No.

18 111625 Starter, Mtr., 1/6HP Drive 200-220/208-240V/60/1, 1.0-1.6A 1
111624 Starter, Mtr., 1/6HP Drive 208-220, 230-240V/60/3, .63-1.0A 1
111623 Starter, Mtr., 1/6HP Drive 460-480V/60/3, .4-.63A 1
111622 Starter, Mtr., 1/6HP Drive 575V/60/3, .24-.4A 1
19 113161 Starter, Mtr., 1HP Prewash 200-220/208-240V/60/1, 9.0-14.0A 1
111628 Starter, Mtr., 1HP Prewash 200-220/208-240/60/3, 4.0-6.3A 1
111626 Starter, Mtr., 1HP Prewash 460-480V/60/3, 1.6-2.4A 1
- 111626 Starter, Mtr., 1HP Prewash 575V/60/3, 1.6-2.4A 1
20 111630 Starter, Mtr., 2HP Wash 200-220/208-240V/60/1, 13.0-18.0A 1
111629 Starter, Mtr., 2HP Wash 200-220/208-240V/60/3 6.0-10.0A 1
111627 Starter, Mtr., 2HP Wash 460-480V/60/3 2.5-4.0A 1
111627 Starter, Mtr., 2HP Wash 575V/60/3 2.5-4.0A 1
113161 Starter, Mtr., 3HP Was/Rinse 200-220/208-240V/60/3 9.0-14.0A 1
111628 Starter, Mtr., 3HP Wash/Rinse 460-480V/60/3 4.0-6.3A 1
--- 111627 Starter, Mtr., 3HP Wash/Rinse 575V/60/3 2.5-4.0A 1
111639 Auxillary Switch (Attached to Overload) (Not Shown) AR
111633 Bus System, 2-Unit (Not Shown) A/R
111671 Bus System, 3-Unit (Not Shown) AR
--- 111634 Bus System, 4-Unit (Not Shown) AR
21 108122 Contactor, Mtr. 12A (Drive)

(208-220V/3PH), (230-240V/3PH), (460-480V/3PH), (575V/3PH) 1
22 109582 Contactor, Mtr. 25A (Prewash,Wash/Rinse) (208-220V/1PH)(230-240V/1PH) 1
--- 108122 Contactor, Mtr. 12A (Wash, Rinse)

(208-220V/3PH), (230-240V/3PH), (460-480V/3PH), (575V/3PH) 1
23 111036 Relay Socket 6
111036 Relay Socket 7
24 111068 Relay 2PDT 10A 120VA 6
111068 Relay 2PDT 10A 120VAC 7
113271 Suppressor, ARC (Not Shown) 5
25 112415 Relay Socket 3Pole 1
26 112382 Relay 3PDT 10A 120VAC 1
27 113782 Timer Fixed 90 Seconds (Idle Pump) 1
28 109064 Transformer 250VA 240/480, 230/460 1
107091 Transformer 500VA 240/480, 230/460 1
--- 111521 Transformer 250VA, 575V 1
29 112424 Kit, Fuse Block 1
30 114189 Timer, 90 seconds (Dual Rinse-Drain valve) Beginning with S/N RE4086 1
31 100922 Fuse, ATMR-20A 200-220/208-240V/1-3 2
32 100913 Fuse, ATMR-10A 480-575V/60/3 2

98



http://www.partstown.com/champion - moyer diebel/cha111625?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111629?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108122?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109582?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108122?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109064?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107091?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100922?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100913?pt-manual=CHA-E-SERIES_spm.pdf

Control Cabinet with Digital Display

Parts lllustration is on Page 100

ltem Part Description Qty.

No. No.
1 114505 Power Switch, Ciircuit Breaker 1
2 702084 LED Assy. 1
3 0512213 Switch, Piezo 22mm 2
4 114436 Decal, 2-Tank with Prewash 1
114438 Decal 2-Tank 1
114439 Decal 3-Tank 1
114532 Decal, 2 Tank w/o Prewash R-L 1
114437 Decal 2 Tank w/o Prewash L-R 1
114532 Decal 1 Tank 1
5 114508 Cable, Digital Display AR
6 114489 Digital Display AR
7 107171 Terminal Block 4 PT 1
8 100294 Terminal Block 6 PT 1
9 113910 Label, Vent Fan etc. 1
10 113936 Label, Machine Running etc. 1
11 111277 Transformer, 120VAC:24VAC 1
12 109064 Transformer, Input Power 250VA 1
107091 Transformer, Input Power 500VA 1
- 111521 Transformer 250VA, 575V Only 1
111046 Transformer, Input Power 500VA (575V Hot water Heat only) 1
13 112424 Kit Fuse Block 1
14 111821 Fuse 3 Amp 200-220/208-240V/60/1-3 2
112901 Fuse 1 Amp 460-480/575V/60/3 2
15 111036 Socket, Relay 9
16 111067 Relay, 24VAC 9
17 114520 Terminal, Single 4
18 114521 Stop, End (for single terminal) 2
19 111827 Contactor, 60A AR
20 103310 Lug, Ground 1
21 111833 Block Terminal, 175A 3-Pole 600V 1
22 111625 Starter, Mtr., 1/6HP Drive 200-220/208-240V/60/1, 1.0-1.6A 1
111624 Starter, Mtr., 1/6HP Drive 208-220, 230-240V/60/3, .63-1.0A 1
111623 Starter, Mtr., 1/6HP Drive 460-480V/60/3, .4-.63A 1
111622 Starter, Mtr., 1/6HP Drive 575V/60/3, .24-.4A 1
23 113161 Starter, Mtr., 1HP Prewash 200-220/208-240V/60/1, 9.0-14.0A 1
111628 Starter, Mtr., 1HP Prewash 200-220/208-240/60/3, 4.0-6.3A 1

Continued on Page 101

99


http://www.partstown.com/champion - moyer diebel/cha0512213?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114505?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114438?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114439?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114532?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114532?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114508?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114489?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107171?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111277?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109064?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107091?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111521?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112424?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111821?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112901?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111036?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111067?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114520?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114521?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111827?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103310?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111833?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111625?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111624?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111623?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111622?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113161?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111628?pt-manual=CHA-E-SERIES_spm.pdf

uone|elsu @

loisiwiay | \z.n\/

& ©®

Control Cabinet with Digital Display

S.N/d 10} /6 "6d uo TT way| 89S «

© o o0 @ 5

| , , i olle]lo]ld][e]]o
i }}.. F BE GE B BE BE 00
L L )

N ﬂ 25 BE HE 55 B2 BB & &5 EE
&

o H]
S.N/d 10} 26 ‘Bd UO ZT Wa)| 89S 4« gm o Hl|o

@ § pop @

o o
o o

o o

\o
[ o]
o]
o]
B
ol o]
o]

®

@\@
®

oeljol] ololle]  |[oll]o B [oefo) [edefe oo [ ooo]l 5oo)
el Tl e 2B =et=e ot ] 100] 1]
ol || =oUe=0 =0
j@@@: j@:@@: j@:@%: ﬂﬂﬂ @@@W@@@M@@@M coo coo 66
@) @ &)

100



Control Cabinet with Digital Display

Continued from Page 99

ltem Part Description Qty.
No. No.
111626 Starter, Mtr., 1HP Prewash 460-480V/60/3, 1.6-2.4A 1
111626 Starter, Mtr., 1HP Prewash 575V/60/3, 1.6-2.4A 1
24 111630 Starter, Mtr., 2HP Wash 200-220/208-240V/60/1, 13.0-18.0A 1
111629 Starter, Mtr., 2HP Wash 200-220/208-240V/60/3 6.0-10.0A 1
111627 Starter, Mtr., 2HP Wash 460-480V/60/3 2.5-4.0A 1
111627 Starter, Mtr., 2HP Wash 575V/60/3 2.5-4.0A 1
113161 Starter, Mtr., 3HP Was/Rinse 200-220/208-240V/60/3 9.0-14.0A 1
111628 Starter, Mtr., 3HP Wash/Rinse 460-480V/60/3 4.0-6.3A 1
111627 Starter, Mtr., 3HP Wash/Rinse 575V/60/3 2.5-4.0A 1
111639 Auxillary Switch (Attached to Overload) (Not Shown) A/R
111633 Bus System, 2-Unit (Not Shown) A/R
111671 Bus System, 3-Unit (Not Shown) AR
111634 Bus System, 4-Unit (Not Shown) A/R
25 108122 Contactor, Mtr. 12A (Drive)
(208-220V/3PH), (230-240V/3PH), (460-480V/3PH), (575V/3PH)
25 109582 Contactor, Mtr. 25A (Prewash,Wash/Rinse) (208-220V/230-240V/1PH
25 108122 Contactor, Mtr. 12A (Wash, Rinse)

(208-220V/3PH), (230-240V/3PH), (460-480V/3PH), (575V/3PH)

113271 Arc Suppressor, (not shown) A/R
26 113782 Timer, 90 seconds (Idle Pump) 1
27 114189 Timer, 90 seconds (Dual Rinse-Drain Valve) 1
28 106402 Block, Fuse 600V/30A 2P Midget 1
29 100922 Fuse, ATMR- 20A 208-240VAC 2
30 100913 Fuse, ATMR-10A 480-575VAC 2
A 114435 Thermistor 1
B 0512299 Adapter 1
C 0501836 O-ring 1
D 201029 Locknut 1/2" NPT, Nickel Plated 1

101


http://www.partstown.com/champion - moyer diebel/cha0501836?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111626?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111626?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111630?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111629?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111627?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111627?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113161?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111628?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111627?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111639?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111633?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111671?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111634?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108122?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109582?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108122?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113271?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113782?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114189?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106402?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100922?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100913?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114435?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201029?pt-manual=CHA-E-SERIES_spm.pdf

Extended Vent Cowls




Extended Vent Cowls

Item Part Description Qty.
No. No.
1 401487 Vent Stack Assembly (Includes Items 2-5) 2
2 201589 Regulator Assembly 2
3 112258 Nut Wing 1/4-20 SST 2
4 108954 Nut, Grip 6-32 w/Nylon Insert 4
5 104883 Screw 6-32 x 3/8” Round Head 4
6 328344 Vent Cowl 2
A Vent Cowl Fasteners (Qty per Cowl)
100734 Bolt 1/4-20 x 1/2 Hex Head SST 4
106482 Nut Grip 1/4-20 SST 4

103


http://www.partstown.com/champion - moyer diebel/cha401487?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201589?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104883?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha106482?pt-manual=CHA-E-SERIES_spm.pdf

Standard Vent Cowls

N ———

104



Standard Vent Cowls

Item Part Description Qty.

No. No.
1 401487 Vent Stack Assembly (Includes items 2-5) 2
2 201589 Regulator Assembly 2
3 112258 Nut, Wing 1/4-20 SST 2
4 108954 Nut, Grip 6-32 w/Nylon Insert 8
5 104883 Screw 6-32 x 3/8 Round Head 8
6 307228 Vent Hood 2
7 100734 Belt 1/4-20 x 1/2" Hex Head 4
8 100141 Nut Grip 1/4-20 8

-- 401889-S Vent Hood Assembly (Includes Items 1-10)

105


http://www.partstown.com/champion - moyer diebel/cha401889-s?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha401487?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha201589?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108954?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha104883?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha307228?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100141?pt-manual=CHA-E-SERIES_spm.pdf

E-44DR Dual Rinse Assembly

106



E-44DR Dual Rinse Assembly

°°ltem Part Description Qty.
No. No.

1 329167 Manifold, E44DR Aux. Rinse 1
2 114291 O-ring 2
3 114290 Washer, rubber 2
4 107290 Nozzle 3
5 329009 tube, weld horizontal 1
6 329562 Screen RH 1
7 329281 Screen LH 1
8 331017 basket, screen 1
9 329465 Screen 1
10 111443 Switch, float 1
11 113986 Element 3.2/3.9KW 200-220V/60/1-3 1
113987 Element 3.2/3.9KW 220-240V/60/1-3 1
113988 Element 3.2/3.9KW 400-460V/60/3 1
113989 Element 3.2/3.9KW 575V/60/3 1
12 100280 Transformer 480-575V/60/3:120V 1
13 322891 Cover, box 1
14 113604 Thermostat, Fixed Snap 212°F 1
15 322892 Cover, box 1
16 113716 O-ring 2
17 113795 Plug 2
18 108620 Gasket 1
19 100156 Locknut 1
20 114021 Hose 1
21 206503 Tube Discharge RL 1
206501 Tube Discharge LR 1
22 114020 Hose 1
23 114020 Hose 1
24 110454 Nipple 1
25 107440 Elbow, 3/4" street 1
26 100537 Cross 1
27 105994 Clamp, hose 1
28 112531 Hose 1
29 601814 PVC pipe assy 1
30 112269 Clamp 1
31 0306618 Valve Drain 1
32 112269 Clamp 1
33 112351 Hose 1
34 329467 Bracket, drain valve 1
35 105993 Hose 1
36 601707 PVC piping Assy 1
37 100595 Reducer, Bushing 1
38 100537 Tee 1
39 0503588 O-ring, DR element 1

107


http://www.partstown.com/champion - moyer diebel/cha0306618?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0503588?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114291?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107290?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329009?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329562?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329281?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha331017?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111443?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113986?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113987?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113988?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113989?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100280?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113604?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113716?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113795?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108620?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100156?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114021?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha206501?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114020?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114020?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107440?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105994?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha112531?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha601814?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha105993?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha601707?pt-manual=CHA-E-SERIES_spm.pdf

E-44DR Recycle Pump Assembly

108



E-44DR Recycle Pump Assembly

Item Part Description Qty.
No. No.
1 0502734 Stub Shaft 1
2 0502730 Seal Assembly (c/w spring) 1
3 0502729 Impeller 1
4 329281 Pump Housing 1
5 0501406 Screw, 8-32 x 1/2" 4
6 0501635 O-ring 1
7 0502732 Seal Screw, Housing 1
0502692 Pump Assembly, Complete (c/w motor and items 1-7) 1

(Motor is not available as a separate service part)

109


http://www.partstown.com/champion - moyer diebel/cha0502734?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0502730?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0502729?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0501406?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0502732?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha0502692?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha329281?pt-manual=CHA-E-SERIES_spm.pdf

Single Tank Hot Water Coil Heat

110



Single Tank Hot Water Coil Heat

Item Part Description Qty.

No. No.
1 100118 Union Elbow, 3/4" NPT Male Brass 1
2 100123 Petcock 1/4" Female Brass 1
3 100184 Nipple, 3/4" NPT x Close Brass 1
4 102396 Bushing Reducing, 1" NPT x 3/4" NPT Brass 1
5 102396 Elbow 3/4" NPT x 90° Brass 2
6 102444 E;bp 34"NPT x 90° Brass 1
7 102490 Nipple 3/4" NPT x 3-1/2"Lg. Brass 2
8 102775 Nipple, 1" NPT, 8"Lg. Brass 1
9 103486 Nipple 3/4" NPT x 22" Lg. Brass 1
10 107418 Tee 3/4" x 3/4" 1/4" MPT Brass 1
11 109879 Fitting, Compression 7/8 OD x 3/4 MPT Brass 2
12 111854 Pump,HW Recirculator, Bronze 1
13 111860 Flange kit, 1" NPT Bronze Grundfoss 1
14 114463 Valve Check, 3/4MxF NPT Brass spring loaded ball 1
15 319273 Booster, Support, Channel 1
16 332841 Bracket, support, HW Coil Pump E-Rack 1

111


http://www.partstown.com/champion - moyer diebel/cha100118?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100123?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100184?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102444?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102490?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103486?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107418?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109879?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111854?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111860?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114463?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha319273?pt-manual=CHA-E-SERIES_spm.pdf

Double Tank Hot Water Coil Heat

112



Double Tank Hot Water Coil Heat

Item Part Description Qty.
No. No.

1 100118 Union Elbow, 3/4" NPT Male Brass 4
2 100123 Petcock 1/4" NPT Closs Brass 4
3 100184 Bushing , Reducing 1-1/2" NPT x 3/4" NPT Brass 10
4 100595 Tee, 1-1/2" NPT x Close Brass 1
5 100596 Tee, 1-1/2" NPT Brass 1
6 100613 Bushing Reducing, 1-1/2"NPT Brass 2
7 101100 Nipple, 1" NPT, Brass 3
8 101026 Tee, Red, 1" x 1" x 1/2" NPT Brass 1
9 101261 Elbow Street, 1/4" x NPT 90° Brass 2
10 102388 Bushing, Reducing 1/2" NPT x 1/4" NPT Brass 2
11 102442 Elbow 3/4" NPT x 90° Brass 2
12 102444 Elbow Street 3/4" NPT x 90° Brass 2
13 102448 Elbow 1" NPT x 90° Brass 2
14 102451 Elbow Reducing, 1"NPT X 3/4"NPT x 90° Brass 1
15 102472 Nipple, 1" NPT Brass 1
16 102525 Tee, Reducing 3/4" x 1/2" x 3/4" NPT Brass 2
17 102526 Tee, Reducing 3/4" x 3/4" X 1/2" NPT Brass 2
18 102527 Tee Reducing 3/4" x 3/4" x 1" NPT Brass 1
19 102551 Union, 1" NPT Brass 2
20 102651 Nipple, 3/4" NPT x 2" Lg. Brass 2
21 102666 Nipple 3/4" NPT 7-1/2" LG. 2
22 102761 Nipple 1" NPT x 3" Lg. 1
23 102762 Nipple 1"NPT x 3-1/2" Lg. 1
24 102771 Nipple 1"NPT x 6" Lg. 1
25 102775 Nipple 1" NPT x 8" Lg. 1
26 103554 Nipple, 1-12" x Close Brass 1
27 106709 Tee, Red 1" x 1" x 1/4" NPT Brass 2
28 107440 Thermostat w/capilliary 1
29 109789 Fitting, Comp 7/8 OD x 3/4"MPT Brass 1
30 109887 Valve Solenoid, 3/4" NPT Brass Steam 2
31 111854 Pump HW Recirculator Bronze 2
32 111860 Flange Kit 1" NPT Bronze Grundfoss Pump 2
33 113706 Elbow Street 3/4" x 45C Brass 1
34 113838 Union Elbow 3/4" 45 90° Brass 1
35 113839 Bushing Reducing 1-1/2" NPT Brass 1
36 114081 Nipple, 1" NPT x 24" Lg. Brass 1
37 114384 Fitting COmp 7/8 OD x 1/2 MPT Brass 1
38 114459 Cross 1-1/2" NPT Brass 1
39 114461 Valve Balll 3/4 FNPT Brass w/ setting indicator 2
40 114463 Valve Check 3/4" MxF NPT Brass spring loaded ball 2
41 114476 Nipple 1" NPT x 10-3/4" Lg. Brass 1
42 114477 Nipple, 1" NPT x 3-1/2" Lg. Brass 1
43 319273 Booster Support Channel 2
44 332841 Bracket Support HW Coil Pump E-Rack 2

113


http://www.partstown.com/champion - moyer diebel/cha100118?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100123?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha100184?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101261?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102388?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102442?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102444?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102451?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102525?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102526?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102551?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha102651?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha103554?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha107440?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109887?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111854?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha111860?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha113706?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha114463?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha319273?pt-manual=CHA-E-SERIES_spm.pdf

24" Sideloader

114



24" Sideloader

Item Part Description Qty.
No. No.

1 329927 Baffle, Sideloader 1
2 329352 Panel, End 1
3 312336 Bracket, Bar Support 1
4 312335 Pawl, Pin, Bar Support 1
5 109282 Spacer 1
6 108875 Pin, Cotter 3/32" x 1/2" 2
7 328955 Bracket Support, Sideloader 2
8 328941 24" L-R Sideloader 1
328942 24" R-L Sideloader 1
9 329317-1 24" Track, R-L Sideloader 1
329317-2 24" Track, L-R Sideloader 1
10 313598 Lever, Pawl 1
11 328914 Bar, Pawl 13-1/2" Lg. 1

115


http://www.partstown.com/champion - moyer diebel/cha329927?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha312336?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha312335?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109282?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108875?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha313598?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha328914?pt-manual=CHA-E-SERIES_spm.pdf

30" Sideloader

116



30" Sideloader

Item Part Description Qty.
No. No.

1 329927 Baffle, Sideloader 1
2 329352 Panel, End 1
3 312336 Bracket, Bar Support 2
4 312335 Pawl, Pin, Bar Support 2
5 109282 Spacer 2
6 108875 Pin, Cotter 3/32" x 1/2" 4
7 328955 Bracket Support, Sideloader 2
8 328943 30" L-R Sideloader 1
328944 30" R-L Sideloader 1
9 329318-1 30" Track, R-L Sideloader 1
329318-2 30" Track, L-R Sideloader 1
10 313598 Lever, Pawl 2
11 328915 Bar, Pawl 19-1/2" Lg. 1

117


http://www.partstown.com/champion - moyer diebel/cha329927?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha312336?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha312335?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha109282?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha108875?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha313598?pt-manual=CHA-E-SERIES_spm.pdf

Dish racks

118



Dish racks

Item Part Description Qty.
No. No.

1 101285 Rack Peg 1

2 101273 Rack Combination 1

119


http://www.partstown.com/champion - moyer diebel/cha101285?pt-manual=CHA-E-SERIES_spm.pdf
http://www.partstown.com/champion - moyer diebel/cha101273?pt-manual=CHA-E-SERIES_spm.pdf

Blank Page

This Page
Intentionally
Left
Blank

120



IIIIIIIIIIIIII o >
r 1 NOWNOD—=—| ALdNI SMNVL o O
_ %0078 3SN4 YALYIH FHL IV SNOILOINNOD 35070 Sy¥00a >al
vil nozi ¥INOd ¥ILVAH DIVA 'SNOLLOINNOD ORILOTTI F1dITAN HUM STIGON NO ¢ 440 ¥ImMod W anlz
NG, _ “£f TUIM 40 QVAISNI G JuIM OL GILOINNOD e = A&
ONINIM ISVHD TINHL =" || SI WL HOLOVINOD NOLOW AN NOLLJO ¥3QVOT IS HUM STIGON NO °Z d1V1S AvdOvId =z
A INA _ TINVG NI Y0018 WNINL NO S€ NV +€ STHIM NIIML3E SN G O ¥
_ SOV LOINNOD ONV ¥3ANN FAOKEY G3SN SI HOLMS LM J16VL NGHM 1 T e o _
endfl gind | ‘S3LON mmmm\ Hm:mmmum_ w“ « O
HOLOW N T v ] | P 29
ISNIY 09> e X Ao 3NE-1 a=le))
& ~ _ NRO=0 L]
Wy ToWy _ SOy X o )
4OLONW coalng Cat AN ¢ SOV 18— i
o, . | TTEVD ON3 HSvM | =R <9 N
HSVM LS 319v0 N3 3SNN [ =¥ — o
o YA | o | 1¥VHO 3000 J0T00 HOLONANGDILINA HO
% ne Towe _ 23 N
LINJYID AL34YS ¥0OQ oo OO —O———F =
g D VA Ve _ e Q@A R Y9 MM 9 N Mzg R —
HOLOW -
INYA BEHIEAS _ m
OS"W1 Sonwl ° | 1N2¥ID dWnd 3701 .v|o@,o oo ®
lg a/m-m 0zM Msy M6l o=
= 660 | |
_
ane _ 144 ow_._o_.m a-m op Y N
€1 2111
_l |||||||||||||| |_ TOYINOD TIATT HSVM ¢ ¢ 0—M NAVSEO/mh_Z/ ] Ly g-Mm ..m
Q.
o _ £
6 )
OIRaR NN o _ .w £
AL TON L &% G
AO¥Z _ TYNDIS 3SNIY AVIdSIO VLD [« I
Lo 87 oz g
vZl] AGLS i1 m s
s | LINOYID ISNIY VNI ..Wo@o ——Y L TR g
e
INIHOVA AGZS ¥04 | £ 5
SNOILOINNOD dOLOW 3AINA 21 L1 | c .m
69 ofto 18-y Q9 ¥ N
_| |||||||||||||| |_ 0¥
JONINOO TIATT ISNIM ¢ o o o ——
Vil Aozt b | e S =Y L9MMsdy 8 997878 T o
e >
ONIYIM 3SVHd J1ONIS | ¥IMOd AVZ AVIASI WLIOIa ONIIIM AVIdSIQ 404 60120, 33S o
A 3NIT _ og og
L
zn4l gind| 1HOM NNy o =
\l\” A _ o
4OLOW ‘9 09
JSNIY o —8 _ AVII L9VIS o¢
g o AN _
ANY  TTONY _
AVI3Y dOLS o
NOLON g5 5 XN _
HSYM o o _ z
95>t e AL e _ =
NE  T1ONE _ r—A W
Z A _ unowo Lwn T1evs ¢r—offodo——er—F S L 310N 33S 2
HOLOW | s A
ENIYe o > _ ! sl
WL TTOWI _
LNO¥ID NI GTOH & e fo—e
¢ 30N 33S - 5o | 8/4-M Mgp  8/9M e 1S €8 dS 2£40¢
T E °
aNo " NP .
et ] ST04LINOD AvC 0 &
SAVA TIld HSVM AR
HOLIMS LvOTd YNVL HSYM | MSam TINOIS ¥31S008 SO AOZL @o———————————————————— ﬂ |||||||| TTTTTTTTT T TTTT T or?
HOLOVINOD LVAH HSVM oM ool & |<d<d<c
oINS 9000 HSV m TYNOIS NvA INIA Aozl 7 i ol 5
=2 |~
AVISOWH3HL st I 7 "SIVISOWYIHL OL S¥OIOVINGO 103NNOD OL 81 3diM| Mg =
¥IWIL dWnd Tal [RI1 ) mw __ 3SN ¥3LSO0D IS 930 OL ¥O4| SE9=
HOLIMS LINN 318vL SiL 1¥3H walsoos | ¢ | 18t | B%D
AYZ—HINYOISNVAL 10YINOD zL z “ o.@.a 5/0-9 °GZSIH (3 =
AOZL—¥INHOJSNVEL TOMINOO 1L D =)
AVIY LaVIS 1S 2. <. 3 m
AVI3Y_dOLs ds LVAH YINVL 3SNI T
L z e e g i st Z=2)
HOLIMS LVOTd SNVL 3SNIM | MS4d o Rmm
¥OLOVINOO LvaH 3SNid o WNOIS AV 3SNIY e|ﬂnw ST—lto - ¢ A=
HOLIMS ¥00Q 3SNRY y Wi ¥ov & mww_
¥IIVIYE UNOYID H3MOd add INVA I 3SNIY N @ Emw..@.o ol w_”_m_ﬁw 91 o._E_W ¢ 5 _Alnm.l
HOLMS WVP | msr L =L=
IVISOWMIHL LINM HOIH |  SLTH T g 0 Sa<
T LV3H INVL HSVI 7 oMo oo T STz ST 8/ o=
S=
HOLMS 3SNIJ TYNII |  MS¥d b =
¢ (7 (@)
INTVA TU4 3SNI TN [ Adud INWA TIL HSYM ¢ Ews.@a 6 639g =
INVA ONIMIJNAL NIVNQ AL =2
LVISONNIHL ONIM3JNAL Nv¥a | SLId -
AVI3d NI-Q10H | 2/1¥0 m <O
d3ANa ¥ImoNd a8 TYNOIS IN3ON3LIA s &
¥OLOVINOO ¥3IS008 | -0 L /_\ /_\
QvOT93A0 JOLON 35N | 70wy as oL —
YOLOVINOO HOLOW 3ISNI ny WNSIS ONINNAY INIHOVI 854 |-
QVO193A0 ¥OLOW HSYM | 1OWg TTOUINOD ¥OLOW mmpm Y
4
YOLOVINOD HOLON HSVM e v rﬂi oL o wmmc ols
QvO 19370 HOLON 3ANA | TonL 4oL Ummm
YOLOVINOD ¥OLOW 3AING ni mmmm| -
O
AVI3d HOLMS LINM 318vi ¥oL TOYINOD ¥3INWIL L __1___ IO._ _-Ou ||||| %w mWVHN_ M m
AVI3Y T4 HSYM 405 7 910N 335 TR ¥ 749 s0¢ Ot mmmm O|T
VI3 T3 3NN | ov S e
AVI3d HOLIMS AL34VS ¥00Q ¥og Z z w._m.nu,m il o
V134 HOLIMS SN VN3 Y637 g8 m
V138 HOLIMS Yova | wol © v © W AgEs| 2 P
o/ o mmmm SR
8 vl (EED) 8d |E5431=
75 ONINIJWIL NIVET mmmm &|w
ONIMVYA SIHL A8 G3¥3A00 ST3AONW ST104INCO AOCt Ut [BedEls




X K

|||||||||||||| — o >
B 1 ALdN3 SHNVL
O <
_ | . 0078 35N ¥3LVAH 3HL 1V SNOILOINNOD d3so10 syood m ol .
vil Aozl b ¥3HOd ¥LIVEH DIVN ‘SNOLLOINNOD OLOTT3 FTLLIN LM STIGON NO ¢ 140 ¥3ImMod S b
| | L FHM 40 GVALSNI Ghf JUIM OL GELOINNOO e —|&
ONIMIM ISVHd II8HL LL SI WL ¥OLOVINOO MOLON 3AMQ NOLO ¥3Q¥OT 3aIS HLM STIGON NO T JLVLS WVd9VId Zz O
| SENE | TANVA NI %0078 TWNINMIL NO SE ONV ¥ SIdIM NIIMLIg @] 2
| | SQVAT LOINNCO NV H3JANF AOKZY GESN SI HOLIMS LI T1avL NaHM °L T Tﬁ\oﬁ —/3 O Aln_ __
:S3LON SOV18/3018-8/18 =
—476 =
_ zZn4 m:z _ oA mmw.mm”-«m o 20
o SOVE/ALHN- 8/ ¥ lile))
| yolow 19 = _ FONVHO—0 <
| 3SNIY 05> Ao _ o )
6 NP SEIEg =T
| o | R e s
| MYOLOW 8BS Nl _ 1¥VHO 3000 ¥0100 ¥OLONANOJILINW <C O
| HSVM RSN _ Sy N
AN\ AL® LINOYI0 ALFAVS ¥00Q e oo 00— —
| S we Fowg ¥ _ Le Q@A =M Y9M Moco M Mzg ) (2
| yoLon DR a1 |
o50. ®
| 3ANGa S To\RH\/\J/\M _ 1NdyI0 dWnd 310l .;m|¢@.o pyTEm 0T Sy 51 )
_ O%'WL - Fowl < _
_ - E _
_ — o9 _ 44 ow_._o_.m a-m wzwmo
ano v|omut ]
_ M _ TOHINOO TIAT HSVM @ TR O e R = g
L - - - J 2
o
Q.
=== ————— = === 7 £
o
| vif ozL lb | -] £
_ == 11| TYNDIS 3SNIY AVIdSIQ TVLIDIa 54 p 2
ONIJIM 3ISVHA 3TONIS 1IN Jo._ >
_ _ ¥z m g
LINOYIO ISNIY TWNIA ¢ — G
Zn4 N4 ) ) g4 <]
_ _ 13 ¥y LIMNSHIm 91 @ :
| -\~ | h 2
19 09 e
| m%m_@u . —9 | ol fo o Q:
_ good F U~ | 69 Yoy 18-¥ 89¥
Wy Tony o _ ¢
| | T0MINOD TIATT ISN  $r @ ou oM M8 99 FF or
| yolon gs g XN _ *
| HSYM o o—@ | dIMOd AYZ AVIdSIA TWLIDIA ONIdIM AVIdSIO ¥O4 601204 338 oo
F AR 0¢
9G L
“ WNE  OWE “ 1HOM NNY oc %
a
el UaAVe
| yolon ¢ ls | AVI3Y LVIS
EN o 1 _ o
_ OS'WL - owl _
_ ¢ 300N T3S - o | AVIZY dOls 5
_ & ° _
ano
| z17 | m
.- - - __ |_ r 2
LINDYI0 LINM TTavL .T@‘é == ﬁ.ﬂ_._ - | 310N 33S m
a
140
LN2AID NI G10H Mi\_nolo._ fo—e
¢ 1S ¢ ds 4% Ho¢
SR
STOMINOD AYT L — ¢l |3
AATIVA 1114 HSYM AM YNOIS ¥3.S008 Svo A0z AvIN |||||||||||||||||||| Iﬂv |||||||| | ||||||||||||||||| 0|er N M
HOLIMS 1vOT4 YNVL HSYM | MSiM WNOIS N INIA A0Z) $Z @ @ oo <
INVA WVALS HSYM oM ol e
HOLIMS H000 HSYM M WIS
=z [=
LVLSONNTHL SL 3
¥INIL dWnd T1a1 Ll =
HOLMS LIWN 318Vl su IV3H LS008 o7 é& 14 0l nw.v
AYT—HINIOISNVEL TOMINOD 7L m
AOZL—HFWHOISNVHL TOHINOD N
13d VIS s LV3H INVL 3SNIY 8= o.gé 4 W._
AVIEY dOLS ds =
=
HOLIMS XOval MSy T|
o ol ¢ o =
HOLIMS 1VOT4 MNVL 3SNIY M3y WNOIS IV SN Z 14" o.__z_.w ¢l N m —]
INVA WYVALS 3SNIY 0d a
IAVA T4 SN VNI
HOLIMS ¥00d 3SNI¥ v [4 Ad¥d ¢l MNW 9l oﬂ\_/__uno ¢ m =
¥INVANE LNOYIO ¥IMOd a0d W=
3
HOLIMS Wy MSP LV3H JINVL HSVM @ o@é 77 A HoHc Iz YT Z
LVISOWNIHL LIAM HOH SLH _lo._ =
T|¢
asnd n4 INTVA TII4 HSYM ¢ —
HOLIMS 3SNIY TWNId |  Ms¥d ¢ AW 6 640G '
IATVA T4 ISNIM TWNIY | Aded =
AVIZY NI-Q10H | 2/1d0 .
¥IANQ ¥IMOTE ag m <(
IANTVA WY3LS ¥3IS008 o8 YNOIS IN3943130 7 T ¢
QVOT¥3A0 JOLOW 3SNII | TOWY /_\ /_\
YOLOVINOD NOLOW 3SNIY Wy mo yamE as ol e
avOT1¥3IA0 MOLOWN HSVM JONE [RS1N AVNIIS ONINNNY 3INIHOVN MWGS -
JOUINOD HOLON ¢ oyfo oA”Uo ® SETw
HOLOVINOO MOLOW HSYM We Z 16ne / AL 99 WSNw =
QVOTHIA0 WOLOW 3A¥A | oML 588 14 0ot 0l yor Pmmc e
[ L0069
YOLOVINOO HOLOWN 3AING Wi 2 ojto oAYW Wzox
TONL S QzZ -
AVI3¥ HOLIMS LINMT F1avl ¥oL " . m_o_ mmmm| T
own Ll
AV13d T4 HSYM ¥og JOMINOD ¥INIL R EU —-o]lo————- _.Olmg _.0|= >oroFw
VY T 3ISNiY wov S¥ ¥/ ¥ 240 yog Ot mm.mm m M
AV13¥ HOLIMS ALZAVS ¥00Q ¥o¢ Z Z 310N 33S mmmL o
AV13d HOLMS 3SNI VNI ¥ [4 mmmN. m 2
V138 HOLMS Yova | wot o4 So-IE| 0| £
v W SPWW =
ol
o STOMINOD AQZL 97 9% 28773
Dd  |G55L312
i ‘ORAR
ONIMYYA SIHL A9 Q343A00 ST3A0NW wsmﬂ W >
3%33|5|a




|||||||||||||| "HOLIMS VP MOLON 3NMA INIHOV 3HL
r 1 HLM STX3S NI GILOINNOO S HOLIMS WP GITIVISNI S| T18vL VAN 4 ALdNI SHNVL
| | 43078 3SN4 ¥3LYAH 3HL IV SNOILOINNOD @3S0 SY¥00d
vil nozi b ¥IMOd M3LVAH IMVA ‘SNOLLOINNGD OMMLOTTI T1dLIINK HLM STIAON NO '€ 440 ¥3mod
| | 44 FUIM 40 QVAISNI Gv# FHIM OL GILOINNOD e
INIMIM ISYHd TINHL Ll SI W1 ¥OLOVINGD ¥OLOW 3ANG NOLLJO ¥3QVO1 3AIS HLM STIQON NO T ALVLS WvHOVId
| | TINV NI %0078 WWNINYAL NO GE NV +€ SIMIM NIIMLIS
A _3NIT
SQVA1 103NNOD ONV ¥3dANM JAOWIY G3SN S| HOLMS LINM T1EVL NIHM 'L I1HM/A3g—M/d
| | R [ I0HM/ MovIa—M/8
: Movia/3n1e—a/1a
"S3L0N MOVI9/3IONVIO0 \wm
_ an4d mSu_ _ MOV19/N3FD -8/
| | Bes B
| ¥oLon 9 Nl _ Tgio-C
| 3SNIY BRI = _ SIS
68 L MOV18—8
| oy = | e
~0—@ —
| ¥HOLOW 89 Y /\.o _ L¥VHO 3000 ¥O10O ¥OLONANODILINW
pN g
_ HSVM Ls XN\~ | LINOAID AL3AVS ¥00Q v@.o oo TN — 0
_ 9s NS TTONS < _ L 4= g9 MM o9 4 Mzg =M
| SOLONW < XN\~ | HOLIMS ¥3moTa
_ IAINA S U\~ _ LNDHID dWnd 31al .v_‘m|0@é Y
_ 0N oWl X _
_ = I _
_ T _ Lad w_._o_.m EM o 8
anNd T0YINOD TIATT HSYM )
_ A _ (3 u@_ oM Zh PRSIME Ly o
L - - - ____ ___ il
r T T T T T AT T 1
_ Vil Aozl it |
_ ONIMIM 3SVHd J19NIS o L _ IYNOIS 3ISNIY AVIdSIA TVL9Id 6%
_ A NI _ Jo._
43¢
Zn4 LN4 LNOMID 3ISNIY TYNI4
_ . _ ..Sn@ ° au LIMMSgMglo &9
| Holon %8 — _
3SNIY
_IOL X ~ N\~ O
_ Wy oy g _ 69 eSS 89 ¥
TOMINOD TIATT ISNN P o @ oy 73 fw,mu_m_ T 9908w * or
| wolon 8 so—2— _
_ HSVYM o p _ ¥IMOd AVZ AVIdSIa VL9 ONIMIM AV1dSIO ¥04 60120 33S oF
_ 95 AL _ og
_ We  Tone _ LHOIT NNy 0c
| yolomw ¢ g _
_ JANG o o——@ _ AVIIY LMVIS 0%
o XA | o
_ OS'WL - Sowl _
_ ¢ 310N 335 = o oo | AV13d dOLS ¢
T E o)
“ anNd “
211
S S | -
r S B LNOYID LA 38vL ..HQ‘A 3 ﬁu¢m b 3ION 338
| NowoanNod wamod | | _
_ ¥31S008 SVO OL “ “ _
A — L0
_ l85_ 16 o5 | LINOYIO NI @T0H
T [8°9 e g zeolfe—e
o T 1s ds %€ ¥o¢
_ NOILOINNOD _
R TR 2 AL
L TYNOLLJO ‘0L 133NNOD N STOYINOD AL e
IAWVA T3 HSVM AM
TUNOIS ¥3LSO0E SVO AOZL @ ———————————————————— .@ @r ||||||||||||||||||||||||||| »
HOLIMS 1VO14 MNVL HSYM | MSdIM [4 . ol
INTVA Y3LYM LOH HSVM oM WNSIS Nv4 INIA AOZL @ m
HOLIMS ¥00d HSYM M ¢ oL
VISORNIHL s 3SNIY dANd ONILLYINOYID 1V3H @ Qw_.oo_
YINLL dNNd 310l 1L
HOLIMS LIAN 1avl Su HSVYM dANd ONLLYINOMIO LV3IH dOH 5% o] }o &
APZ—YINYOISNVAL TOYINOD zL 4 306 oL
AOZ L —¥INYOASNVAL TOMINOD n
AVI3Y LMVIS 1S AV3H YINVL 3SNR @ é,o 5z oz
A3 dolS ds
HOLIMS Ovy My IV3H YINVL 3SN @ moo?@b a/i-y %9z ST = o/
HOLIMS 1vO14 MNVL 3SNIM MS2
INTVA H3LVM LOH 3SNIY oy i\T|m
IYNOIS IV 3SNIY
HOLMS 4000 ISNIJ ¥ > o o1 o.__z_._o o1 M,
YINVAYE LNOYID ¥IMOd god
HOLIMS VP Mmse INTVA Til4 3SNI VN 4 Emﬂ@o el ow_u_\o_nm 9l o._w,__wu ¢
IVISONY3HL LINN M_._MH_ mﬂ”__ G I K @MN
HOLIMS 3SNIY TUNIJ MS¥4 1V3IH YNVL HSWM
INTVA TII4 SN TVNIA | Al [4 o.@,o 8/0-M gc S Tle a/7a-m .
AV134 NI-Q10H | 2/140 i\'uo|m:
¥3A¥A ¥IMOTE ag INTA TS HSVM @ A4M 6 639G
QYOTd3A0 JOLON 3SNIE | TonY
YOLOVINOD HOLOW 3ISNIM Wy VNOIS IN3O¥313a .‘|ﬂnm 7 7 c S
QVOTd3A0 dOION HSYM | TOWS /_\ /_\
NOLOVINOD NOLOW HSVM ne w_._o 9 as oL
GVOT43A0 JOIOW 3G | -ow. 1YL TYNOIS ONINNNY ANIHOVI
104INOD ¥OLOW
YOLOVINOO ¥OLOW 3AING Wi 712279 ﬂ
AVI3Y LV3AH 3SNIY 4001 888 + 00l [Xol% NloYa
AV13Y 1VAH HSVM 406 ) G
A3 HOLIMS LIWM Tavl ¥oL ol
AVI3d TIld HSVM u3s TO¥INOD ¥IWIL O - lo————— %v
AV13d 14 3SNI w0y Sy doL Y Z40 yog Ot
AV13Y HOLIMS AL34vS ¥00Q lely Z Z 310N 33S
AV13d HOLIMS 3SNIF TWNI3 ¥oT [4
V134 HOLIMS Movd €1 S &
pry STOYINOD AOCL ou o
e V1 m_mn_

ONIMVYA SIHL A8 d3y¥3A00 STIAOW

X K

TWO TANK RACK CONVEYOR
HOT WATER HEAT DIGITAL DISPLAY

BI/02096—3"A

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION
DDED 4M CONTACT 1O RINSE CIRCUITIBAUGOYJAM

REV.
A

NONE

LTS
OF

LOCAL ELECTRIC CODES.

1

24MARO9 [SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE
MUST COMPLY WITH ALL

AS SPECIFIED PER ORDER,TO DISCONN
DR.BY [J.MCALLISTER|SCALE |

DATE




r— 1 “AVYOVIA ONIJIM X08 NOLLONNP zo:zool'ﬁ I ALdNT SUNVL M W
3HL NO NMOHS SV GLOINNOD SI HOLIMS WV GITIVISNI S| T1avl Vel 4l '+
| | 40078 3SN4 YALVAH FHL LV SNOLLOINNOD 0 —=— 3S0T10 SY¥00a =0 C
_ Vi Aozl Lt _ ¥INOd ¥AIVAH IHVA ‘SNOLLOINNOD ORLOTTI FIILTNA HIM STIQON NO '€ 140 ¥Imod e Nz
‘4 T4 40 QVILSNI Sk# JMIM OL GILOINNOD — o A~
_ ONIMIM ISVHd FIHYHL = Il _ SI WL ¥OLOVINOO ¥OLON 3INNG NOILO ¥3QV0T 34IS HUM STIQON NO T dLVLS AVHOVId W
A AN “TaNVd NI YJ0T8 TYNINYAL NO € ONV #€ SIuIM NIIMi3d N T
_ _ SOVT 1OINNOD NV 3NN JAONIY G3SN SI HOLIMS LM T1avl NIHM °L oz|Y_ o = _
¥IMOd 3SVH € AGLY ¥O A0RS I = =
| 404N OL ¥IWHOISNWL IO3NNOS | ‘S3LON W O
| Zn4 m:z | =0 N~
|- S =
| woLom e N o T | o
| 3SNIY EHDRSIN N ! _ WHO
65 A | &
_ Wy TOWY | _ S aN
LNDYID AL3VS ¥ood oo oo oo —0— o
| yolom gt v ot L A e ) &R 50O
- _ 59 9 9 29 =5
| HSVM 7 AL ! _ - o T
FoTo N " ™ Thoums ¥amoe | = — 7
| AN TTONE | | 1IN0¥ID dWnd T1al _ Ry =} [
_ Tomlas Gah Vel | " _ L8 T 9 an)
YOLON AT
|HSYMIYd +S 1 " |
emingRCiiNaN o _
_ W “Tonwe b 5 of fo—em—o—g—
_ ! _ & 409 g
(el U Ve O—@ &
JOLON ¢S g4 | TOHINOD T3AIT HSYMINd [ O — ™ le] —g mn?
TV ESIEING 2 ] & WEh og"MSIMd g
O
_ OSWL - Fonwl Y ! _ 3
- . of o o 8
_ — 60000 _ 144 Nfole Mmoo Avm n .W
TOMINGD TIATT HSYM .
| aNd | .v|o;m HL oM s i E ER O
v VW - =
_ S1CTLN _ TYNOIS ISNIY AVIdSIA TVLI9Ia 6% p m
s _ (234 =
o4 m £
T L LINDHID 3SNIY TVNIS 4 a@
_ 7o U _ vm.o.@o -y he\s %wmn_m ;we 8-y a .m
IS a
| o~ - | h w
| WL owl X' g6 | 69 AR T O:
_ AOVvC _ @ ¥y 29
= JOMINOD TIATT ISNI¥ ¢ o 0 o
_ as ' AGLG B | L 0¥ g MSHY Fgg og
_ N4 nd | MIMOd AVZ AVIdSIa TVLIOId ONIMIM AYTdSIO 804 04120 335 &
_ ANIHOVIN ASLS ¥O0A4 _ Lc o¢ o¢
SNOILOINNOD JOLOW JAIMd & g w
- - - T — _N
1HOM NNY o o
a3/ 50vV18—a/
ILHN/3N18—0/ ]
E_m_._b\,_.:w_um__wmuﬁ“u AVI3Y 18VIS B¢
atHMovie=mza |
A VAT o o ] |
SMOv1g/NIIND —a/9 AVi3d doIS o
/A8
ng—1g Vi (a3sn 41) z
BNIO=0 ONINIJNIL NIvda S
Ay o) %
= LNOYID LIWN T1avlL 0 )
J78v0_GNI HSYM | =M tic G¢ @Hﬁ% b 310N 335 7]
F18v0_ON3 ISNI [ —¥ &4 o
1MVHO 3000 40700 ¥01ONANODILINK S0
140
INWVA TI3 HSVM AIM
LNOYID NI @I0H e Fo—4
HOLIMS IVOTd YNVL HSYM | MSim 84 pgp  8/0M ve s €% ds ¢Syne (
YOLOVINOD HSVM oM
HOLIMS ¥00d HSYM M v 310N 33S Q&Knm\com
LVISOWYIHL SL A >
STOMINOD AYT L 2
¥3NIL dWnd T1ql [ AOZ L
HOUMS LINM 378Vl S
APZ—HINYOASNVAL TOMINOD zL IYNOIS ¥3LSO0H SVO AOZL o — — — — — — — — — |@ %u ||||||||||||| -4
AOZL—¥INHOISNVAL TOMINOD L ¢ : ol s ===
AVIIY LavLS 1s TINOIS Nv4 INJA A0zt 7 _1_ oL o AAAm
AVI3Y dOLS as |\ =
HOLNS v s — SIVISONYIHL OL SHOLOVINOD 1O3NNOO OL 8L 3diml =] =
<
HOUMS IVOT4 YNVL 3SNIM | MSdY .vw|_lo.@.o||||_wF 3N ¥31S008 3Si 930 02 ¥Od | S IEF
HOLOVINOD 3SNIY oM AV3H ¥31S008 | o.@.q_ ol 7L
HOLMS ¥00d 3SNI u [ 8/0-¥ “6ZSLH M_C
||||||||||||| RA-‘
INWVA 113 HSVMINd | AdMd UMW
HOLIMS IVOTd4 YNVL HSYMIMd | MSdMd T T =
HOLIMS ¥0O0Q HSYM3Nd Md AV3H NVL 3SNR- B o.e.o g8/4-4 ~9¢SITH G¢SIT 144 a/M—y Gl MVK
¥vINE LINONID 43MOd god mmm
HOLIMS WYP msr ol ° *o ¢ Z |[Oieg
IWNOIS Qv SN @ m o fo o == [a%
LVISONYIHL LIWM HOIH SLH ¢ vl Wi el 1014 £ T”R
3sn4 nd IAIVA T4 ISNIY YN 9@0 o fo o o Z (L=
4 A3 el 9l ¢ Sl =—
HOLIMS 3SNIY TYNI4 |  Msyd 40¢ 14 a _MrQuLW
INVA TI4 ISNIY TWNIS A4 7 @ a OAm
INVA ¥3LVM 0100 AMO AV3H OINVL HSVM 6= o.@.o 8/0-M ¢£Z S1H ¢c St ¥4 a/18—Mm MHB
IVISONYIHL ¥3IVM 0100 | SLMO X <=
— ¢ =
AV13d NI—a1oH | 2/1¥0 IANTVA Tl HSYM Z Eo.@é; B 6 Niole msx
¥INNA ¥INOTE ag A
¥01OVINOO 3LS008 o8 = <C
INVA T4 HSYMINd vm Yo
QvOEIN0 HOIOW 3SNE | Tomb [4 AdMd 8 m_u_m_w £ ¢ >
¥OLOVINOO HOLON 3SNIY Wy JXVA MELM G100 e —0 — Io/__m/ol ||||||||||| |o®.o| ||||| o ¢ <]
QVO1d3A0 ¥OLON HSYM | OWE 4 0 gsimo 1O Mm/o-M AMD ¢ ¢
HOLOVINOD MOLON HSYM Ng sl
TNOIS IN3O¥A13a 9
QVOTN3A0 NOLOW HSVM3IYd | Tomgz [4 L L /_\ /_\m € NI Z
Toou -
HOLOVINOD ¥OLON HSYM3dd X3 ag oL SEQW|
GvO N3N0 YOIOM 3NYA | oL w_._om 9 Ll YNOIS ONINNNY INIHOVA mem Z|.
HOIOVINOD ¥OLON 3AIMa nL T0MINOD HOLON .I$o|0@o|¢ Tk =T — _.ol_ ﬁmmm Z|©
VI3 HOLMS LINM Tavl oL ¢ 0NWg L 4 v 404 mwwm -
AVI3Y T4 HSYMINd 409 .I*?lo@.o|¢ 883 mmm&ﬂ —
AVI3H 114 HSVM 05 tounoo wane |¢ TOWZ .TQ\FLm oo ~oz4 2|
AVI3d T4 3SNIY ¥ _.|£N +o|0A vm Jl IO mmﬂm o5
POonLE ~rhe— - —o{ jo- — — ol o or
AV13d HOLMS AL34vS 9000 Jog <y N oS z 8Py &l o
AV13d HOLIMS 3SNId VNI ¥z z 310N 33S 288551 ©
z oo E S| E
V134 HOLIMS >iovd ¥ol oy O Sag| ol <
oSSk
MdQHOZ | Md901 27 9 mmmm =
MJaHO0T Mdog god Hswdl>
ONIMYYA SIHL A8 d3y3A00 ST13IAONW e wwmm wlm =
ST0YINOD AOZL B” 8 0| <
HES [alfa)

X K




X K

r— - - - - - ——— 7 = >
| | ALdNI SYNVL 2 O
0018 3SN4 U3LVAH IHL 1V SNOLLOINNCO (3s010 syo0d =ol .
_ Vil AOZL ¥INOd ¥3IVAH IVA ‘SNOLLOINNOD OMLITTI F1dLINN HLM STIAOW NO '€ 140 ¥3ImMod & g
“L# JUM 40 QVALSNI Gh# MM OL G3LDINNOD P ———— QO
_ ONIYIM ISVHd 3JIFHHL = 11l _ SI WL ¥OLOVINOD ¥OLOWN 3JANA NOLJO ¥3QVO1 3AIS HUM STIAOW NO 2 dLYLS WVH9OVId WD
A AN “TANV NI Y0078 TYNINMIL NO SE NV € S3HIM NIIMLIE 2
_ _ SQVAT 10INNOO ONV ¥3dNNF JAONZY G3SN SI HOLMS LI T1avL NIHM °L o Aln_
| _ :S3LON == _
zn4d m:‘,_n_ = O
= =
| | ==l
_ Fo XN _ o)
JO10NW 19 ~N7 =~ =
XN\~ o<
|  3SNI 09 /\ | 200
_ Somina SN aN P e
§¢To\x._01>§¢1 | LNJYID AL34VS ¥00a Q@o = 2
Jo—® = = =
| yoLon LN N | L T Tog" Md p9 Mg ¥ g o = AMnO
HSYM LS N L]
S — o
9% NP ™ “houms ¥amotg | = _AM N~
_ NS TTONS _ LNoNID dnnd Tl e&.,|¢@.o e e i A S T
0c¢ 61 61 97
| yoiom BRI | LB T e m
|[HSYM3Nd po e XA e _
_ g owe K _ of o o
_ _ a8 ¥09 M/4—M 8 |
YOLON o F U N\ T0MINOD TIAT] HSYMINd ¢ o @ o o e ]
| N _ ne-m o msamd © zg
JAlNa 1G
_ oo - X N _ a
_ WL TTONL _ B
- o] fo o 9
—_ o0 0O — Y] 3]
| T4 | & T e e X
JOMINGD TIATT HSVYM o
_ aNs _ ¥ oM L PMSIME L Q:
mm 5
| 1z117 | TYNOIS ISNIM AV1dSIa TVLIDIa 6V p m
_||||M|O|Q|>||||||I_|_ 8% ¥oz m 2
<
LNOYIO SN TWNI4 .To@o @
_ 1) _ L -y N—S ww_n_swr 8-y a g
| o | R £
¥6 n a
| WL Howl ~Xse _ TR
_ AO¥C _ 0._ _.O — m e} =
_ _ m,._. _ N_OAV 8-y ww
ae1] AGLS Jazn TOMINOD 13A3T ISNIY o .
- ™ g 4
_ INIHOVIN AGLS 804 | ONIYIM AYTdSIO ¥04 04120, T3S &
SNOILOINNOD HOIOWN 3AMA & 1 ¥3IMOd AYZ AVIdSIa VLIS e 0%
R S _1 [0}%)
L
L e
E_H\_,Ikumwou “” HOM NNY 0g¢ e
J.E_I;\xoﬁ =M/
SOV18/3N 16—8/ 18
SOV 19/ 39NVH0-870 AVI3Y L9VLS 0%
SOV 18/ NI3d9_—8/9
MOV1a/a39=8/3
SOV 18/ 3LHM—a/M
ma=1d V13 dolS
FONVIO—0 0%
a3a—d
TIHM—M -
Mov1a—ga o)
T18V0_GNd HSYM | =M =
378v0 N3 JSNIY | =¥ o
1¥VHO 3000 40700 dOLONANODILINA o2
LNO¥I0 LINM gVl I 310N 33S 3
IATVA T1Id HSVM AIM o
HOLIMS IVOTd MNVL HSYM | MSaM
INTVA WVALS HSYM M 140
HOLIMS 000 HSVM M LNOYID NI @TOH lo—e
LVLSOWNIHL st Y€ 1S €¢  ds ¢€ ypo
¥IWIL dWnd T1al 1
HOLIMS LINM 318vL su PZ,40% .
APZ—YINJOISNVAL TONINOD zL STOdLINOD AVC 5 i
AOZL—HIWHOISNYIL TOMINOD 1
AV LIS i TVNOIS ¥3ISOOH SVO AOZ} @~ ——————————————————— ﬂ ||||||||||||||||||||||||||| 8 g
AVI3d dois ds [4 . oL SSS
HOLIMS MOV MY & <{<(<C
TVNOIS N4 INIA AOT) _I_
HOLIMS 1¥O14 MNVL 3SNIY MSy ¢ 0l = >
INVA WYALS 3SNIY oy WSS =
==
HOLIMS ¥00d 3SNIY d ey AUnmm
IATVA T1d HSYM3dd | AdMd an Fo 9
HOLIMS LVOTd MNVL HSYMIMd | MSiMd IV3H ¥3IS008 @ 0.9.0 82 °8zs %7z Ca/o—u 0l WWC
HOLIMS ¥00Q HSYMIdd Md 20 RD_H
dINVANE LNOYID ¥3IMOd 80d CRVJW
Ly (T
HOLIMS WP MmsP AV3H INvL 3SNI = oe.o %4 575 ._.DH< 57 Y= i~ mrUK
1VISONMIHL LINIM HOIH SIH )
3snd n4 U¢\'uo| <G<C
HOLIMS 3SNI TWNI4 |  Msud TUNOIS OV 3SNK @ V1 o.__z_.m 1 NS S > A
IAWVA TII4 ISNIY TYNIS A4 o.@.o o Fedn
INVA T4 ISNIY TWNIS [
INTVA ONIMIANAL NIvHa ALQ 4 JRE el m_u_m_nm 9l o._E_W ¢ S _Alnww
IVISOWYIHL ONIMIJWAL NIVHQ sLa =)
INVA ¥ALVM 0100 AMD LVH SINVL HSVM = i” }o 77 72 S ._.oHo 1z a/1a—m |&_
1VISONNIHL ¥3lVM @100 | SLMO _|o._ WA
ANI3Y NIZQI0H | 2/1¥0 INVA TIl HSVM i\' g |
AV13d ¥3Lsood ua [4 AdM 6 6 yog —
¥IANA ¥IMOTE asg ADn
INVA WY3LS ¥3LS008 o8 ANTVA T4 HSVM3Nd A -
QvOTM3A0 HOLON 3SNI | 1OWd m <O
HOLOVINOO ¥OLON 3SNIY Wy INVA ¥ALYM 0100 >ﬂ>w®.o|m ||||| &
QvOT43A0 HOLON HSVM | TOWE
MOLOVINOD HOLOW HSYM ne YNOIS IN3OH313a ¢ —=
QvOT43A0 MOLON HSVMIdd | ONZ m.mwm -
=0
YOLOVINOD HOLON HSYM3Idd Wz TVNOIS ONINNMY INIHOVA mWNm M .
I, O
QvOTH3A0 ¥OION 3ARA | oWt JOMINOD HOLOW rﬂl fo—! ool < °
YOLOVINOOD ¥OIOW 3AING Wi 00l L0l yoy, waux
/138 HOLWS LINM 318wl oL mmmm|
on°u | —
AVI3Y T HSVM3Nd uo9 T — ) S8z |9 L
VT3 T3 HSYM S ¥ 740 yo¢ O Bog8lol T
AVIZM T4 3SNIY ¥ov mm,.mL o
AVI3d HOLMS ALZAVS H00a ¥og _ 4 w..m ~2H g
AVI3d HOLIMS 3SNIY VNI we ! T T i a7 = Eouz|8|x
| o\ © Shrg(o| <
AVT3d HOLMS Yova | ol L I/ e R
1/ 1 sud! o/ o PeP3 3|
MdQHOZ L Md901 Vi TT T T @ 8d |5543=
MJGHOO L Mdog ONI¥IJNIL NIva m%mm % tw
2] .
ONIMVYA SIHL A8 Q3¥3A00 S13AOW STI04INOD AOCL AR\ e X S




r——— i : NOWNO) —=—] ALdNI SYNVL
%0078 35N ¥AIVAH JHL 1V SNOILOINNOD
| | ¥IMOd HALVAH INVW .mzo_ﬁuzzoo OILOFTI Hn_%sz HUM STICON NO € 00— J3s010 Ssdo0d
‘1§ TAM 40 QVAISNI Sof 3MIM OL GILOINNOO
_ vi{ Aozl b _ SI WL ¥OLOVINGD ¥OIOW 3ARMD NOLLJO ¥3V01 30IS HUM STIGON NO ‘Z _ 340 ¥Imod
ONIMIM 3SYHd JINHL = |l TNV NI Y0018 TYNINEL NO S€ NV #€ STUIM NTIMLIE d1V1S NYHOvId
| | SQvAT 103NNOD ONV 3N 3AOW3Y G3SN S| HOLIWS LA T1BVL NIHA °L
A _3INIT IN—=
_ _ *SILON oN—=— [
_ _ AV
_ Zn4 m—Du_
LNOYID AL3AVS ¥00d Q@o e TR oo O N O——g=
| NOlon alnah S _ e g9 Md yg M oo ¥ T
| 3SNI EinaR S ANV _ ek
2D G AV P .YllllllivaV6 oo SO B
_ S Wy ony K _ 4UndEo dind il e a/m—M 0™ Msd M §oTh Msd M1 T
| ¥OoLOW BN _
_ HSVYM JAS} N _
e Tone X <8 ATy TS
_ _ ¥09 8
| yoLom Soming® G Vel { _ JOMINOD TIATT HSVMIYd 4 o @ Ao g g t
|HSVMIdd Foo o Ao _ ceMSMd - 28
TOL X A~ N\~ O
_ Swe Towe _
_ oYU\~ _ T g v
YOLONW 49 /\|0I.v d09 (%74
| "3aa IS o e % _ 0MINOD TIATT HSVM ¢ o @ o N —
_ o To.\ﬂ\n\/\I/K.o _ X% oM MSAM Ly
_ AL A _ TYNOIS 3SNIY AVIdSI TVLIOID <57
| = 5060 | <ol Nz
1NJHID ISNI YN ¢
_ ano _ e TR SO L IS
_l ¢121 11 I_
T oo
— g O
31IHM/NIFHO—M/D 69 dop 18 4
JLIHM/Q3H—M/Y 89
[ 3THM/ MOV IE—M/S T0MINOD T3ATT ISNR 4 o @ 0 0 —Og——®
SR A7 & O 19" MSHd T gg og
- ¥3IMOd AFZ AVIdSIA VLIS ONRIM AV1dSIQ 804 0LL20L 33S
V17 ALHN—G /M e 0% o5
FONVIO—
ERR]
mwﬁﬁu,m 1HOM NNy o
T18v0 ONI HSvM | =M
T18v0 N3 ISNRI [ =
13VHO 3000 40100 H0LONANOIILTNA AVITY LMVIS oc
[~ Av13u TWNOIS 43LSO08 SYO TWNOLLJO
| Z6 1 |
NOLLOINNOD ¥IMOd
| wilsoos swo or | ! | AV dOLS o
“gp oY
| 89 g6 |ve |
| ano IHI oo |
_ _ LNOYID LINM 37avL .ﬂ?‘é 5o @H.ﬂ...% } 310N 33S
_ ZHO9 OVA il _
‘01 193NN0D  YCT VIT
. __ - | 140
IANVA T4 HSVM AIM LINOYIO NI 10H fo—e
149 ¢ 4N
HOLIMS 1vOTd NVL HSYM | MSAM 1S dS ©* dog
IATVA M3LVYM 1OH HSYM oM
DA
e e —— STOMINOD APT ==~
NOC L
¥INIL dWnd Tal 1L
HOLIMS LINM T8Vl S r - — — — — — — — — -
AYZ—HINHOASNYIL TOMINGD zL | a3 wnors uis00a svo $ o@b |
AOZ | —43NNOISNVAIL TOMINOD L L AV TVNOIS ¥3ISO08 SVO TYNOUdO | ol
AVIIY LdVIS s\ — 1" """ """ """ """ ™
AVI3Y dols ds TVNOIS ¥3USO0H SVO AGZ) $o——— === === ——————————— ﬂ |||||||||||||||||||||||||| ot
HOLIMS YOV MSY —
HOLIMS V014 YNVL 3SNR |  MSa TYNOIS NV INIA AOZL 17 _I_ ol
3ATVA Y3LVM LOH 3SNRI 0¥ ISNIM dWNd ONILYINDMIO IVAH 4 @ 750
HOLIMS ¥00Qd 3SNIY o 4001
SAVA TIH HSVAENd | AdWd
HOUMS LVOTd YNVL HSvMINd | MS3Md HSYM dNd ONILYINDYIO V3H  $5——\dOH w_._o_.m o oL
HOLIMS ¥00Q HSYMINd Md
¥V LNDHID ¥IMOd 89d
T — IV3H SINVL 3SR @ Qe,o 97
dNNd ONILYINDYIO 1VaH doH
Zsnd E AV3H NVL SN 87 mow.Oo 8/d-d 92 SI ¢ a/m—y Lo
HOLIMS 3SNIN TWNI4 |  MSd TYN9IS AV 3ISNIY o lo ¢
4 @II@ 14’ el
INTVA I ISNINY VNI | AdMd Wi d0F
INTVA ¥3LVM @100 MO INWA TS IS N @ Emﬂ@b o1 ojfo 31 o] o S
IVISOWNTHL ¥3lvM @100 | SIMO dd¢ Ny
AVI3Y NI-QTOH | 2/1¥0
VY ¥3Lso0d ug LV3H INVL HSVM ®= ”m u“ ¥4
HOLIMS ¥00Q ¥ImoTd A8
IATVA WYALS ¥3LS008 o8 SR 9@.0 g/o-m "g£¢  SI Tle 8/18-M T.
QYO T93A0 JOION 35N | ony VA I HSVM @7 AW 6 6 yog
¥OLOVINOD HOLON 3SNIY Ny WA Tl HSVMRIA @
QVOT43A0 HOLOW HSVM | OWS ¢
¥OLOVINOD ¥OLOW HSVM e IATVA MIIYM G100 |o.®.o| ||||| Y
QVOTM3A0 YOLOA HSVA3Rd | ToWC AMD ¢ ¢
NOLOVINOD NOION HSYMIdd we TYNOIS INFONAIAA ¢
QvOT43A0 HOION 3AMA | TonL
mohoﬁw_w_wmmwwn “MM“ mo.“” TYNOIS ONINNNY INIHOVN
V138 1VGH HSYM 06 TOMINOD MOLOW o0L ot _.o|_
AVI3d HOLMS LN Tnavl 8oL d0L
AV TI4 HSYMId 09
AV TId HSVM 08 Ny o_.o|.m o
AVI3Y T4 3SNId Y
AVT3d HOLIMS AL3AVS 900 ¥o8 Z
V134 HOLMS JSNIY VN3 12 ~OMINGD N3N R ol
V134 HOLNS Yovd | @0 S¥  ¥OL ¥ Z40 © vb/
4 ¢ 310N 33S ? Q
MdQHOZ Md90l d
MJGHOO! M98 vi ||
ONIMYIQ SIHL A8 Q343A0D STIAOW ST04INOD AOCI

TWO TANK RACK CONVEYOR

W//PREWASH HOT WATER HEAT DIGITAL DISPLAY

BI/0209/—-3"8B

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION
DDED 4M CONTACT TO RINSE CIRCUITIS8AUGOY JAM

ADDED GB1 GAS BOOSTER SIGNAL CIRCUIT|250CT10| JAM

REV.

A
B

F’HASE{ Hz,

2

CUSTOMER TO SUPPLY RATED VOLTAGE
AS SPECIFIED PER ORDER,TO DISCONNECT SWITCH.

NONE

OF

1

24MARO9 [SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES.

DR.BY [J.MCALLISTER|[SCALE |

DATE




M0078 3SNJ ¥3LVIH 3HL LV SNOLLOINNOD

¥IHOJ ¥3LVIH VN ‘SNOLLIINNOD OMLOTTI TTdLTIN HUM STIAON NO '€ ™1 g SoINVL NI359/30NvE0-5/0
£§ UM 40 QVALSNI Grf FIM OL GLIINNOD N3389/038=9/4
SI WL ¥OLOVINOD ¥OLON 3AWQ NOLLJO ¥3Av0T 3diS Hum s13aow No z | 03S0T0 Sd00d T
TaNVd NI %0078 TYNINYIL NO SE ONV ¥€ S3UIM NIIML3E 440 d3IM0d 5 A=A
SOVA LOINGO QNY SN 3AON3H 36N SI HOLMS LIAN T1avL NN L | JTv e vevig R
SIION N V£V
r— - - 1
[ rnd
EINENEE | e
Lo SOVIE/30HA=g
Lo 1ol &
of fo bl In1g—1
06 oL [t =k =
L Iv3H 3SNI_318n0d_ €123, SOVIE=
|||||||||||| 1¥VHO 3000 ¥OT00 HOLONANODILTNA
||||||||||||| LNOYIO ALTAVS ¥00Q v@¢ N T TR 5
| s e e | - e o ]
" ¥OLOW 3SNR 318N0d LOANNOJ " SR a/m 0zh Msy "6l L " s ;@¢|_ a
— 7 vl Aozl ol
_ - porz &' L @
| _ _Eﬁ AINAT 8 S5/ Ga8 ]
TOMINOD TIATT HSVMINd L. )
_ _ w1 end _:u_ 103 €9 /18 £8Mpsimd® C8 g
Bend
| YOLOW | -2 _ LOJ
| T78n00 =3~ " [] | j W
b 9
_ @_.MIAJ _ TONINOO TIAT) HSVM R T T q
" " IYNDIS 3SNI¥ AVIASIa VLIDIa ﬁ_
<701
%14
| | 4oz o !
| | LINONI0 3SNIY VNI .vmo@o NYPRI W (SN Y o) g
oA
| OO e Tong _ & LOJ
_ o F XA e _ I0MLNOD TIATT ISNIY 75 WO g g 0
o XN\~ /L9 99
| = T | le 4 MS44A og
o ) U VU Vas
" Imw%._m._wu WZ TTOW¢ " ¥IMOd AVZ AVIdSIa VLS > ONKIM AYIdSIO ¥04 81201 335 & p”
Fo XA A9
5
_ 1S NP _ 1HOM NNY o lo 5C o@\é
Le 140 /7N 0og
o YA | o
" HOLON O WI- “onT " AVIZS NIVHO 3SNK - @ v@& o
JAINA _
= 50 o ® ®
_ ¢ 3ION 33S E _ AV LS @ 8¢ gcloTod 0g
ano 57
| _ AVI3¥ doLS 18vIS
_| ONIFIM 3ISVHd ¢ 1211 0g
- m || o~ o TYNOIS ONINNNY INIHOVW
_ IS _ rﬂl Fo—
_ o 76 | LN0YIO LINN F1avL 00! WOl o
| %W oWl Xse) o |
_ A0 _ | 3LON 33s 140
ae1] AGLS Jgen LNO¥ID NI @IOH oo to—o
_ n4 nd | 8¢ psp 90 pe 1S ©F dS Z8HOE
_ ANIHOVIN AGLS ¥OCA _
SNOILOINNOO HOLOW 3AMA & a | ~NPE 80
IIIIIIIIIIIII STOYINOD APT e —=~. ¢l
NOCL

VNIIS ¥31S008 SVO ADZL

IATVA T3 HSVM M
TVNOIS N4 INIA AOZL
HOLIMS 1014 YNVL HSVM | MSdM
YOLOVINOD LVAH HSYM oM
HOLIMS ¥00Q HSYM M
1VLSOWYIHL s1 1¥3H ¥315008
YINIL IAVA NIVSQ [
¥INIL dANd 10l 11
HOLIMS LI 378vL SiL IV3H MNVL HSYM
APZT—3INYOASNVAL TOHINOD u
AOZ | —4INHOSNVYL TOHINOD 1 IATVA T4 HSYM
AVTIY LYVIS 1S
AVI3Y dOLS ds
HOLIMS oV MSy 1V3H XNVL 3SNI T18n0Q
HOLIMS 1VOd HSVM3dd | MSimd
HOLIMS ¥00d HSYM3dd Md ._owwumoum_m%u
JINv3NE LNDHID ¥IMOd 80d
HOLIMS WVP MSP AVNOIS AV 3SNIY
1VLISONYIHL LINM HOH SLH
3sn4d n4 3ATVA 3SNIY TVYNI4
HOLIMS 3SNIN TWNId |  MS¥d
IAVA TI4 3SNIY TWNIE | Adud INVA Tl HSVMId
IANVA NIVEQ Ad
YOLOVINOD LvaH 3SNIY TvNa 20 INVA H3LVM Q100
AV134 NI-QT0H | Z/1¥0
43Ad0 d3IMOTE as IYN9IS IN39N3L3A
YOLOVINOD ¥31S008 -8
HOLOVINOD ¥OLOW 3SNI¥ vNd Wa TOYUINOD JOLON
QVOT43A0 HOLON HSYM | Tone
JOLOVINOD HOLON HSVM ne
QVOTdIA0 HOLON HSYMIdd | 1onz
YOLOVINOD ¥OLON HSVM3dd Wz
QvO193A0 HOION 3AEd | oML
JOLOVINOD HOLON 3ANG Wi N —
AVT3Y 3ATVA NIVAd ¥TH
AVI3Y T4 §a Wl
AVI3Y HOLIMS LINM T1gvl ¥oL
IANVA NIVIA 3SNIY
AVI3Y TId HSVM 408
AVI3Y T4 3SNI isid MIWIL NIvHQ JSNIY
A3 HOLMS AL3AVS ¥00d ¥og
V13 HOLMS 3SNId VN3 ¥oT
AV13d HOLMS Yovd WL

ol
"l T T T TSIVISONN3HL OL SYOLOVINOD 1D3INNOO OL 8t mm;l"
_ 3SN 13INIGVO ¥31S008 VNY3LX3 d04d |
[
'z @ © 181 |
_ 9@ ol
_ 96 C6ZSLIH

-
o@é ma 9¢ mh._IoHc mwwpoﬁog a/78
ao;®o Zl ¢l yos £
..|.‘¢N (29 ST o W TS ¢
Z oMo
1z fo_of SR Ny H o%omo Vil on_wo T
Emw®.o 6 - mm_u\_wo_ ¢
e R :
) IIIIISIML/;@MV.U IIIIIII WE T AT T T e
.
(A 71 [ ¢
$——oito—o(Ne)o offo—g M\%
TONE L )2 L
.v|i\vo|0®.o|=
16z z[ReY
¢—o}fo— oA v,w 588 4
0N ! .vlm\wVLm
| Jl

||||||||| 4
>m®¢ 8 _ | i )
T VI 220 L .“ﬂm@oamto ° E/
E 2 I (F I e’ 9
ol 98 ONIMIJNIL NIVEa ® 89d

ST104LINOD AOZL

ONE TANK DOUBLE RINSE RACK W/PREWASH
ELECTRIC HEAT DIGITAL DISPLAY

BI/02122—-1"8

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY
JAM

JAM

DATE

DESCRIPTION
ADDED DRAIN TEMPERING CIRCUIT |07MAR11

ADDED 575 V DRIVE MOTOR CIRCUIT |02MAY11

A
B

REV.

LT SR

LOCAL ELECTRIC CODES.

NONE
OF

1

24MAR0O9 |SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE
MUST COMPLY WITH ALL

AS SPECIFIED PER ORDER,TO DISCONN|

DR.BY[J.MCALLISTER|SCALE |

DATE




K

T T T T TN T A 0078 35N Y3ALYAH JHL 1V SNOLLOINNOD
_ _ IMOd MIIVIH IHVA ‘SNOLLOINNOD ORLOTI T1dLINA HUM STIAON NO '€ N3399/39NVI0—5/0
‘4 M 10 QVAISNI Sv# JuIM OL GALOINNDD ALdNI SHNVL N3399/034=9/
SI NI ¥OLOVINOD ¥OLON 3ANO NOLJO ¥3a¥0T IS HUM STAGOW No 'z | d3SOTD S¥00d a3y/3MA-38/ 1
_ _ =
“TANVG NI YOOTE WNIWMIL NO SE ONV ¥ STMIM NZINLIA 140 ¥IMOd R A
_ JOLON _ SQVIT 19INNOD NV M3JNNP AONTY G3SN S HOLMS LAM J1avL N3HM *L | — ——~ S~ 9 B rovia—/8
JSNIY —— | _JLVIS WVdOVId
‘S3LON u“._m__%m Rt 75
" F18n00 " E_I;\v_oohmuamm
r - __ - —_ - L SIov18/3n18-8/18
[ | iy | p—
| | e £
_ _ | e " " I _ SOV18/30HM—8/M
_ _ _ 06 _mﬂ._mﬂ r_oﬁnmau_ % | uoh%mmO
| BN | | 1¥3H 3SNI¥ 318n0a nﬁ H e
| NOLON T ne. Song L° | L — — 14VHO 3000 Y0100 JOLONANOOLLINA
_ HSYM _
[ AV LINOYID AL3AVS ¥00Q oo oSN —0—————
_ SS 4 9 _ Lg q@a ¥ g9 Mmd 9 "M Mg 8
9¢1H“MMUUM/\¢IIL. TIIIII¢®HV¢ o0, ®
" ~ T " UNOYD dhnd 111 = 7n A ) T
JOLON NZ  T10NZ
| HSYM3Nd _
-\ o
_ g _ <8 e —om%e s
_ o— o—e _ TONMINOD TIAIT HSYMINd ¢ o @ 7O g a9
¢8 ¢8
o XN\~ e ¥/18 8 isimd
| goon WL Towl _
| 3nNa - _
= °c 060
_ T E o _ v 42 w5y T
| £ 10N 335 N9 | T0MINOD TIATT HSYM
e o2y MMSIM e 17 g
L _ _ _ONMM 3SvHd TIONS _ 2111 |
[~ SITO0A 0vZ JAOAY STIAOW ] IYNSIS 3SNIY AVIdSIA VLI9Ia 6¥
| 804 INdINO" ¥IWNOISNVAL OL _ <—5° v.o||_
¥OLOW 3SNI¥ 378n0Q 1OINNOD Lnodio IS TN« d0¢ |
_ _|_w|||_ vil nozL [t | oD wa LI Nsaamgl RN
_ | Eare === Il |
JOMINOD T3ATT ISNIM 70 70 T g o
_ _ vin  Zn4B Bind | le Tg& /019 s qud’ 99 ag
_ _ Hen _
_ w_mh_uw._._/m_v_m | _—— — _ ¥AMOd AVZ AVIdSIA TVLIOIa = ONIIM AV1dSIQ ¥04 8€1Z0L 33S o ”
—_— e
_ — _ v
_ J18nod wﬂFJIIIIL LHOM NNy of fo—p= SOE %
M ce N9 | 149 ik é&
_ _ AVIZY NSO 3SNY - @
(0] %
_ _ AVIZY LNVIS a - wmnﬁw Mw o
| _ _g_ 0 o©
14VIS
| | AVT3Y dOLS
N\ 0%
_ mmww\s “we Towg U _ TWNOIS ONINNNY INIHOVH
_ Calnp SN | _ rﬂl o]
_ e aina® GOV _ LiNO¥ID LIWA T1avL 001 L0l yoy
F XN~ o
| dolomw  wz “owe U _ Sl
| HSYM3dd o e Ao _ | 3LON 33S 140
| KLl Ot VAN P _ LNJ¥ID NI @10H e |
_ e SN i _ A S ve IS €f ds geyog
_ 4O10NW ANL  TTOWL _ (o] %
INNA - AT,
= IS
_ € 310N 338 E _ STOYINOD AVT e == ¢l
AOCL
_ aN9 _
L _ _ ONBIM JdSVHd € 12111 Sl __ ,
TYNOIS ¥3LS008 S¥O AOZL | C m m ol
ANIVA Tl HSVM M TWNOIS Nv4 INIA AOZL _@|@_
HOLIMS LvOT4 YNVL HSYM | MSaM 4 0l
INTVA WY3LS HSVM om
HOLIMS ¥00d HSVM M
1VLSONYIHL sL to
1v3H ¥31S008 oTe ol
NIIL IATVA NIVIG a1 4 Q@o 8¢ 8¢S L2 Tu/m o
¥INIL dWnd Tal Lyl ¢dd
HOLIMS LINM 378vL s LV3H INVL HSVM @ 9@0 AT ._.0H< 57 —a
AYZ—4INHOASNVIL TOMINOD zL
AOZL—HIWHOISNVAL TOMINOD L INTVA T4 HSYM 9@6 =T 3
AT LHVIS 1S ¢ AM cl 409
AVIZY dOLS ds o
HOLIMS YOV sy 1V3H MNVL 3SNIN T18nod .vN|o.g.o VRS Z_._oHo|o\<NN Sy Vs m_.oo: <
HOLMS LvOTd HSYMIdd | MSimd
HOLIMS 9000 HSYM3dd " ._ow_whnm_ouw__m%u éo 51
¥IvINE LNOYID ¥IMOd 80d ¢
HOLIMS VP ner TNOIS AV 3SR @ ) W 5 s Vil Ou‘m,o T
1VISOWNIHL LINM HOIH SIH
3Isn4 n4 3IATVA 3SNIY TYNIS Z Emﬂ@o 5 © o} fo d
HOLMS 3SNIN TWNI4 |  MS¥d
INVA TI4 ISNR N | Adu NVA Tl HSVM3d A
INTVA NIivda Ad
¥OLOVINOD 1vaH 3SNI Tvnd 2a INTVA ¥3LVM Q100 c—— 2t
AY13Y NI—Q10H | Z/1¥D
H3ANA ¥3mod as TWNOIS IN39N3L3Q ¢
INTVA WY3LS ¥3LSO0H 108
HOLOVINOD ¥OLON 3SNI¥ Tvna W9 TTOYINOD HOLOW
QVOTN3A0 HOLOW HSVM | Jone
NOLOVINOO MOLOW HSWM ne
QVOWIA0 JOLON HSVM3dd | Jomz
HOLOVINOD MOLOW HSVM3dd we
GVOTHIA0 HOIOW 3NEA | T0ML
J0LOVINOD dOLON 3AND nL Z O
JodN09 ¥awmL [€ e ole————— TvuuuuuuuuumhMm fo—@
AVI3d 3ATVA NIVdQ ¥ozl Z 310N 33S S¥ IW_._Q_MY rASlo) HO¢ 0
AVI3¥ T4 ¥a | WLt .
V138 HOLIMS LINFA J1avl oL WA NV SN 9@0 F———————— -
VI3 T1H HSYM 05 Ad — /8 - W . _ @ Lol
AVI3Y¥ TId 3SNIY oY Vi Vi l | ALQ 1d s114
yawL Nvea 3sne | L T e e el T ST 22 Y Y|||W/
V138 HOLMS ALZvVS ¥00Q w8 gyl 8583 Vi~ (a3sn 1) 2/ 9
V139 HOLMS 35N TWNH 92 mommwuoumm|||||||L ONRIJNEL NVRD | o
V139 HOLMS Y1ovd YE]] T )

STOdLNOD AOCL

ONE TANK DOUBLE RINSE RACK W/PREWASH
STEAM HEAT DIGITAL DISPLAY

B/02122—-2"0

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION

REV.

CUSTOMER TO SUPPLY RATED VOLTAGE

LET e

ALL POWER SUPPLIED TO EACH CONNECTION POINT

LOCAL ELECTRIC CODES.

NONE
OF

1

SHEET

3APRO9

SPECIFIED PER ORDER,TO DISCONN
MUST COMPLY WITH ALL

AS

DR.BY [J.MCALLISTER[SCALE |

DATE




||||||||||||| >
M - [P “¥0078 3SNJ ¥ILVAH FHL 1V SNOLLDINNOD T
_ vINAOZL _ NOWHOO =[] ¥IN0d ¥AIV3H BN “SNOLIINCD ORLOITI JTeLTIN HIM STIQON NO '€ [~ = ==eseer NI3u9/3oNva0-570] | L m O
2 “(f 34 40 QVALSNI Gp# MM OL GILOINNOD = Al
_ v _ SI WL ¥OLOVINOO ¥OIOW 3AIMG NOILJO ¥3avol 3ais Hum sT3gon No 'z | d3SOT0 S¥00d o = a
JOLON A NI sava Buzzo%,n._«\za ﬁwn%umum.xnwﬁmw_wmz:o mm_nxw_%%w%m%mﬁuﬁw L |n_n_o 43M0d ﬁD =
| SeNiy _ o | _IIVIS AV eyl | = (N
| 378noa ¢nd 4] 'SILON eV Val] I O
=9 |
_ _ - - - - - - —— =
_ _ _ 6 Tl For—pq m = N
| nosz=g | | e mEn = = N
| 8g _Mo.\ﬂ\k/\lfﬁv | | 06 "mﬂ._mlm_u“ Wmmum__ ==
=g
| iﬂ\.ol | | =I5
| o | L 1v3H 3SNI¥ 379Nn0a = AWn
N~ 7 LTI Ere S =1
| HoLon “we Tows _ =—0O
HSYM “ o
_ oo ¢ToL XN\ & _ LIN0¥ID AL34vS ¥00Q s v@o g 9 ;a\mﬂo 79 aﬁa Mg g ST 7
| oA H N ,|\ NP g | LNJNID dWnd T1a1 ..|Q@¢ W n g . an
== F U~ 5% a/m 0¢ w 61l
| ¥OLOW Wz CTowe < _
| HSYM3dd |
4 N o] fo
_ IS | a8 ¥yog 9/
_ o fo—& _ TOMINOD T3ATT HSVMIMd 4 o @ 5 59
_ i SN | L& I RN
| YOLOW TONL | s
JAIba 2
o] fo 8
144 18
| ¢ 310N 135 ,% | ERE [ =3
| | T0YINOO TIATT HSYM 4 e 5 m Ty T o 2
L ONIMIM 3ISVHd JTONIS 2111 | 4% \smn_\s -mm
pr e —— i ———— s
— SIT0A 0bZ 3A0EY STIAOW ] IYNOIS ISNIY AVIdSIA TvLOId < 6% -
| ¥04 INdLNO ¥INMOJSNVAL OL | To._w¢ m £
HOLON 3SNI¥ 1800 LOINNOD unoso 3sws s 4o d49¢ oo . g
_ — 7 Vil AOT L [} _ 1e y/9 Ll Sgwmn_sm: g 7 a m
_ ==="|) | £
A _3INIT m 2
| | TOMINOD TIATT ISNIY 9 /0 T 59 ] 0 c a
_ zn48 gind | e 4 £9 "hs 344 og
_ w_%m._._m_u__m___ —_—— — —9 _ ¥IMOd AYZ AVIdSI TVLSIa = ONIYIM AVIdSIQ ¥O4 8glzoL 33S o %
—— e og
_ _ N
d18noa b 1HOM NNY of to o(9)yo
| | XS 6% N 0¢ Ll
Moee N9 AVI3¥ NIVH@ 3SNIY 19 éo <
_ _ I oc S
AV13Y 14VIS €0 O¢
| | E 8¢ seloTol og
| _ 52 0 o
18V1S
| | AV13d dOlS
AN Lo 0¢
_ w_m_._v._wwg e owe U _ TWNOIS ONINNNY INIHOVA
_ T o) ~\ \I/_\uol.v _ _.Ol_ N
_ Tl GAVaRI _ 1IN2Y¥ID LM T1avL 00l L0l oy m
el G AV o
| doloN Wz Towg _ SL &
HSYMIYd »
_ o e Ao g _ L 3LON 338 2
_ Tgo 1 F XU\ _ LNDHID NI GTOH e !
| o oA Lo | o wsp 8P ve Is €5 ds 2ed0¢
| JO010N ANl TTONWL | (o]
JAINa — \\44
— coo . __ T PANSO
_ € 310N 338 _ NOILD3INNOD ¥3IMOd 1 ST1041INOD A¥C b ¢l
_ aNo _ | ¥31S008 SV9 OL | NOCL
L ONEMIWHAE @z _ &
IAWVA T HSYM AdM _ 96 _ﬂm_mw_mm ZH09 VA SLL |
HOLIMS LVOTd MNVL HSVM | MSdm | ‘0L LO3NNOO |
>
YOLOVINOD 1V3H HSVM oM &
HOLIMS 4000 HSYM M | Z o.@.o 1 oL
LVISONNTHL sL I A AVIY TINOIS ¥31S008 Sv9 TWNOLO s
A~ o
HINLL INVA NIivid 418 TNOIS Nvd INIA AOZL [Z _@|@L 0l 3
¥INIL dWnd 3701 1L dANG ONLYINONI 1V3H §= @ 5 of fo 5T
HOLIMS LINM 378vL SIL 406
AVZ—HINYOISNVYL TONINOD zL AVTIS LVEH INVL HSVM @ v‘o@ wa YA _.DHO¢N
AOZ L—YIWNOISNVYL TONINOD I 8/ _|o._
AVIZN 1VIS 1S IAVA T4 HSYM o.m Yo i\_ ¢
AVI3N dOLS ds 4 AIM ¢l o ¢l ¥og
HOLIMS MOvd My 1V3H NVL 3SNIM 378n0a .vm|o‘¢ VRS H.__._uHo|o\<NN ST Iz WE m_.oO: S -
HOLIMS LVOTd HSYM3ud | MSimd &
TOMINOD HOLOW =
HOLIMS 000 HSYM3¥d Md JSNI 18n0a o.‘.o ) W
yIyvANE LNJNID ¥IMOd god S
oINS WP war TYNOIS OV SN @ 5 VT o fo T o
LVISONNIHL LINM HOIH SITH mow We e
3504 n JNTVA ISNIY TYNIS
¢ a& mo: ¢
HOLIMS 3SNIY T¥NI4 | MsS4
IAWA TU4 ISNR TN | AdYd INTVA Tl HSVMI @ E;w_.@,o g m_u_m_mo = c
INTVA NIV¥A AQ /__.U/®|
YOLOVINOD LV3H 3SNI¥ Tvna 2a INTVA H3LVM Q100 @5 — — —O— — —0 O — — — — — — — — o — —— —9
4 M M/9 AMO ¢
V138 NI—Q10H | 2/1¥D SIMO ¢ m
J3IANA ¥IMOTE a8 TVNDIS INFOYILIa .‘|® m
YOLOVINOD ¥31S009 -od ¢ L £ /_\ /_w £
HOLOVINOD ¥OLOW 3SNI¥ TVNQ N9 TI04INGD ¥OLON ew|i\1o|o.@.o o] 9 ag ol —
QVOEA0 HOLON HSVM | TOAT TONE L ¥oL Lol §zZ
YOLOVINOD UOLOW HSVM Ne .;oﬂe@él. Z122° WWMM b4 W
QvO193A0 YOIOW HSVMINd | 10Nz £ 58 v m..mm ols
¥OLOVINOD MOLON HSVMINd e AQI@T Ummm
QYO M3A0 JOLON 3AIA | ToNL TONL ! ¢ mwo o_ s mmmm| -
LCCE
YOLOVINOD ¥OLOW AN NL z L S i
TO4INOD ¥IANL ¢ b —-oflo————— ;_.olv = e ]
AVI3Y 3ATVA NIvad doTL C 310N 33S Sy ¥OL 240 w_ow.,oF mmmm m T
AR T 8 | w0l SEo=rar?
AVI3Y HOLMS LINM 31avl ¥oL ———————— - C wmmm L] .
AV13Y T4 HSVM ¥IS XIVA NIVHQ 3N >o.o®.o L8 _ A_v - | : Wmmm m =)
AVI3d TId 3SN v INL Nvaa 3sne | YV VI (82T T _>E® L0 S11ql ° }/ oga= m <
AV13d HOLIMS AL34vS 9000 Jog zyl 5823 vl ||||Qm_m|:|..__vll o/ ol mmmm g M
AVI3d HOLIMS 3SNIF VN3 ¥z N o%%_ ONI¥IdNIL NVYQ B4 |gelz>
AV13Y HOLIMS Yovd Wl - _ mmmm > "
5|2
STOMINOD AOZL 3933 5|3




T T T T TN T A 40078 35N4 ¥3ALVAH JHL 1V SNOILOINNOD
¥IMOd HEVAH DIVA ‘SNOLOINNOO OBLIITI 1IN HUM STION NO '€ [~ JNT SoNVL NI395/39NVI0—970
_ “L# 34M 40 QVALSNI S¥# FuIM OL QILIINNOD NEERRYAERERRYA]
SI WL ¥OLOVINOD ¥OLOW 3ANQ NOLLO ¥3avo1 3ais Hum st3doW No z | J3S0T0 Sd00d n_m_w_.mua._mumm\mw
_ MOLOW _ TANVA NI %0078 TYNINYIL NO S NV £ S3WIM NI3MIa 440 d3Imod ENTEIE A
_ _ SOV LOINNOD N ¥3HNT IAON3 035N SI HOLIS LINN T8V NGHM *L | JTVTS RVIBVIG T
_ ASNIY | *SIION g%uwmmg%
37dNn0a i LUVAY
TR=M/3
| | v | | i
SMGYY uary SOv19/39NVH0—870
_ _ SOv18/N33HD_—8/9
ONIMYYA SIHL A9 d3¥3A0D ST3A0ON Mov18/039—8/9
| | FOVIE/ I8/
r—— - - — — — —/ — —
[ =" JONVHO—!
| . | I | P
miee Mov1d—8
U~ o _ Lo _ L Ovig—g]
_ NOLON T We. oWE _ | - lof ol brzd | 18VHO 3000 ¥OT00 HOLONANOCIILINN
| HSYM | 0d N4 0 % |
_ 7 N | 1v3H 3SNIY_318n0Q 12,
Sspe—1tn |1/ =" "—"""———
_ o o—@ _
_ Fo AN~ o _
0%
_ YOLOW AL T1ONL _ LN0YID ALZAVS ¥00Q s Q@o 3 T a.V>>> ; 5
| 3G - 5o | & =° o o 1
pt LNOY¥ID dANd T1a1 ¢ p
| £ 3UON 338 - _ 4 6b T 8%,
"l ONIMIM 3ISVHd JTONIS 271 11 I"
||||||||||||| o fo o
||||||||||||| 144 19 ]
[ SLI10A O¥Z 3A0EY STIAOW ] o8 4
_ 404 1NdINO HIWHOASNVMEL OL _ JOMINOD TIAT] HSVM 0. g =
YOLOW 3SNIY 318N0a LOINNOD e 0 Zy"MSIM Ly
_ _l_\ I viiaozLdt | TVNOIS ISNIY AVIdSIa TWLIDIa < v
| A 3N o v 4oz
1INJ¥IO 3SNIY TWNI4 To.@uVé w.V»
_ 2n4 :z_ e ST T
_ _ /Or
dOLONW —_— — 704INOD 13ATT 3SNIY O 0
m g
SN —— ¢ | e —m%— 870 0 FNSRA %0 ¢ op
| 37gnoaq _
..uJ|A.
_ M cs NG _ YIMOd AbZ AVIdSIO LI c ONRIIM AVIdSIO ¥O4 £€120L 33S oe oc
_ | _
~ N/
_ _ LHON NNY - e nﬂ._m_.w 5C o\mvumo ¢
_ J\.ol _ AVI3M NIV¥A 3SNIY R 9.@6
A o¢
_ /__\lo _ @ @
AVIIY LHVIS o o
R TR _ Sre = g
_ il OV | _ AVI3Y dOlS 1aviS
_ \s .o _ TVNOIS ONINNNY INIHOVAN o
N\
| doromw % Wi owl _ Fo—J
| um/_wmoz 138 = | LINOYI0 AN T8Vl 00l L0l o,/
_ O 0O _
aNo . S1L
_ _ 1 L 3LON 33s 1Y)
_ ONIMIM 3SVHd ¢ 12111 | LNOHID NI GTOH 4 o fo—e
_l ||||||||||||| |_ N msp 80 ye IS £ d4S 24O
XN\~
Z8
| s | A
_ o _ STOYINOD A¥C ==~.cl
oY 6 NOC L
| A A |
TVNOIS §z——————————————————— — .@ @f ||||||||||||||||||||||||||| »
" — ¢l " ¥31S008 S¥O AOZL | C ol
8e7] ASLS Jaen TYNDIS oo
_ N4 N4 | v IN3A Aoz [4 _I_ ol
_ ANIHOVIN ASLS ¥OA4 _
SNOILOANNOD HOLOWN 3AIMA &4 g
- = T 1
1V3H ¥31S008
IATVA T1I3_HSVM AIM
HOLIMS 1¥014 YNVL HSVM | MSdm
YOLOVINOD LVAH HSVM oM 1V3H MNVL HSYM
HOLIMS ¥00Q HSYM M
IVISONYIHL sL
¥INIL INTVA NIVHQ zal
YINIL dWNd 310 [
HOLIMS LINM 31avL su INVA T HSVR = Ews.@o 71 A4S
APZT—3INHOISNVAL TOHLNOD zL
AOT L —YINHOISNVEL TOHLNOD 1L
AVI3Y 18VIS 1S 1V3H XNVL 3SNI¥ 318nod .vN|996 v cz w._.._IoH,\NN m._.bH,\ iz WAa w_m_wo: 7
AVI3Y dOLS ds
HOLIMS MOvd MY TOMINOO MOLON
¥3vaua LNONI0 Y3mod 80d 3SNInanod
HOLIMS Wvr Msr TVNOIS AV ISNIY 4 Vi1 o] o m
IVISONYIHL LINI HOIH SITH 6 ¥0C NS
asnd n4 INTVA 3SNIY TWNIA ojfo
HOLIMS 3SNIY T¥NI4 MS¥4 d0L L ¢
IATVA T4 ISNIY TN Ad¥4
3NTVA Nivid Ad TYNOIS INIOYILIA ¢ 7 = 7
JOLOVINOD 1vaH 3SNI¥ Tvnad 2a /_\ /_\
AV13¥ NI-QT0H | 2/140 TTOYINOD HOLON ¢ 9 as oL
J3ANQ ¥ImoT8 as L Lyl
YOLOVINOD ¥31S008 -8 Tk
HOLOVINOD YOLOW 3SNIM ¥Na No 553 v
QVOTU3A0 YOLON HSVM | Ong q
YOLOVINOD HOLON HSYM Ne Tou_\mo_“o|__ G
QvO1d3A0 OION 3AMd | oML OMINGD N ol o
||||| _.o|mg fo—e
JOLOVINOD JOLON 3AINA N Z 310N 33S S¥ o9/ Z39 N L
AVIIY IATVA NIVMa | dozL
AVIIY T4 8a | woLL e ——————— 2 Z o
AVI3H HOLIMS LN 378vL ¥oL INWA NIVQ 3SNI >nm_®,o L8 _ 2 W 5 ! m w o
AVI134 T4 HSYM ¥og Vi Vi l | ALQ 1d sS1ql ON ©
wawL Nvaa 3asne | 0 o T s eel | L e l/
A3 T4 3ISNIE wov [4311 883 vi|” (a3sn 3) o/ o
V138 HOLIMS ALZVS 500Q o N oN_.o|__ 95 ONRIFNIL NIvia . 80d
AV13d HOLMS 35N VNI ¥z
AV13d HOLIMS XOvd doL STOYINOD AQZI vi F

X X

F44 /54 DOUBLE RINSE
ELECTRIC HEAT DIGITAL DISPLAY

BI/702130—=1"¢C

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY
JAM

JAM

DATE

DESCRIPTION
ADDED SINGLE PHASE DRIVE FOR 575V _MACHINES [02MAR11

ADDED DRAIN TEMPERING CIRCUIT |07MART1

ADDED BLOWER RACK SWITCH|03FEB12{ JAM

A
B
C

REV.

LEFSies:

LOCAL ELECTRIC CODES.

NONE

OF

1

07MARO9 [SHEET

SPECIFIED PER ORDER,TO DISCONN

MUST COMPLY WITH ALL

DR.BY|J.MCALLISTER [SCALE |

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE

AS

DATE




WM o v v v o S e Ty
. NI3U9/IONVI0—970
_ AT _ “[# FYIM 40 QVALSNI S## WM OL Q3LOINNOD ALdN3 SHNVL NEEERVACEERRYAT]
_ N _ SI WL MOLOVINOD ¥OLOW 3NN NOWLdO ¥3avon 3ais Hum s13aon No 'z | d3SOT0 SH00d w._m_l
SOLOW A 3Nl TNV NI %0018 TYNINMIL NO SF NV € STMIM NIIMLIE 440 ¥IMod 5 \%
_ _ SOVAT LIINCO ONY ¥3aHNT JAON Q35N SIHOLINS LI T8V NIHM 1 | 1o e TNTOvE=
JSNIY — 1
NDM_ FDM_ umu._.OZ u._._Iss\uD Ig\:_
| 378n0a _ EIELNITEEN I TA
_ _ I1HM/ MOV 18—M/8
>OV18/3na—a/18
_ _ SOV18/3ONVE0—870
e wmum“m_
_ _ r——_—————— — — — - oV g E_Iﬂﬁm \4;
_ _ | | FNVI0=0
) [ B B a3d—
| o T b |
~O A= =
_ HOLON S pNe. Jone _ | 06 r_m m_ r3||._ 9 % % | 1¥VHO 3000 ¥0T0D JOLONANODILTNW
| Hswvm I _
_ Z N | L 1vaH 3SNI_378n0d c12], SMHOYS ¥avs
S$mon———10—- (| , - - SMIaY qary
_ o P _ ONIMYYA SIHL A8 Q343A00 ST3A0NW
| volon WL “Towl " |
LINJYID AL3AVS ¥00Q oo
_ 3NYG S _ &9 T M g 7
[
_ ¢ 310N 33S ) _ LiNJ¥Id dWnd 37aI .Jm|0.@.o a/m ONB S 3@— g
| ONIMIM 3ISVYHd F1ONIS 2111 |
- - _ _
||||||||||||| o fo o
"I SIT0A 0+Z 3A0GY STIAOW I“ v 40§ | oyt
404 INdLNO YIWYOASNWML OL )y
| HOLOW 3SNi 18100 LO3NNCD  / oz D | TOUINGD TBATT HSVM e o Zy"MSIM S 14 "1
z | | TYNOIS ISNIM AVIdSIA TVLIDIA 67
_ | Laare 1L <o
1INOYID 3SNIY TYNI4 4 oo ®
| _ XS m m g
| _ w1 znad Bing | wa o MNSYd Ny,
_ Hend
| "OLOW | R { _ JOMINOD TIAT1 3ISNIY e o o
| 35NN ———— e =4 80 T,g"MSHd0 %" % Tog
| 31gnod ﬂ | [SV]
D
_ M ce N9 _ ¥AMOd AYZ AVIdSI VLS ONIYIM AV1dSIQ ¥04 €120 33S
e 0g og
_ _ N2
LHoNn NNy = of fo—¢= 9@6\ A 0g
| | LYD
_ _ AVI3Y NIV¥Q 3SNIY I v@,o o
AVIIY L9VIS 90 0o
| | F 8s seloTol s
| | =7 o
_ _ AVI3Y dOIS 1av1S o
_ _ TYNOIS ONINNNY INIHOVA
| ¥OLOW  %WiL “owl _ o]
_ m_m/_w“_._moz 335 = o 0 0 _ LINDNID LINM 378vL oot L0l oy,
| aNo |
| ONIMIM 3SVHd € ¢1z111 | | 310N 338 L40
S S - LNJYID NI G10H @ oo fo—e
84 mgp 89 ye IS €€ ds zeyoe
oAPE A%
STOYINOD AVZ e == ¢l
NOT L
= 4@ m+ ||||||||||||||||||||||||||| F )
TNOIS ¥3LS008 S¥O A0ZL |C ol
WNOIS N4 IN3A A0zt T 3 ol
7 to
INIVA T4 HSYM AIM V3 ¥31S008 &7 o.@.o ¢ Q¢ST 1T n/a ST ol
HOLIMS V014 MNVL HSVM | MSam 45
YOLOVINOD 1V3H HSVM ) LV3H SNVL HSYM @ 9@A <z T4 .FDHSQN s
HOLIMS ¥00d HSVM M L
IVISONNIHL SL
HINIL IAVA NIVa (21
MINIL dWNd T10I 1L T|
HOLIMS LINN 318Vl S INWA T HSVM. @= Ew.@.o 71 ARGAR £
APZ—YINHOASNYHL TOHINOD zL
AOZL—YINHOASNVYL TOMINOD 1L 7 7
AVI3Y LHVIS 1S v3H YNvL 3SNIM T18nod ._N ° .@ Wy ¢ SLIH  ze S Ig M/8 N_o_.o: ¢
AV13Y¥ dOlS ds
HOLIMS MOV MSY JOHINOD HOLON
YINVAYE LNOYIO ¥IMOd g0d ISNK F1dnoa
HOLIMS Wvr mse TWNOIS AV ISNIY 4 VIl o fo n
LVISOWMIHL LIAI HOIH SITH 6 ¥0z NE
3sn4d nd IATVA 3SNI¥ TWNIA ojfo
HOLMS 3SNIM TYNI4 |  MS¥d doLl ¢
IATVA TN ISNIY TYNIS Ad¥d
IANTVA NIVia Ad TYNOIS INIO¥3ILIQ ¢ 7 S S
JOLOVINOD 1v3H 3SNIK vnd 2a /_\ /_\
AVI3Y NI—QT0H | &/1d0 TI0HINOGD HOLON 4 9 asg oL
¥3ANA ¥IMOTE a8 L 1YL
YOLOVINOO ¥31S008 o8 299
HOLOVINOD MOLON 3SNIM TVNa N9 583 .
QVOT93A0 YOLOW HSYM | 10N <
HOLOVINOD ¥OLON HSVM 3 Tm_\o?|__ s
QVOT93A0 HOLOW 3ANT | Tom:
q0M8INOD WML (¢ Lb—e—ee—  lo————— _.o|mg o4
YOLOVINOO ¥OLOW 3AINA NL Z 310N 33S St |m_._o_.M.. 240 momOZ
AVI3Y IANTVA NIVQ 4ozl
AVI3Y TIATT ¥ ¥oLL 4 o
AVI3Y HOLIMS LINM 378Vl ¥oL NIVA NIVHG SN >oo.®b . /8 . W 5 S S
AVI3Y T4 HSYM ¥3S Vi Vi L
YINIL NIV¥G 3ISNIY l/
AV13Y T4 3ISNIY 4o¥ cdl 5838 0/ o
AV13d HOLIMS AL34VS 4004 ¥og w_owo_ 98 480d
V138 HOLIMS 3SNIY VNI FYR13 v )
AV13d HOLIMS 1ovd )] STONINOD AOZL

E44/54 DOUBLE RINSE RACK

X K

STEAM HEAT DIGITAL DISPLAY

B/02130—=2"0

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION

REV.

LS

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE,

AS

SPECIFIED PER ORDER,TO DISCONN

LOCAL ELECTRIC CODES.

NONE

OF

1

07APR0O9 |SHEET

MUST COMPLY WITH ALL

DR.BY[J.MCALLISTER|SCALE |

DATE




dOL10N
3SNIY
31anod

U\~
8s
o 4
g o\ o
4O10ONW NE  TTONE
Z8 FToLm N\
o~ o—@
el O aN Vo
AL TTONWIL

A 4

0078 3snd

YIMOd MILVAH 3NV ‘SNOILOINNOD ORILOTTI ITILINW HUM STIAON NO ¢
“L# 3¥IM 40 QVALSNI Sk# FMIM OL GILOINNOD

SI NI YOLIVINOD ¥OLOW 3AMA NOILJO ¥3QV0T 3QIS HLM STIAON NO T
“13NVd NI Y0018 TYNINYAL NO S€ ONV ¢ SIMIM N3ImLIa

SAVAT LOINNOD ANV ¥3dANr JAONIY Q3SN SI HILMS LIN J78VL N3HM °L

|||||||||||| I_
5 fol fo—fn _
R _
g5—°Lto—fmnd _

10a n uw %_

__ Avad 35Ny 308000 _ 1)

Y3LV3H 3HL 1V SNOILOINNOD

‘S3ION

NIFIO/IONVIO—9/0
a0 Sw00 | e
T3/ JONVIO—d/
340 ¥3mM0d |0qu\“._|:13| w;
TIVIS AVIOVIO 34/ MOV18—
VIS WOV vemtead
m_._._ISH\_ N3349—M/9
JIE-M/
ALIHM/XOV18—M/8
g
6]
9
o
g
L¥VHO 3000 ¥0T00 HOLONANOJILINK
SMIA+S ¥ars
SMYa¥y yary

ONIMVYQ SIHL A9 Q343A00 ST3AON

JO10N 1INJ¥ID AL34vS ¥00Q o.mUYo oo
INNQ - 555 ie ¥ TyoM M M o 8
E o LNOHID dWnd Tal .v|o@o 3
¢ 3ION 33s T 13 /M oF sy Mg g
ONIMIM 3SVHd F1ONIS 27 L1
~ o v 7 oo
404 LNALNO HINYOJSNVYL OL _ 14
HOLOW 3SNI¥ 378N0A 1O3INNQOJ JOMINOD T3IATT HSYM ¢ w O "o —g 79
_|_\ —— vil A0z L b _ le 0 Zy"MSIM T Ly
P | YNDIS ISNRI AVIdSIa TVLI9IQ < 33
_ < 87 3z
" LNDYID 3ISNIY TVNI ..Wo.@.o " W zn,v.mpmm . T
JOL1ON _ e
ISNIY J0HINOD T3ATT ISNI O g o
318n0a | I A4 70 FMs4dd % 8 oo
_
_ ¥IMOd AYZ AVIdSIA vLISId e ONIRMIM AV1dSIO 804 L£1204 33S o7 or
_ N/
1HOM NnY  $y= of fo—g= o\mvu/é s
140
_ AVI3Y NIVHd 3SNIY I ve,o
HOLOW s b K og
N TTOWg _ AV LNVIS @ o o
HSVM I foley wm&ﬂlOl_lou‘ (0}
75 (D AV ] _ 5V
el Cab VAN P | AVI3Y dOLS 18VIS 5
D UV TR
4O10NW 08 Nl TTONWL | TWNOIS ONINNNY INIHOVW
JAINA - _
= ® 0 0 ﬂ
£ 3LON 33s I% _ LINDYI0 LINM F18vL 0oL N
aNo
ONIMIM 3SVHd ¢ 12111 |
||||||||||||| _ I 310N 33s [RY%e)
LNOYID NI QTOH e fo—e
] o mgr 80 ve IS €f ds zeyog
INowoanNoD vamoa L6 "uo._ _.m" _ 7 10¢
¥ilsood svo oo || c N
_ 1oy _ STOMINOD AYZ == 7l
| 9 T35 _ AOZ b
_ 6| |6 |
_ — [0 6 YN9IS ¥3LSOOH SVO AOZL §=————————————————————J0 O} ———— »
ano
| T [53] | mormon oy S —— Ko 5
_ ZH09 OVA GiLL .
: vz AVI3Y TYNOIS ¥31S008 SVO 9..0 |
| owwaweo Vel VUL TTTTUOPEL |@w@ NOIS 315008 SO WNOLLO | o
INA TII HSVM | AdM WNOIS NV4 IN3A A0zh T 3 o1
HOLIMS LVOTd YNVL HSYM | MSdm
JOLOVINOD 1V3H HSYM oM
HOLIMS ¥00Q HSVM M dhNd SNUYINOYID LV3H @ éo % OM__%M ol
1VLSONYIHL s1
¥INIL IATVA NIvHa zal 2
YANIL dWNd 3101 Lyl AVIFH LV3H JINVL HSVM @ Q@.o m/a G¢ST e a/7a
HOLIMS LINN 318Vl SL i\'uT
ArZ—NINHOASNVAL TONLNOD 2L ANWA T HSVM &= Eﬁ@é 71 A4 B
AOZ | —4IWHOSNVAL TONLNOD 1L
AVIR LAVIS 1S T T
W38 dOLS as 1v3H MNvL 3SNIM 1800 § Z © @. My ¢Z SI'H ¢¢ SL (¥4 M/ v.__.%: ¢
HOLIMS Yovd MY
JOHINOD HOLOW
¥3yivaE LNONID ¥3MOd 80d 3ISNM 38100 | £ éo vl
HOLMS AP il WNOIS Qv ISNIY 4 o fo
LVLSONYTHL LINM HOIH SLTH 4 14" WL 6 NGYA Vil s [
3snd n4 @
HOLMS 3SNIN TWNIA |  Msad ANTA 35N VNG @7 ECE 6 - w_om_ux_wo_ ¢
INVA T4 ISNIM TWNIA | AdNd
INVA NIVEd AQ
YOLOVINOD 1V3IH 3SNIM Tvnd oa IVYNOIS INIO¥3L3a Av|ﬂ_
AVI3N NI—QTOH | /180 [4 L L /_\ /_m ¢
YIANA ¥ImOTE ag TTOHINOD dOLOW .v|o$o|o.@.o o] 9 ag ol
4OLOVINOD Y31S008 ] ¢ 10We L "L Ly
HOLOVINOD dOLOW 3SNI TWNa ) =125 ¢
QVOTd3A0 HOION HOWM | Tone 553 .
HOLOVINOD MOLON HSVM e .I%lo@%‘
Z I0WL ¢—olfo—1G
QvOT93A0 JOLON 3AEA | TonmL ! N
JOLOVINOD JOLON 3ANG nL Z C
JjodN0D ¥amL ¢ Lb—— Sl L fo~—o
A3 3ATIVA NIVHQ ¥ozZ1 ¢ 310N 335 G |m_._o_.M. [A%}e) ¥og Ot
A3 T4 ¥a | wotl .
AV13Y HOLIMS LINM J1avl ¥aL et .| o7
AVI3d T4 HSWM ¥oS ANTVA NIVHQ 3SN >o,n_®b /8 _ 2 W : ! “m w“ 0 J
AV13d TI4 3SNI ¥ vl vl 3 IALd L@ suql
TR S DA T A D R I e l,
V138 HOLIMS JL34vS 9000 9oL 2ol 588 vi|~ (a3sn 40 o/ o
AVI3Y¥ HOLIMS 3SNIY TWNLS 4oz m_owo_ 98 ONRIEJNIL NIvid 80d
AVIId HOLIMS Yovd ¥l 7T 1
ST10d4INOD AOC|L

X K

E44/54 DOUBLE RINSE RACK
HOT WATER HEAT DIGITAL DISPLAY

B/021350—3"8B

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION
ADDED GB1 GAS BOOSTER SIGNAL CIRCUIT|250CT10| JAM

ADDED DRAIN TEMPERING CIRCUIT|250CT10| JAM

REV.
A

B

g

LOCAL ELECTRIC CODES.

NONE
OF

1

SHEET

3APRO9

SPECIFIED PER ORDER,TO DISCONN
ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAG

AS

MUST COMPLY WITH ALL

DR.BY [J.MCALLISTER [SCALE |

DATE




Y0078 3SNd ¥3LV3IH 3HL 1V SNOLLOINNOD

HIN0d MILVAH DIV ‘SNOLIINNOD JMIOTTE TWLNN AL STIGON No '€ | 1 Nonnoo—=—] NI395/ IONVI0—970
“tf 34M 40 QVALSNI Sv# JuM OL GILOINNOD _ z5o XN\~ _ N33H9/039-9/
SI L ¥OLOVINOD ¥OLOW AR NOILJO ¥3QV0T 3IS HLM S13AON NO T e a3y/3n18—y u.ﬁl
TNV NI Y0078 WNIWYL NO SE ONV v€ STMIM NIIMLIE _ oo _ ou%umwuﬂﬁoum \m,
SQVIT 1OINNOD ANV ¥3JNNP JAONIY G3SN SI HOLIMS LINM TavL NIHM °L 6 R
ST O WL Tont ~Xse | S e
| NQre | [ 3HM/TIT—M/3
—— ¢l “.:_Is\\ww._mmum_ m_“
RTAL] —8/78
r———————————— - _ vel] ASLS vi1 | MOV19/3ONVH0—870
| | _ 4 n | SIVTg zhw%zu&,
v aoz L SOV 18/20HM—8
| YN N INIHOVA ASZS ¥04 | ST
| LN | ISNOLOINNOO ¥OLOW 3na 21 11| =
.- - _ Sovie—
_ Zn4 N4 | 1¥VHO 3000 ¥0100 ¥O0LONANOILLINA
_ ~ _
p g
_ | |
_ o N q _
U\ o oNe o6 oo o
_ MOLON % Wg Tone - _ oo A3 400 ——ofiodo T OCoMid T Cp9mC Mg g
HSYM
| P ¢ToL X <|/\|A_v | LN2HID dWnd T1al .Jm|o.@.o " oom §0|m..
_ G P o _
Tt P XN o
|  HOLOW WZ  1OWC | 5 of fo R TTR
_ HSYM3dd _ 409
N\ JOMINOD TIATT HSVMINd o _ ®
_ i _ Tie &9 ¥/18 TS IMd 928 g
_ o fo—@ _
o o XN e
| woiom WL 0Nl | 22 32 R
_ R — o 0 O _ TOMINOD TIAT1 HSVM ¢ 7o o—pg T
| ¢ 310N 338 e _ le 0 CYMMSIM Bl
aNo
“l ONIMIM ASVHA FT19ONIS el |_ YNOIS ISNIM AVIdSIa TvLIOId m 61 o¢
- - - - - - - - - —_———T < 8Y 4oz
LINDHIO 3ISNIY TWNI4 .Tomuyo w.V» o
_I vil A0z L It I_ le wa LM MSyiMgy g o
| et |
| A 3NIT | HIMOd AVZ AVISIa VL9 = ONIYIM AVIdSIQ ¥O4 181204 33S o
og
Zn4d N4 N/
" " 1Hon NnY - = ﬂmﬁ 3% o\muv/o 5%
g N /_\.ol
_ yismlnaD O VANV, _
| 4010 5c z_mﬁv.\ﬂ.\_m\_\dmu | ~o _ AVIY LHVIS o
HSVYM
| SS N\ /_\.ol.. | AV13Y dO1S
| vs 7 | TVNOIS ONINNNY INIHOVA o
el O AV
| yolon  TFAZT Mows | (-, dois
| Hsvm3yd o YA~ o | LINJYI0 LN 31avL .l.‘b m”.w_._ 00l 0l yos
_ s A | 1e [ e
_ - i _ Ty
U\ AL
| HOLOW 9N Sonl | I 310N 33S L0
JAINA _
= 0 0 O LNOYID NI @TOH oo fo—e
“ ¢ 310N 33S “ a/y MSP a/9 ¥¢ 1S €2 dS C¢ ¥0¢
aNo
| ONIMIM 3SVHd €  ¢12Z111 e QAT
||||||||||||| ST0YINOD AVZ ¢l
ANOZ L
166€LL ONIMYYA T3S
INIMIM LV3H NVL 404
YNOIS ¥3LSO08 S¥O AOZL @ _ _ _ _ _ _ _ _ ____________ ﬂ ||||||||||||||||||||||||||| pS
IATVA T3 HSVM M [4 ol
A ol
HOLIMS 1VOTd YNVL HSVM | MSdM TYNOIS Nv4 INIA Aozl $Z _I_ oL
YOLOVINOD LVAH HSVYM > | - ___ -
SIVISONIHL OL SHOLOVINOD LOINNOD OL V6C ONV/]
HOLMS ¥00Q HSvM M 67 STUM IS LINIAVD YALSO0S TYNNILXA HO4,|
1VISONYIHL sl T |
YINLL dNNd 3101 1L 1VaH ¥3Lsood @ v6cZ SLTH V8¢Sl LT "
HOLIMS LINR Favl SL o.‘b | to ol
AvZ—HINHOISNVAL TONLNOD zL N |;M 4 “6c SLIH™ "8esl™ "L¢ [
AOZL—YINHOISNVAL TOHLNOD 1L
AVI3Y 14VIS 1S IV3H YINVL HSVM 0H0|DH<
e Z T A n RS A R a8 <l
HOLIMS Movd MSy
HOLIMS LVO1d HSYM3ud | MSimd IAMA 113 HVM &\T|m
HOLIMS ¥00Q HSYMIdd Md 4 AM Ll e
¥IVINE LINDYIO ¥IMOd 80d —
HOLIMS WVP MsP TVNOIS QIv 3SNIY 4 i4: o._z_.w 6 ou_v,__nm [
IVISONYIHL LI HOIH SLH
3sn4 n4 FNIVA SN VN 4 Emﬂ.@é 6 omu_mﬂ ve o._E_M ¢
HOLIMS 3SNIN TYNId |  MsS¥d
IATVA T114 ISNIY TVNIS Add
INTVA ¥3LYM @100 AMO INVA T4 HSYM3Nd v@a o}fo
IVISONYIHL ¥3IVM @100 | SIMO 4 Adid 8 yog ¢ ¢
AVT13d NI-@T0H | Z/180 /__.U/®|
¥3IANA IMOTE ] VA BV T 4 — — — S i Ry T T T T T T T W9 T T AMD s T 9
YOLOVINOD ¥31S008 -8
OVOTH3A0 HOLON HSVA | TORT TNOIS IN3ON3I30 @——fo  oF— 7 /_\ /_\n ¢
HOLOVINOD MOLON HSVM ne
JOMINOD HOLON & ojfo oAHUo
QVOTM3A0 HOLON HSYMIMd | Tomwz 67 Tone / w_._oj 9 ag oL
HOLOVINOD HOLOW HSVAGEHd we ) . 21
QVOTH3A0 JOLOW 3AEA | T0ML Z ._H_o_zm @ 7 12%¢
YOLOVINOD ¥OLOW 3ANG Wi ) ¢ O 588 4
AVI3Y HOLMS LIAM T1avl ¥oL Z  0NWL _ i w fo g
AVI3Y T4 HSYMINd 409 | Ol
AVIIY T4 HSVM uog J0uINOO ¥3NIL | C L —o{tfo————— ;l.
R uov ¢ 310N 33s S¥ ¥/ zd0 ¥og O}
AV1IY HOLIMS AL34VS ¥00d ¥
AV13d HOLMS 35N VNI ¥oz ¢
V13 HOLMS »ovad oL b &
ALdWN3 SUNVL o u oW
MddHO8 MdSL @3S070 S¥00d \z (a3sn 4) d
MJSM99 Md99 140 4IMod ONINIJWAL NIvda
ONIMYYA SIHL A9 d343A00 ST3AON 31VIS AVYIVIA ST0YINOD AOTL vl L

SINGLE TANK RACK W/PREWASH

ELECTRIC HEAT DIGITAL DISPLAY

BI/02156—=1"A

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY
JAM

DATE

DESCRIPTION
CHANGED DRAIN TEMPERING CIRCUIT, ADDED 575V DRIVE CIRCUIT | 15APR11

REV.

A

CUSTOMER TO SUPPLY RATED VOLTAGE

Lo

ALL POWER SUPPLIED TO EACH CONNECTION POINT

LOCAL ELECTRIC CODES.

NONE
OF

1

20APRO9 [SHEET

AS SPECIFIED PER ORDER,TO DISCONN

MUST COMPLY WITH ALL

DR.BY[J.MCALLISTER|SCALE |

DATE




_|II|IIIIII|III
_ _
_ _
_ _
_ _
_ _
_ _
_ _
| yolonw |
_ HSYM _
_ _
_ _
| yorow *Swz “Towe _
| HSYM3yd _
_ 49 F_mlol\ﬂ\lx/\l _
_ o Jo—@ _
_ 0G TéL\K(ﬁ\/(I 7O
YOLOW Al TON L
_ INNA |h_w|ﬂ 5o |
(@]
_ € 310N 33S =5 ,% _
L __ __ _ONIJIM 3SVHd JIONIS 2111
r- ]
_ _
_ Vil nozL b ]
_ oL |
_ A AN _
_ zn3B Bind |
_ _
_ g N /_\.ol _
| gl Ve |
Fo AL
_ mm%; S'ne Fowe U _
| s Fe U\ Ao |
_ o e X <.r“\a _
T o
| dotow Wz Howg _
HSYM3yd
_ ot o Ao _
N\~ e
_ OLOW % w1 “owl _
IANA - Lt
_ ¢ 3LON 33S _
_ aN9 _
| _ _ _ ONEIM 3ISVHd £ e12111 |

IATVA 113 HSYM M
HOLIMS LVOTd MNVL HSYM | MSim
INVA LV3AH HSVM oM

HOLIMS ¥00Q HSVM M
1VLSONYIHL SL

¥INIL dWNd 3101 LaL

HOLIMS LINM J18vL SiL
AYT—4INYOISNYEL TOMLNOD zL
AOZ | —4INHOISNYEL TOMLNOD 1
AVIFY L8VIS 1S

AVTY dOLS ds

HOLIMS MOV MSY

HOLIMS LVOTd HSYMIdd | MSaMd
HOLIMS ¥00d HSYM3Yd Md
JINv3INE LNJHI0 JImod 80d
HOLIMS WP MSP

3sn4 nd

HOLIMS 3SNIY N4 |  Msyid

IATVA T4 3SNIY TWNIA Ad¥4
INTVA ¥3ILVM @100 MO
IVISOWNIHL ¥3LVM @10 SLMD
AV13¥ NI=QTOH | 2/1¥9

¥3ANQ yIMOTE a8

IATVA WVALS ¥31S008 o8
QVOTH3A0 HOLOW HSVM | 0N
YOLOVINOD HOLOWN HSYM Ne
QYO N3N0 JOLOW HSVMIdd | Tonz
JOLOVINOD MOLOW HSYM3ud (3
QvOTu3A0 HOION 3AMA | TomL
JOLOVINOO HOLOW 3AING nL
AVIIN HOLMS LIWM 378vL ¥oL
AVIZY T4 HSYM3Nd 429

AVIIN T HSVM 495

AVI3Y T4 3SNIY uov

AV13d HOLIMS AL33vS ¥00Q Jog
AV13d HOLMS 3SNI VNI ¥3Z
V138 HOLIMS 1avd a0l

IVNOIS ¥31S008
VNOIS Nv4

INTVA

IVNDIS

IANTVA 3SNIY VNI

INTVA T4

IANTVA d3LVM @100

IVNOIS IN3D¥313a

Y0078 3SN4 ¥3LVAH 3HL LV SNOILOINNOD

YIMOd MILVIH INVN ‘SNOILOINNOO ORLOTTI ITJIINW HUM STIAON NO €

“/# 34IM 40 QVALSNI Sk# FuIM OL GILOINNOD

ALdN3 SHNVL
@3S010 S¥00d
440 ¥3IMOd

JLVIS WVHOVId

1INJ¥ID AL34VS ¥00a

SI NI YOLOVINOD ¥OLOW 3ARQ NOILDO ¥3QV0T 3AIS HLM ST3AON NO T

“TANVd NI XJ018 TYNINYEL NO SE ONV v€ SIMIM NIImL3g
SAVAT LOINNOD ANV ¥3dANr JAOW3Y Q3SN SI HILIMS LINM 318Vl NIHM I

*S3LON

NIIHO/IONVIO—D/0

a3y/%0v18—4/8

—M/7g
/NIFIO—-M/D

M/ TR-M/d
JLIHM/MOV1g—M/8
xoﬁm\ubl_mlm._“

AOV19/3ONVH0—H8/0
—4/9
3-8/

NOV19/3LHM=

1YYHO 3000 ¥OT00 HOLONANODILINW

ofoJo—y

VIS B 7-F L P ol R

(%
1INJY¥ID dNd 3101 .v_m|0@.o " TR mqmdvﬁm._wo|m_e
£8 w_._o_.m WA ey
JOMINOD T3ATT HSVMINd Lm o @ YR I A T
4% ow_._o_.m | vy
JOMINOD TIATT HSYM .v|o.m_ s HL RALT I T
TYNOIS ISNI¥ AVIdSId TVLI9IA <%
LINONID ISNIN TWNI4 .To@o 57 ¥oc oo )
e aa M MsHd My, # " d
og¢
H3IMOd AFZ AVIdSIA VLISIQ i ONIRIIM AV1dSIO ¥04 181204 33S oe
0g
N
LHO NNy Py of o 6T o@o\ N 0g¢
140
AVIIY L¥VIS v@o 0 oo
8¢ T og
o ©
AVI3Y dOLS 14v1S 5
TYNOIS ONINNNY INIHOVI
LINDMID LIAM TavL 0ot L0l \qy,
Sl
1 310N 33S 140
1INJYID NI TOH oo Fo—4
8 ngp 80 ve I8 ef dezeuns |
TN
ST0MINOD AYZ e == 2l
NOCL
o—————— @ %v ||||||||||||||||||||||||||| 3
svo Aozt | € ol
IN3A A0zt P77 3 oL
1v3H ¥31sood to
z o3 T owsP o ufo\ . ot
2d0
LY3HOINVL HSV @7 on)o %4 meHuHJ& a8 F
' Sl
y%|
¢
Tild HSYM Z >|._%>.®.Aw Ll Ll Nisle)
av 3asNi o fo o fo
2 YT oW 6 g
z A el 3
HSVMItd 2
c
¢
JOMINOD 4OLOW

JOMINOD MWL |C

MdQHO8

Md9L

MdSMOS

Md99

ONIMVIQ SIHL A8 Q343A00 ST13A0NW

ST10dINOD AOZL

do¢
4
o\ ©
DT
80d
Vi L

ISPLAY

SINGLE TANK RACK W/PREWASH

STEAM HEAT DIGITAL

BI/02156—2"0

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION

REV.

Lo

LOCAL ELECTRIC CODES.

NONE
OF

1

30APRO9 |SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE
MUST COMPLY WITH ALL

AS SPECIFIED PER ORDER,TO DISCONN

DR.BY|[J.MCALLISTER [SCALE |

DATE




_ _
_ _
_ znsg Bin4d _
_ 8g "\ /& _
L
| o o ||
4
_ oA _
| HoLon e Towe X |
| HSYM mm ﬁQ N |
| Aot | ]
el U=A Y Tas
_ YOLOW Wz  “Towg < _
HSYM3yd
_ S LS X\ _
| o o—8 |
_ aminal O e Vo _
_ YOLOW WL TONL _
| INYA - E S5l
(@]
| € 3LON 335 5 ,% |
[ _ONIHIM ISVHd J1ONIS 2111 |
- 1
_ _
_ v pozr bt |
_ == L |
_ A 3NN _
_ zn4B Bina |l
_ ANOEZ—y _
_ g1 oA o _
_ s SN 1_\6 _
TOL X ~\—~ O
_ mm%; 'ne Tomwe _
_ alna® @ <J\.o|= _
| BN |
O
| HOLON  **Wz “Towg _
HSYM3yd
_ A4S (2 oAV _
_ XS] XN\, Bt _
D) UA V=
| woiom N Nowt |
| 3nya - ot |
_ ¢ 3LON 33 _
_ aN9 _
L _ _ _ ONMIM 3SVHd £ er2111 |

TYNOIS ¥3LS008 SVO AOZL | C

ALdN3 SHNVL
d3s010 syood
440 ¥Imod

JLVLS WVd9VId

1INJyID AL3dvS d¥o0a

1INJdID dWNnd 3101

TOYINOD T3IAIT HSYMIYd

TOYINOD T3IATT HSYM

TIVNOIS ISNIY AV1dSIa VLIOIa

1INJYID ASNIY TYNIJ

Y3IMOd AYZ AVIdSIa VLIOID

1HOM NNY

AVI3Y 1YVIS

AV13Y dOLsS

1IN2JYID LINM 37avl

LINJdID NI a10H

Y0078 3SN4 ¥3LVIH 3HL LV SNOLLIINNOD

YIMOd ¥3LVAH IV ‘SNOLLOINNOD JI¥LOFTI FTdILINN HLIM STIAON NO €
"L WM 40 QVALSNI Sr# 3dIM OL Q3LIINNOD

SI NI HOLOVINOD ¥OLON 3ARIO NOLO ¥3QV01 3AIS HUM ST1300N NO 2
“13NVd NI %0078 TYNINY3L NO S€ ONV +¢ S3MIM NIImL3g

SAVIT LOINNOD GNV ¥3dWNNM JAOWIY @3SN SI HOLMS LINM F1avL NIHM °I

‘S3IO0N

o~ 00—

NIFHO/IONVHO—9/0

NEEERVACEERR)A]

JIHM/JII—=M/

JLHM/MIVIG—M/

Mov18/3N18—-§

]|

S
5
W
»
O
=
2
S|
]
N

N

uxlm\

[1% (&) (@) 0] [10) [ %4

18VHO 30090 ¥0700 JOLONANODJILTINW

?

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
=
A
A d

1¢ ] M M M M Md M g
X3 ofoi)o a/m T sy W a1
(22 N VTR I
(3 {09 wa " B pSamd o a1
14 w_._o_.m 1a - d ‘
e 69 0" ™ Msim @ a1
J@
<50l
A Slet4 .
_n”muv” u/4 M MSyl M g 8
0
ONIMIM AV1dSIA ¥04 18120L 33S
e 0¢ og
of fo o(8fo
le \See O 0%
00 0o
Q@A g¢ 8cloTmod 0%
0 o
1MVIS
0%
IYNOIS ONINNNY 3INIHOVA
001 TR
) SL
I 310N 33S Y6
4 oo fo—e
a4 msp 89 pe IS €¢ ds zeuns
oAIEA%
STOYINOD AVT e == ¢l
ord}

TNOIS Nv4 INIA Aozt $7 oL
INWVA TI3 HSVM M
HOLMS LVOT4 YNVL HSYM | MSm
HOLMS ¥00Q HSvM M dNNd SNLYINOID LvaH o.eé sg—°lke
IVISONNTHL sL 4 406 ol
¥3WIL dANd T7aI [
HOLIMS LINM 318vL siL AVIZH IVEH HNVL HSYM @ 0.66 A .FoHo e v
AYZ—HINYOISNVAL TOMINOD zL 8/8
AOZL—YINHOISNVAL TONINOO 1L
AVIFY LYVIS 1S Sl
AVI3Y dOLS ds -
HOLIMS Yovd ¢
Msy WA TIL HSVA @ e 5.
HOLMS LvO1d HSVM3dd | MSiMd
HOLIMS ¥00Q0 HSVM3dd Md TYNOIS OV ISNIM .v|; m T 5
YINVINE LNOYID ¥IMOd g0d WL
HOLIMS Wvr INVA 3SNIN TVNI4
wer s oHfo 2
dANd ONILVINDHID LvaH doH
3sn4d n4 ¢
HOLIMS 3SNIM TWNIA |  MS¥J £
INVA T4 3SNIM TVNI4 Ad¥4 INVA T4 HSYMIN A
INVA ¥ALVM @100 AMO
LVISOWYIHL ¥3lvm @100 SIMO IAVA ¥3LVM 4100 —_— In..
AVI3d NI-QT0H | 2/1¥0 ¢
Y3A40 ¥3mM0NE a8 YNOIS IN39¥3LIa =
QVOT93A0 UOLON HSVM | -ong
HOLOVINOD MOLON HSYM ne TOYLNOD HOLOW
QVOTd3A0 HOION HSVM3dd | Tonz
HOLOVINOD dOLON HSYM3dd ne
QVOT93A0 YOLON 3AEA | Tomt
HOLOVINOD YOLON 3AIMa nL
AVIY LV3H HSVM 06
AV13d HOLIMS LINN 31avL oL
T0MINOD ¥IWIL |C L —offo————— ;lv
AVI3Y T4 HSYMINd 409 Z 3LON 33S S¥ dOL Zd0 y0¢ 0l
AT TId HSVM ¥
AV13d T4 3SNIY ¥y z
AVI3d HOLIMS AL3dvS ¥00Q o8
(o] (o]
AVI3Y HOLIMS 3SNIY TVNI4 =le14 ml_ow_._.zoo >ONF
V134 HOLIMS Yovd Wl MdIQHOS Md9Z ou o sz
MISMO9 M99 80d
ONIMYIA SIHL A8 d343A00 S13AONW vl .

SINGLE TANK RACK W/PREWASH

X K

HOT WATER HEAT DIGITAL DISPLAY

BI/02156—3"0

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION

REV.

CUSTOMER TO SUPPLY RATED VOLTAGE

Lo

ALL POWER SUPPLIED TO EACH CONNECTION POINT
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES.

DR.BY[J.MCALLISTER|SCALE |

NONE

OF

1

30APRO9 [SHEET

AS SPECIFIED PER ORDER,TO DISCONN

DATE




Y0078 3SNJ Y3ALY3H 3HL 1V SNOLLDINNOD

¥IMOd ¥3LVAH VA ‘SNOILDINNOD OIMLOTTA TN ALM STICON NO '€ N3399/30NVE0—970
‘4 3HIM 40 QVALSNI Gb# FdIM OL GILOINNOD N33¥9/034=9/
SI WL HOLOVINOO HOLOW 3AMA NOILJO ¥3QvOT 3dIS HUM STIGON NO Z a3y/3Me=3/]
r— TANVA NI YOO8 TYNINYAL NO GE NV +§ STdIM NTIMLIE ou%u\%\w_‘hﬁoum\m
SQVIT LDANNOD ONV ¥3AANF JAOWZM G3SN SI HOLUMS LINM T18VL NIHM 'L RS
_ vwirozt | SION EITIIVEI mﬂﬁw
_ \%_ LL | |H_m§\8~_|;\
_ _
ALdNT SHNVL 2 -
_ ¢ndg Bind _ 35010 S¥00Q R BN a2
440 ¥IMod SOV18/3LHM=8/M
XN\ — e IN18-18
_ 85 _ J1VIS WVYOVIA uozmmumnm
o— o—@ IIHM=M
| oYX A~ | o | NREACE:]
| wolon Ene. “Tone _ 1¥VHD 3000 H0100 HOLONANOOLLINA
| HSVM _
e XN
_ IS _
_ o 1 _
_ 05 . ° _
YOLOW AL JONL
| 3AMQ - 5o |
_ o _
¢ 310N 33S
_ ano _ LINOHID AL34VS ¥OO0Q T o.@.o T OO e g
L ONI¥IM 3SVHd 3TONIS  Z111 | vo T M9
||||||||||||| 10 . ®
r—-—————— - ——— —— — Lindd1d dnwnd 310l .v—m,|o.@.o a/M 0zM Msd Mg E]
U\
_ 4 _
IS
| . o U\ W v A N
_ 0% %5 _ dog B o
WL TONWL AOVZ
| | JOMINOD T3ATT HSVM ¢ o —g T
—— ¢l 1e 0 M MSAM (R4
_ va[ AGLS i _
N4 N4 TYNOIS SN AVIdSIA TVLISIa <& o¢
<770l
_ INIHOVN ASLS ¥O4 _ 8% oz
|SNOILOINNOD dOLOW 3AINA 21 R oo IsN N 30100} Ny AT ST g
- - - _ _ _ _ _ _ _
||||||||||||| ¥IMOd AYZ AVIdSIa VLo ONIMIM AV1dSIQ 804 08L20L 33S
"| |" [ 0¢ ol
Vil AOZL St N
_ QOGS LHoN NNy 9= ﬂm_.w w0 ¢
_ A NI |
_ _ AVIZY LVIS &0 O@®
| ¥4 N oL SINHodSNVAL 1oaKNGs  ZN4l Bind | T%L 8s 8e Lo ol o<
0. ©
| @vll." | AVI3Y dOLS 18vIS =
o X A= o
| MM To.JCk/ﬁH.o " _ YNOIS ONINNNY INIHOVA
I
| yo10W e e XN o oot T0T a7
| HSYM “ _ LN0¥ID LN TavL 4oL
o X AN o |
_ N g ! _ . SL
1S 1 310N 33S 140
I
oo o XU\ o
| YOLOW WL TONL " | LNOYID NI T0H ¢ oo fo—4
BEALL - 5SS | 8/ ygp 99 ye IS £¢ dS ¢ ¥og
¢ 310N 33S T E
| v | AL
_ ONIMIM 3SVHd € e1z11N | ST0MINOD APZ —~
.- - _ _
TYN9IS ¥31S008 SVO AOZh ¢ — . _ __________ ﬂ ||||||||||||||||||||||||||| y
0l
TUNOIS NV INZA AOZL ty—pt 01
_u T T 7 'SIVISOWYIHL OL SHOLOVINOD LO3NNQO 9|<Mu|o|zﬂ_
1665LL ONIMVHO T3S | 62 S3UIM 3SN LINIEVO AILSOOE TYNNILXI ¥O4|
ONIHIM LV3H MNVL ¥04 | @ T I
IATVA T HSVM AdM “ Q‘o g “ oL
HOLIMS LVOT4 YNVL HSVM | MSim _|||||||||||||mwmw_w_lllmwwlhlllmlwlL n/a N
4OLOVINOD 1V3H HSVM oM
HOLIMS ¥00Q HSYM M om. Om. °
IVLSOWY3HL sl YA A HSY Q@.o wa “9¢ SLH geslk ve 8/1a Gl
¥ANIL dAnd 3101 Lyl
HOLMS LINN J18vL SL o T|n
INVA TII4 HSYM
AYT—YINIOISNVIL TO4LNOD zl Eﬁ@o Ll L Yog
AOZL—¥INHOASNVAIL TOHINOD 1L —
AVI3Y L9VIS 1S TVNDIS IV 35N @'@._ 14! o._§_.w 6 ou__w,__nm Ll
AVI3d dOLS ds
HOLIMS MOVY MSY FATWA 3SNIF VNI E«m@a 6 om”_m_ﬁw ve o._E_M ¢
¥3dvA¥E LNOYID ¥amod ao0d
HOLIMS WVF Msr
1VISONYIHL LINM HOIH SIH
3sn4d n4
HOLMS 3SNIY TWNI4 |  MS¥d
IATVA T4 ISNIM TWNIS | AdNd
AVT13Y NI-QTOH | 2/1¥0
\3A0 SN0 @ TYNOIS IN39¥3LIa .vw|ﬂ" va 7 /_\ /_\m o
JOLOVINOO d3LS008 —o8
QVOT93A0 HOION HSVM | OnE TOHINGD HOLOW ¢ eAN 7 w_._ojw ag oL
YOLOVINOD MOLON HSVM ne =18
GVOTREAC HOION 3AEA | TonL 7 12%°¢
MOLOVINOD MOLOM 3AINA m ) 588 L4
AVI3d HOLIMS LINM 318vL ¥dL “ONL O ! ! N fo S
AVI3Y T4 HSVM ET] | Jl
AV13Y T4 3SNIY 4o¥ TOHINOD ¥3INIL L —oto—————
V13 HOLMS ALSvVS 9000 | wof ¢ AION 338 Gv 0L
AVIId HOLIMS 3SNId VNI R}
VT30 HOLIMS 1oV Wl
ST1041INOD AOCI H cw
SMS ¥S Vi (a3sn 4) ? ?
ST 7 ONIMIJWIL NIvia

ONIMVYA SIHL A9 d3d3A00 ST3AOW

vi

SINGLE TANK RACK
ELECTRIC HEAT DIGITAL DISPLAY

BI/0215/—1"¢C

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

JAM

JAM

DATE

DESCRIPTION
ADDED EXTERNAL BOOSTER CONNECTIONS|070CT10| JAM

ADDED SINGLE PHASE DRIVE FOR 575V _MACHINES | 04JAN11
CHANGED DRAIN TEMPERING CIRCUIT|14APR11

A
B
C

REV.

PHASE{HZ.
CT SWITCH.

LOCAL ELECTRIC CODES.

NONE
OF

1

30APRO9 |SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGE,
MUST COMPLY WITH ALL

AS SPECIFIED PER ORDER,TO DISCONN

DR.BY|[J.MCALLISTER[SCALE |

DATE




M3078 3SNJ YALV3H 3HL LV SNOILOINNOD

¥IMOd ¥3LVAH IVA ‘SNOLLOINNCO OMLOITA TIJILINA HUM STIAON NO € N3399/39NvI0-570
“L# JUM 40 QVALSNI Sh# F¥IM OL QILOINNOD N3349/034—0/d
||||||||||||| SI Wi HOLOVINGO HOLOW 3AWA NOILJO ¥3Qv01 3dIS HUM STIQON NO T a3y
r “TENVA N XO0TE TYNINMEL NO S ONV ¥E SIMM NIIMLIE AR
_ _ SQVIT LOINNOD NV 3AANP JAOWIH G3SN SI HOLMS LINM T1avL NGHM °I G/ovE-1/
SIION SUHM/3M8—M/ 18
_ _ E_I;.m_zw umunww
_ _ ALdNT SUNVL E_I;\\xojm_ug\m
J3s010 Syo0oda AoV 18/ 3018 -8/ 18
_ _ 340 ¥3IM0d e m_uwmm-"w,
_ _ IIVIS W9OVIa B el A
o XN\~ e
_ 8 |, _ NG
o fo——@ JUHM—M |
_ a | [ ovig—g]
| MOLON W mO x\_ o_z<n | 1¥VHO 3000 ¥OT00 ¥OLONANODILINA
_ HSYM _
_ _
_ _
_ _
_ _
2oLl Ol
_ Is _
_ o o _
LINOYID AL3AVS ¥00d oo
| g F Ao | T T %59 M oM Rgg g
YOLOW AL  TIONI
| INNG - B | 1NOHID dWnd 0l .Jm|o.@¢ " O~ h @W%ﬂo|me
_ € 310N 33S &ozo _
L _ _ _ONMIM 3SvHd FIONIS _ 2111 | oo
r—— == ————— ——— - 144 Niols a ¢y
_ _ TOMINOD TIATT HSVM @1 TR ST TT T
_ VILAQZ L F_._. _ YNOIS 3SNIY AVIdSIA TVLIDIA < 32
“ A NI “ LINOYID 3ISNIM TWNI4 To@o 57 oz )
9
| 2 Bund | e a0 LiMMsuaf gl 8 8
0]
" o " ¥IMOd APZ AVIdSIA TVLIDIQ T ONIMIM AV1dSIA ¥04 081204 33S oc
8% XN (0]
_ ‘s TN 1H.o | 1H9M NNY of fo 9/@\,0
| ¥OLOW SERE Np _ & o %5 AN o
HSVYM _
_
AVI3Y LMVIS $0 O
_ _ tp 8c geloTol 0
| | = IS
_ _ AVI3¥ dOLS ¢ -0 Mn._.» 14vIS 5
o o
_ 4 N Ml. _ 2= TYNOIS ONINNNY INIHOVA
1S X\ dol1S
o X A | o r=1 °
" 4O10NW 0 NL  TTONL " 1LN0¥ID LNMN 318Vl eﬂo...o oy ﬂu¢m aot L0l yny/
JAIAA - 5 5 sad
_ ¢ 3ION 33S _ Sh
_ o _ ) | 3LON 33S 140
ONIMIM 3ISVHd ¢ 12111 LINOMID NI 0TOH g oe fo—e
L =2 o - 84 msr 90 ye 1S ¢€¢ dS zeyoe
DA
ST0MINOD AVZ e == ¢l
ANOCL
¢-—————— - 4@ m+ ||||||||||||||||||||||||||| )
TYNOIS ¥3LS008 Sv9 A0Zh |C ol
A ol
Twnols Nv4 IN3A Aozt §7 3 oL
1v3H ¥31S008 to
z o3 st of.T ol ot
2d0
L93H INVL HSVM @7 ooy 74 mNmHoHJ& Py 7|A
INWVA T HSVM AIM ' Sl
HOLIMS LVO1d YNVL HSVM | MSm i\'“o|om
3INTVA LV3H HSYM oM VA TId HSVM @ Eﬂ@.o m Al
HOLIMS 400d HSYM M
1VLSONYIHL sL TWNOIS OV 3SNIY 4 to ojfo
4 @HH@ 14" W1 6 e
¥ANIL dWnd 31aI Ll
HOLIMS LINN 318vL suL INWA ISNY NN @ Em@.@.o 5 W_”_m_w ve o._E_.% S
APT—YINHOASNVAL TONLNOD zL
AOZ L —INHOASNVAL TOMLNOD 1L
AVIY LAVLS 1S
AVI3¥ OIS ds
HOLIMS XOvd Msy
dIivIYE LNOHID ¥IMOd god
HOLIMS VP msr
LVISONYIHL LINM HOIH SITH R RISINERNETEN] ..|ﬂ"
asnd n4 ¢ £ £ /_\ /_\m £
TOMINOD NOLOW
HOLMS 3SNIN TWNI4 | Msd .v|o$o|o.@¢ of 9 as ol
4
INVA T4 3ISNIY TWNIS | Addd TONE L 4oL 1YL
V13 NI=QToH | 2/1¥0 LA
¥3ANA ¥3ImMOTE a8 583 .
INVA LVaH ¥3isood | 1od .ﬂoﬁol?@?
GVOTHIA0 UOLON HSVM | ong TONL ! ATmn\waLm
JOLOVINOO HOLON HSYM ne Z C
JodIN0D ¥3ML (¢ b _o{fo————— _.o|mg o=
QvO1¥3A0 ¥OLON 3ARA | Towl Z 310N 33S SV |w_._o_M. 240 w_omo_v
HOLOVINOO ¥OLON 3AING nL
AVI3Y HOLIMS LINN 318Vl ¥L 14
AVIZY TIld HSVM ¥OS ST104LINOD AOCL PO S
AV13d T4 3SNIY ¥y v v
AV13d HOLIMS ALZAVS ¥00d ¥oT SMPS S o/ o
AV13Y HOLIMS 3SNI¥ TVNI4 ¥z SMyy 144 80d
AV13d HOLIMS MOVY 91 ONIMVYQA SIHL A8 Jd343A00 ST13dONW vl L

X K

SINGLE TANK RACK
STEAM HEAT DIGITAL DISPLAY

BI/0215/—=2"0

Champion

The Dishwashing Machine Specialists

BY

DATE

DESCRIPTION

REV.

BY

DATE

DESCRIPTION

REV.

T

LOCAL ELECTRIC CODES.

NONE
OF

1

30APR0O9 |SHEET

ALL POWER SUPPLIED TO EACH CONNECTION POINT

CUSTOMER TO SUPPLY RATED VOLTAGI
MUST COMPLY WITH ALL

AS SPECIFIED PER ORDER,TO DISCONN

DR.BY [J.MCALLISTER [SCALE |

DATE




Y0078 3SNJ ¥3LV3IH 3HL LV SNOLLOINNOD

¥3IMOd ¥ALVIH IXVN ‘SNOLLOINNOD JIHLOFTI ITdILINN HLIM STIAON NO ‘¢ NI3YO/IONVHO—-O/0

‘L# WM 40 QVALSNI Gv# WM OL GILOINNOO NI3¥9/034—9/d

S| NI YOLOVINOD HOION 3ARMG NOLLDO ¥3QV0T 3QIS HUM ST3AON NO ¢ a3 u:._mllw_ N._Nm_ul

3NV NI XO018 “WNINYAL NO S€ ANV $€ SIMIM NIIML3E —a/M

SOVAT LI3NNOD ANV d3JNNF 3AOW3Y 03SN SI HOLIMS LINM 18Vl NIHM °L T/SovVia=3/8
‘S3LON

ALdN3 SYNVL
3s010 sdo00d

SINGLE TANK RACK

HOT WATER HEAT DIGITAL DISPLAY

B/0215/—=3"0

The Dishwashing Machine Specialists

Champion

_ _
_ _
| Zn4 LN | 440 ¥3IMOd
_ _ VIS AVEIVId
_ 5 N _
L
_ o fo——@ _
_ XA _ [ Sovida]
| NOLON T ne. TONE | 1MVHO 3000 90700 ¥OLONANOOLLINA
HSYM
_ _
_ _
_ _
_ _
o X\~
_ ce _
LS
| o o— |
_ 0S LS _ LN0YID AL3AVS ¥00a oo
| ¥oLoN WL TTOnl | T T %59 M M Fgg g
JANNA = ° 0 0O ®
_ l% o _ LNO¥ID dWnd T1al .Jm|9@o an 2T ST g | 79
| € 3LON 33s 5 |
_l ONIFJIM 3SVHd J1ONIS 21 L1 |_
||||||||||||| K2 of o |y |
r———————————— - Kol
| | TOHINOD TINT! HSVM @ L O CTE T
_ Vi Lo TYNOIS 3SNIY AVIdSIa TvLI9I 67
AOC L
" A _3NIT " LiNOYID 3SNIY TWNI4 .To.@o B ¥oz %.Va o
13 a/o  LLMMsyiMg | 8
_ _
zn48 Hind o
_ _
¥IMOd AVZ AVIASIA VL9 ONRJIM AV1dSIa ¥04 08120L 33S >
_ e N | 1HOM NN of to o@p
¥010 g Ao AL ® X3 N 68 K o% o
_ HSYM We  TTONE _ <
_ _
AVI3Y L4VIS 0 0@
_ _ 9@5 8¢ geloTod 0
°.°
| | AVI3Y dOLS 14vIS =
| ze N\ | WNOIS ONINNNY INIHOWA
_ raaina O VAN | rﬂl o]
_ HOION 95\ ._.(o_z‘_ a _ LNO¥IO LINM 38vL oot WOl yor W
| ¢ Son 338 |h_w|ﬂ oo | SL =
| | ¢ | 310N 33 140 2
_ an9g _ %
ONI¥IM 3ISVHd ¢ Lnoyia NI G10H ¢ o= fo—e
L === = — gl o4 wsr 0 ve 1S €f ds zeyog
- e | AL
INoLLoINNGD ¥3MOd L6 o _ STOMINOD AVZ e ==~="71
_ ¥ISO008 Sv9 OL | | _ oD
% 785 _ >
| _ S6| |v6 S I T + &
| e IHl 5571 | wnois wasoos swo Aozt | € ol
| I A
-
ZHO9 OVA Gl
_ ol Loannoo Y21 VI AVT3S WNOIS ¥3IS008 SvO o.@.o “ o1 %
- _--- ___________ |- ___= VI3 TVNOIS ¥31SO08 SV TVNOILO |
WNOIS Nv4 INIA Aozt §7 9—¢ ol Ll
dNNd ONLLYINONID LV3H e o fo S
z S Ul 5 ol
AVT3Y IV3H NVL HSVM @ éo wa A T/ e
INVA T4 HSYM ASM
HOLIMS LVOT4 MNVL HSYM | MSaM
HOLIMS ¥0OQ HSVYM M o
1VISONNTHL sl JATVA T4 HSYM Z >|._W>.®.o m T e ¢ -
¥INIL dNnd 3701 Ll S
HOLIMS LINN 318Vl s TNOIS O 3SNR @ ob——oito Y AN a
APZ—NINYOISNVHL TONLNOD zL AL NE S
AOZ | —¥IWJOISNVAL TONLNOD L ANTVA 3SNIM WNY @ Emo“_.@,o 6 w_”_m_w Ve o._E_M ¢ m
AVI3M LNVIS 1S
AVI3Y OIS ds
HOLIMS YOvd sy
YIIVIYE LINNIO ¥IMOd g0d
HOLIMS WP msr
dANd ONILYINOYID LVaH doH -
asnd n4 o
[\4
HOLMS 3SNIM TWNIJ |  Msud TNOIS INIDHILZ0 @ Iy 7 3 =
IAVA 114 SN VNS [ AdNd /_\ /_\
IAVA ONRIFJNIL NIVG AL TTOHINGD HOLOW .Ti%olo@.o o] 9 ad oL
¢ 0Ng L CteZ Nz
LVISOWYIHL ONRIIJWAL NIvNQ sua Lyl 25
AVI3d NI-QI0H | Z/10 2279 P
4 7
¥3ANG N¥IMOTE a8 588 . I
QVOT93A0 HOLOW HSVM | JONgS ..|o$o|oAH IV‘ 8
¢ 0N ! g o2
¥OLOVINOD ¥OLON HSVM Ne ! ah =8
QvOTH3A0 HOLOW IAEA | Tont ~ouinoo s |2 . offom e <l
¥OLOVINOD ¥OLOW 3ARG NL Z 310N 33S Sv HOZ 8o
AVT3Y IV3H HSVM ¥06 =
AVI3¥ HOLMS LINM 318V ¥oL =2
AVI3 T4 HSVM ¥ WM
AVI3N T4 3SNIY oY STOY1INOD AOZ! E/ og
AV13Y HOLIMS AL34VS ¥00Q ¥og SMyS vs vl ETE) ) Q mm
AVT3Y HOLIMS 3SNIY TWNIJ ¥z SMry 144 ONINIJNIL NIVNA 83d mm
AV13d HOLIMS MOvd ol ONIMVHA SIHL A8 d3y¥3A0CO ST3A0N Vi ! oq
2]
32

ALL POWER SUPPLIED TO EACH CONNECTION POINT

MUST COMPLY WITH ALL LOCAL ELECTRIC CODES.

DR.BY[J.MCALLISTER[SCALE |

DATE

NONE
OF

1

30APRO9 [SHEET




RIGHT TO LEFT

TWO TANK RACK THERMISTOR WIRING

CABLE A
2 COND 4 COND
<
RINSE WASH KHJ‘
RGWB

R —

slelele

LEFT TO RIGHT

CABLE A

4 COND

2 COND

S

RGWB

0000

RINSE

I

?Q

QRT

RTE WT
Black
[ MB -
Red
MACHINE CONNECTIONS THERMISTOR
CONTROL CABINET CONNECTIONS
BIB_L 8 8 R Red ——8M8
NOT USED G <}:| Sreen ———  CABLE A
—B B 0|0 w O —
—B B OO B
BL OO Red
- BL lolle Black —jll——
48 49
Fo— FINAL RINSE THERMISTOR
0 S0 — B NOT USED
s Ll —
A3 [56] B33 | [Boldo] o] B5a BL 0|0 R Red_j
BL G d——
DD2 FR R DD1 — 3 8 8 " <}:lslwﬁ£te:" CABLE A
ack ———
2CR —B —O |0 B
49 48 BL—O|O Red
DD1 DIGITAL DISPLAY 1 |_O-I— BL__O O Black : Hn
D02 [ DIGITAL DISPLAY 2 0 30 FINAL RINSE THERMISTOR
2CR FINAL RINSE RELAY 3] 31] |
R RINSE B[54 ool B4 | [Bolbe] B3] 5l
RT RINSE_THERMISTOR DD2 w R DD1 FR
FR FINAL RINSE
FRT FINAL RINSE THERMISTOR
w WASH
wT WASH THERMISTOR
O T g T YT ASE (AR iz REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY TWO TANK RACK MACHINE

MUST GOUPLY WiTH ALL LOCAL ELECTRIC CODES: A__[CHANGED LAYOUT TO ACCOMODATE LABELS|4/7 /11| ML champion THERMISTOR WIRING DIAGRAM
DR.BY|[ J.MCALLISTER |SCALE | NONE REV.
DATE 5FEBO9 SHEET 1 OF 1 The Dishwashing Machine Specialists 7021 09 A

KK




2 COND
>

RIGHT TO LEFT
CABLE A

6 COND

TWO TANK

RACK WITH PREWASH THERMISTOR WIRING

RINSE

FRT

B

LOBRW B R

gécbééé
S R

PREWASH

LEFT TO RIGHT
CABLE A

6 COND

2 COND
<

PREWASH

BL OBRW B R

slelelelele)

]

PWT Ll_J

@)

RINSE
FRT

CABLE A

FINAL RINSE THERMISTOR

TWO TANK RACK W/PREWASH

THERMISTOR WIRING DIAG

RAM

B 702110

WT WT
CIPWT
—il
MACHINE CONNECTIONS THERMISTOR
CONTROL CABINET CONNECTIONS
BL O O BL
— BL—O|01—0 Blue — |
— 8 0|91 8 == it ——]
B 1O w o e CABLE A
BL O O B Re%lc
BL OlO R
B OO Red
48 2CR 49 B OlO Black *_Hm:l — B olle BL
malien — B slle 0
FINAL RINSE THERMISTOR BL Iolle! BR
30 30 30
10 | BL O O
3 3O 31 — B olle B
[GA[68] [66] BT | [BelEa] [eo] B — B —1O|dL—=r
2CR ]
FR DD2 R w DD1 PwW D1 DIGITAL DISPLAY 1 485 = BIIB_L—g 8
DD2 DIGITAL DISPLAY 2 30 30
2CR FINAL RINSE SWITCH RELAY 11
R RINSE 31 L[ [] 31| |
RT RINSE THERMISTOR IEI@ o @I Ib;&l B
FR FINAL RINSE PW DD2 w R DD1 FR
FRT FINAL RINSE THERMISTOR
PW PREWASH
PWT PREWASH THERMISTOR
w WASH
w1 WASH THERMISTOR
Elfjfgfgvg‘ég@u%f@’?fﬁiﬂ%ﬁﬁéﬁgﬁﬁﬁaﬁﬁ REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY
MUST COMPLY Wi ALL'LOCAL ELECTRiC' CODES. A__[CHANGED LAYOUT TO ACCOMODATE LABELS[4/7/11] ML Champion
DR.BY| J.MCALLISTER |SCALE NONE
DATE 04FEBO9 SHEET | 1 OF 1 The Dishwashing Machine Specialists

REV.
A

KK




RIGHT TO LEFT

E44 /54DR RACK MACHINE THERMISTOR WIRING

LEFT TO RIGHT

Red ———
wereen CABLE A

L

—

FINAL RINSE THERMISTOR

E44/54DR RACK MACHINE
THERMISTOR WIRING DIAGRAM

CABLE A CABLE A
2 COND 4 COND 4 COND 2 COND
<
WASH KHJ‘ ‘L\\‘\‘ WASH
RGWB RGWB
FRT elelele) elelele) FRT
= Q?T T?Q 0 neT
ART 11‘_: ._"rl WT
Black
[ MB =
Red
MACHINE CONNECTIONS THERMISTOR
CONTROL CABINET CONNECTIONS
Bé_l_ 8 8 2 Red —8M8M8 ™ —
NOT USED <}# Green CABLE A
—° 8 Q10 w A —
—B B OO B
BL OO Red
pox BL oile Black —lil——
48 49
|—_°4 Fo— FINAL RINSE THERMISTOR
0 30 — B NOT USED
3T 37| —
BolPY] B8] B | [Bollol [oo] B BL OO R
BL OO G <}#
DD2 FR AR DD1 w — B OO W
— B —1O[O+—8
49 2CR 48 BL—O|O Red
DD1 DIGITAL DISPLAY 1 I_O-I— BL__O O Black
DD2 DIGITAL DISPLAY 2 30 30
2CR FINAL RINSE RELAY 31 | | 31 |
AR AUXILLIARY RINSE Bolo] [oo] B4 | [Bolbo) B3] B
ART AUXILLIARY RINSE THERMISTOR DD2 w AR DD1 FR
FR FINAL RINSE
FRT FINAL RINSE THERMISTOR
w WASH
WT WASH THERMISTOR
R T B T L AP REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY
MUST COMPLY Wik ALL LOCAL ELECTRIC C0BER " A |CHANGED LAYOUT TO ACCOMODATE LABELS[4/7/11 ML champion
DR.BY[ JMCALLISTER [SCALE NONE
DATE 0BAPRO9 SHEET | 1 OF 1 The DiShWCIShing Machine Speciolists

B 702137 A

E 33




RIGHT TO LEFT
CABLE A

E44 /54DR

RACK WITH PREWASH THERMISTOR WIRING

LEFT TO RIGHT

RAM

CABLE A
2 COND 6 COND 6 COND 2 COND
~> =
WASH PREWASH PREWASH WASH
IS )
BLOBRW B R BLOBRW B R
FRT FRT
OOOOOO clelelelele)
ART PWTLl_‘_. i)
WT WT
L_|_| PWT ART
Black
[ MB =
Red
MACHINE CONNECTIONS THERMISTOR
CONTROL CABINET CONNECTIONS
BL Q1O BL
BL__O O_ 0 BlLue
——B —O|O+——8R Qrange
—B O |O+— W < RRown CABLE A
oL Slob—s R
BL Q1O R
B olle Red
48 2CR 49 B olle Black —Hll— B elle BL
f O — B 0
=0 % 20 FINAL RINSE THERMISTOR BL 8 8 BR < Oracye®
BL OO W RRQun CABLE A
31 31 31] B OO B Black
G150 (58] B3| [[50Ie oo B — 8 | —F Red
ZCR 49 BL—O|O Red
FR DD2 AR w DD1 Pw DD1 DIGITAL DISPLAY 1 48
BL Black 3 HW_I
DD2 DIGITAL DISPLAY 2 30 I_O-IT O[O o
20R FINAL RINSE SWITCH RELAY FINAL RINSE THERMISTOR
AR AUXILLIARY RINSE 31 || 1] 311 L
ART AUXILLIARY RINSE THERMISTOR [o0l[oof | [Golsl el B
FR FINAL RINSE PW DD2 w AR DD1 FR
FRT FINAL RINSE THERMISTOR
PW PREWASH
PWT PREWASH THERMISTOR
W WASH
wT WASH THERMISTOR
Elégfgéﬁ‘gﬁ%{Z’%’%ﬁiﬂ%ﬁgﬁgﬁ“ﬁsgﬂs REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY E44/54DR RACK WITH PREWASH
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES. A |CHANGED LAYOUT TO ACCOMODATE LABELS|4/7/11] ML Champion THERMISTOR WIRING DIAG
DR.BY| J.MCALLISTER [SCALE NONE
DATE 09APRO9 |SHEET | 1 OF 1 The Dishwashing Machine Specialists B 7021 38

REV.
A

E 33




E44 /54 THERMISTOR WIRING

E44/54 LEFT TO RIGHT OR RIGHT TO LEFT

2 COND <> 4:‘> 2 COND

A —

LT_|WT

MACHINE CONNECTIONS THERMISTOR

CONTROL CABINET CONNECTIONS

WASH THERMISTOR

— B OO Black |
— B — OO Red
48 2CR 49 BL—O|O Black
BL+O|O Red *_HD:l
30 FINAL RINSE THERMISTOR
31 |
[Sol[Se] B8]
W DD1 FR DD1 DIGITAL DISPLAY 1
2CR FINAL RINSE RELAY
FR FINAL RINSE
FRT FINAL RINSE THERMISTOR
w WASH
wT WASH THERMISTOR
T T R D e e REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY
MUST COMPLY W ALL LOGAL ELECTRIG CODES, ™ A |CHANGED LAYOUT TO ACCOMODATE LABELS|4/7 /11 ML

DR.BY [ JMCALLISTER [SCALE | NONE

DATE 29APRO9 |SHEET 1 OF 1

Champion

The Dishwashing Machine Specialists

SINGLE TANK RACK
THERMISTOR WIRING DIAGRAM

B

702180

REV.
A

e




SINGLE TANK RACK WITH PREWASH

THERMISTOR WIRING

RIGHT TO LEFT OR LEFT TO RIGHT

CABLE A
4 COND 2 COND
<]
PREWASH KHJ‘ WASH
RGWB
Slelele FRT

7

PWTLl_J

WT
Black
[ HB =
Red
MACHINE CONNECTIONS THERMISTOR
CONTROL CABINET CONNECTIONS
— B NOT USED
— B
Bé_l— 8 8 g <}:| e
Green ——
He— 1 CABLE A
—B OO w R —
— B —O|O1+—8
49 2CR 48 BL—O|O Red
BLO|O Black 1—E|M:|

DD1 DIGITAL DISPLAY 1 ;:)” ” 0] 31| FINAL RINSE THERMISTOR
DD2 DIGITAL DISPLAY 2 L L

[Seee] [sleele]
2CR FINAL RINSE SWTCH RELAY BlL [GaIe) Bl
FR FINAL RINSE DD2 pw w DD1 FR
FRT FINAL RINSE_THERMISTOR
PW PREWASH
PWT | PREWASH THERMISTOR
W WASH
wT WASH THERMISTOR

Eﬁ%ﬁ%ﬁ%ﬂE’E"Tﬁf‘ﬁ%ﬁgﬁﬁéﬁﬁﬁﬁgﬁ? REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY SINGLE TANK RACK W/PREWASH
MUST CONPLY WITH ALL LOCAL ELECTRIC CODES. A _|CHANGED LAYOUT TO ACCOMODATE LABELS|4/7/11] ML champion THERMISTOR_WIRING DIAGRAM
DR.BY| JMCALLISTER |SCALE | NONE REV.
DATE 29APR0O9 SHEET 1 OF 1 The Dishwashing Machine Specialists B 7021 81 A

KR




£ SERIES RACK MACHINE TANK HEATER CONNECTIONS

3 PHASE CONNECTION

1 PHASE CONNECTION

WASH TANK RINSE TANK WASH TANK RINSE TANK
U L2 L3 L L2 L3 L1| L|2 T L|2
FUSE BLOCK FUSE BLOCK
VOLTAGE 200—220V  WASH RINSE
KW/CONTACTOR 15KW 10KW
CONTACTOR RATING 60A 60A
WS 2 R
R Q Q9 L 2 f 2
CONTACTOR CONTACTOR
T8 TETE VOLTAGE 230—240V  WASH RINSE T & T &5
KW,/CONTACTOR 15KW 10KW
CONTACTOR RATING 60A 60A
FUSE RATING 45A 30A
WIRE SIZE 48 #0
VOLTAGE 380V WASH RINSE 70 71 73 74
70 73 KW/CONTACTOR  15KW 10KW
71 74 CONTACTOR RATING 60A 60A
72 75 FUSE RATING 30A 20A
WRE SIZE #2 #2
VOLTAGE 415V WASH RINSE
15KW 10KW
KW,/CONTACTOR 15KW 10KW
15KW 10KW CONTACTOR RATING 60A 60A
FUSE RATING 30A 20A
WRE SIZE #2 #2
Y CONNECTION 380/415V ONLY VOLTAGE 480V WASH RINSE VOLTAGE 200-220V WASH  RINSE
KW/CONTACTOR 15KW  10KW A A
CONTACTOR RATING 60A 60A
70 73 FUSE RATING 25A 20A FUSE RATING 90A 60A
71 7 WRE SIZE #12 #2 WIRE SIZE #4 #6
72 75 VOLTAGE 575V WASH RINSE VOLTAGE 230-240V WASH  RINSE
KW/CONTACTOR 15KW  10KW
KW /CONTACTOR 15KW 10KW
/ CONTACTOR RATING  75A 60A
CONTACTOR RATING 60A 60A CONTACTOR ¢ oa 6on
FUSE RATING 20A 15A fraial . o
15KW 10KW WRE SIZE #2 #4 # #
TR S e ey oEscRPTON owe ] ov | [Fev oEscRPTON onre | v

ALL _POWER SUPPLIED TO EACH CONNECTION POI
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES

DR.BY UMCALLISTERSCALE |

DATE 270CT04 |[SHEET 1 OF 1

Champion

The Dishwashing Machine Specialists

WASH AND RINSE TANK HEAT FOR
E SERIES RACK CONVEYOR MACHINES

B

/01922 ™




E SERIES RACK MACHINE

24 KW BOOSTER HEATER

24 KW BOOSTER HEATER

INTERNAL BOOSTER HEATER WIRING

15 KW BOOSTER HEATER

VOLTAGE 208V DELTA VOLTAGE 208V SINGLE PHASE VOLTAGE 208V DELTA SINGLE PHASE
TOTAL KW 4KW TOTAL KW 24KW TOTAL K B5KW 15KW
KW(CONTACTOR 12KW  12KW KW‘CONTACTOR 12KW 12KW KW/CONTACTOR 15KW 15KW
CONTACTOR ﬁ CONTACTOR CONTACTOR 1 1
CONTACTOR RATING 60A  60A CONTACTOR RATING 75A 75A CONTACTOR RATING 60A 75A
WIRE 'SIZE 8 8 WIR 6 WIRE SIZE 1 10 8
FUSE RATING 45A  45A FUSE RATING 70A 70A WIRE SIZE 2 8 4
VOLTAGE 240V DELTA VOLTAGE 24QV SINGLE PHASE ATING S0A 90A
TOTAL KW 24KW TOTAL KW 24KW VOLTAGE 240V DELTA SINGLE PHASE
KW(CONTACTOR 12KW  12KW KW/CONTACTOR 12KW 12KW TOTAL KW 15KW 15KW
CONTACTOR ﬁ 1 2 CONTACTOR 1 2 KW‘CONTACTOR 15KW 15KW
GRE/§7OR RATING 604 698 GiRE S7e RATING QOA  BOA CONTAGTOR BaTiNG  GoA 75
FUSE RATING 35A  35A FUSE RATING 60A 60A WIRE SIZE 1 10 8
VOLTAGE 380V WYE (NOT SHOWN) WIRE SIZE 2 8 4
TOTAL KW 24KW FUSE RATING 45A 80A
KW(CONTACTOR 12KW  12KW VOLTAGE 380V WYE (NOT SHOWN)
CONTACTOR TOTAL KW SKW
CONTACTOR RATING 60A 60A KWACONTACTOR 15KW
FUSE RaTinG Ba P CONTAGTOR EaTing  B0A
VOLTAGE 415V WYE (NOT SHOWN) WIRE SIZE 1 12
TOTAL KW W WIRE SIZE 2 10
é%v %:/ggTTéngTOR }ZKW 122KW FUSE RATING 30A
CONTACTOR RATING 60A  60A VOLT%}%EAfA;?V\é WYEé)ﬁ%T SHOWN)
PUSE RATING % Ba KW/CONTACTOR 15KW
CONTACTOR ﬁ
VOLTAGE 480V DELTA CONTACTOR RATING 60A
TOTAL KW 24KW WIRE SIZE 1 12
KW/CONTACTOR 12KW  12KW WIRE SIZE 2 10
CONTACTOR 1 2 FUSE RATING 30A
CONTACTOR RATING 60A  60A VOLTAGE 480V DELTA
WIRE 'SIZE 12 12 TOTAL KW
FUSE RATING 20A  20A SKW
KW/CONTACTOR 15KW
VOLT1AOG_FA |_57+<5v\v/ DELTA CONTACTOR ﬁ i
24KW
KW‘CONTACTOR 12KW  12KW %?FQITACTOR ATING ?(Q)A
CONTACTOR ﬁ 1 FUSE RATING 25A
CONTACTOR RATING 60A  60A VOLTAGE 575V DELTA
PURE BaTinG 18a 124 TOTAL KW 15KW
KW(CONTACTOR 15KW
CONTACTOR ﬁ 1
CONTACTOR RATING 60A
WIRE SIZE 12
FUSE RATING 20A
L‘I| L|2 L3 L1| L|2 L3 L|1 L|2 L|1 L|2 L L2 L3| L|1 L|2
FUSE BLOCK % % é é % é FUSE BLOCK % % é é % é é é é FUSE BLOCK é % é
WIRE SIZE 2
Q9 2992 2L 2L Q9 e <
CONTACTOR >33 CONTACTOR |~ = ¢ 333 5353 CONTACTOR T 3
79| 80 WIRE SIZE 1
— ] 76 7
76| 77 FO-—1-0+ 76 ro——01 79| 80
76 79 79 Fo—04 6KW 77 77 79 S5KW o/
77 78 80, 81 80 81 lo—1o- 80 FOT——1-0+
79 80 78 81
FoOI—1o FO{——1-0
Lo-—0- 6KW 5KW |o-——o
TOTAL TOTAL -o-—0" oraL 76 78 o
24KW 12KW BKW BKW 24KW 12KW 12KW
PN 114038 REV B -
R R L T o T REV. DESCRIPTION DATE [ BY REV. DESCRIPTION DATE | BY INTERNAL BOOSTER HEAT
HMOST QOMPLY Witk AL LOGA ERCTRIG SODES A [CHANGE HEATER CONFIGURATION23MAR0S| JAM Champion E SERIES RACK CONVEYOR MACHINES
DR.BY| JMCALLISTER [SCALE | NONE . ) ) . B 70»] 91 4 REV. A
DATE 5NOV04 SHEET 1 oOF 1 The Dishwashing Machine Specialists

XX




S5 PHASE CONNECTION 1 PHASE CONNECTION

N
L1 L2 L3 x L2113 CANISTER 1 KW/CANISTER 27KW U L2
oy x S)
i s S VOLTAGE 200_22R(’)VW15KW
9 = KW /CONTACTO o
@ CONTACTOR 1 2
W " é % é CONTACIOR £ 1nG SoA  Boa I INPUT POWER CONNECTION
5 2 FUSE RATING " 4sa  BoA
e L
WIRE SIZE 2 :/ :/ :/ WIRE SIZE 1 AND 2 #8 46 /( \W
N
0ol - o~ CANISTER 1 KW/CANISTER 27KW
Wi s S VOLTAGE 230—240V———— _ ~
39_ ) 5 O FECR é%\/ %Eé\lTTéAFgTOR ]ZKW 125KW w2l ejuie]
<
= = CONTACTOR BATING  G0A  BOA o S
z Sl L R FUSE BLOCK # 1 2 9 9
NN 8 S / FUSE RATING 40A  50A @ @
g WIRE SIZE 1 AND 2 #8 #8 Ll Ll
e h ) >
| |
= -, CANISTER 1 KW/CANISTER ~ 27KW = =
WIRE SIZE 1 I|lUp 1o =277 I sl VOLTAGE 380V —————m——
] it i B I KW/CONTACTOR 27KW
: : : LJI_!_______________| : : : CONTACTOR 1
e AL Fyme - for : ; .
o o [
o NI I FUSE RATING 50A 2 2|o [ =2]S 2 29|o
1 1 |l WIRE SIZE 1 12 = s = 35 |7 5
109!| I 1] 1121 115! WIRE SIZE 2 8 o] < Q
—] = =\ E E E
I[104 =] 111134 5271 1116k 497 Z Z Z
! BLIN 14y 117, CANISTER 1 KW/CANISTER 27KW S S S
! 1§ 1k ! VOLTAGE 415V ——————emmo
CTOR 27KW
TOTAL L 1 L CONTACTOR i 1 109 110 M| 112 113 114
27KW 12KW 10KW 5KW CONTACTOR QT'NG B0A
FUSE RATING 50A
Y CONNECTION 380/415V ONLY VW\/IEE gI%E 12 ﬁ182
TOTAL
| ! CANISTER 1 KW/CANISTER 27KW 27KW 12KW 10KW 5KW
. . VOLTAGE 480V -————————-
R oo g
I I
I I CONTACTOR BaTinG  Goa CANISTER 1 KW/CANISTER 27KW
! ! FUSE BLOCK # 1 o
. . FUSE RATING 40A VOLTAGE 200-220V
! | WIRE SIZE 1 12 KW/CONTACTOR 12KW TOKW  5KW
;gleL S kw ok skw WIRE SIZE 2 10 CONTAGTOR BATNG  75A 50A 5o
CANISTER 1 KW/CANISTER  27KW FUSE BLOCK. # L oA Zon 30A
W CONTACTOR  27KkW WIRE Size #_# #O
COMACICR By gon AUTER 5 SaISTER_ 27K
FUSE RATING P4 KW/CONTACTOR 12KW 10KW 5KW
WIRE SIZE 1 18 CONTACTOR £ 1 2 3
WIRE SIZE 2 CONTACTOR RATING  B0A 60A BOA
FUSE BLOCK # 1 2 3
FUSE RATING 60A 60A 30A
WIRE SIZE 46 46 #0
EgigggE/IRE%TE%u%%%TE;RD?%E%cﬁ::%ﬁ??ﬁi%ﬁﬁE:T REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY CH-27E, 27KW BOOSTER
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES] H FDR RACK CDN\/EYDR MACHINES
DR.BY J.MCALLISTERSCALEl NONE Champlon . B 7 O 1 8 8 8 REV.
DATE 03MAY04 |[SHEET 1 OF 1 The Dishwashing Machine Specialists

KK



3 PHASE CONNECTION 1 PHASE CONNECTION
N
A m
b B R e CANISTER 1 KW/CANISTER 36KW U L
O
i | g IR S VOLTAGE 200—220V————
= - 3 KW/CONTACTOR 12KW  12KW - 12KW o
" L " CONTACTOR BATNG  60A  B0A  BOA I I INPUT POWER CONNECTION
AR RS EE A 1L DR EAGS de dea i 7
o b o
WIRE SIZE 2 :( :( :( :/ :/ :( WIRE SIZE 1 AND 2 #8 48 48
N
1 SO 1 I CANISTER 1 KW/CANISTER 36KW
S ol & VOLTAGE 230—240V———— _ ~
) [ O H—+— 5 KW/CONTACTOR 12KW  12KW  12KW L L2 | L L2| L L2
2= L E = CONTACTOR BATING  B0A  B0A  B0A S S
= =
z Lo olz z FUSE BLOCK # 1 2 3 9 9
N S Shy i FUSE RATING 40A  40A  40A o @
il 0o WIRE SIZE 1 AND 2 #8 48 48 " "
IR ool
I | I ) )
it Inin CANISTER 1 KW/CANISTER  36KW B B
WIRE SIZE 1 1[I 1]i 1] 1 VOLTAGE 380V -----————-
L e e
i I AT e oo P - » :
| | |
R . Tooe B oge B oy
| | | | | | |
109)) 1 1| 112 { i 115} 1l | WIRE SIZE 2 zS 12 o 0 8'5) ) Sﬁ ) g
\
1108 [a] 11138 4521] L[ 116] 1771 5 & &
! || | ! . CANISTER 1 KW/CANISTER 36KW S S S
. o i ! VOLTAGE 415V —————————-
TOTAL i : i COUTACTOR £ AW LKW 109 110 11| 112 113 114
L L L
3I6KW 12KW 12KW 12KW CONTACTOR RATING  60A 60A
FUSE BLOCK # 1 3
FUSE RATING 45A 25A
Y CONNECTION 380/415V ONLY WIRE SIZE 1 12 12
WIRE SIZE 2 zs 12 OTAL
| | CANISTER 1 KW/CANISTER 3BKW 36KW 12KW 12KW 12KW
| | VOLTAGE ~ 480V -————————-
2 115 KW /CONTACTOR 24KW 12KW
I - CONASIOR farne  Loa Zon
| | CONTASTOR RS : 5 CANISTER 1 KW/CANISTER  36KW
. . FUSE RATING 40A 20A VOLTAGE 200-220V
| | WIRE SIZE 1 12 12 KW CONTACTOR 12KW oKW 12KW
10 12
;g;AWL oKW - oKW - oKW WIRE SIZE 2 CONTACTOR RATING 75A 75A 75A
CANISTER 1 KW/CANISTER  36KW FUSE BLOGK # L oa ZoA 30A
VOLTAGE S70V ——mmmm - WIRE SIZE #4 #4 #4
e
CONTACTOR #ATING 60A 60A CANISTER 1 KW/CANISTER 36KW
FUSE BLOCK 4 1 3 A VOLTAGE 230—240V————
WIRE SIZE 1 %% ﬁ 2 RO EONTACTOR JoKW  T2kW - 12KW
WIRE SIZE 2 10 12 CONTACTOR RATING  75A 75A 75A
FUSE RATIRG T Jon  Joa oA
WIRE SIZE 46 46 46
Egf§EEE}RE%TE%U%‘:EE'E:?D:Ezﬁacﬁcégusﬁgcég;%ﬁéﬁIT REV. DESCRIPTION DATE | BY REV. DESCRIPTION DATE | BY EITR_ S A6C|-}:<} CS [\E]>\}/<E\/Y/|]RB EADCSH-IFNEE§
ST COMPLY WITH ALL LOCAL ELECTRIC CODES]
DR.BY [UMCALLISTERSCALE | Champlon REV.
DATE 0S5APR04 |SHEET 1 OF 1 The Dishwashing Machine Specialists B 70 1] 8 6 1

KK



CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
VOLTAGE 200-220V VOLTAGE 200-220V
_ N - < KW /CONTACTOR 12KW 12KW KW /CONTACTOR 12KW 12KW
L L2 L3 L L2 L3 L L2 L3 L L2 L3 CONTACTOR é 1 2 CONTACTOR # 3 4
oo X x TR X CONTACTOR RATING  60A 60A CONTACTOR RATING  60A 60A
k| k| \| 3 3 \ k| |\ 8 S FUSE BLOCK # 1 2 FUSE BLOCK # 3 4
2 3 3 3 FUSE RATING 45A 45A FUSE RATING 45A 45A
@ @ @ @ WIRE SIZE 1 AND 2 #8 #8 WIRE SIZE 1 AND 2 #8 #8
7 %) %) %)
= - - - CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
(o (o VOLTAGE 230-240V VOLTAGE 230—240V
ol ol KW /CONTACTOR 12KW 12KW KW /CONTACTOR 12KW 12KW
WIRE SIZE 21| 1} 1|~ o e <+ CONTACTOR é 1 2 CONTACTOR 3 4
N« o i @ CONTACTOR RATING  60A 60A CONTACTOR RATING  60A 60A
(il o S (| o S FUSE BLOCK # 7 2 FUSE BLOCK # 3 7
3 5 5 5 FUSE RATING 40A 40A FUSE RATING 40A 40A
2L ol 2222 LA BT LT WIRE SIZE 1 AND 2 #8 48 WIRE SIZE 1 AND 2 #8 48
=z 5SS = z 56 6| =
F\F\ﬁ S S F\ﬁﬁ S S CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
R L R e — L VOLTAGE ~ 380V — — — — — VOLTAGE ~ 380V — — — ——
: ..:-_l‘l:'::::::::::::::_T—'l 1 : ..:-_l‘l:'::::::::::::::_T—'l 1 KW/CONTACTOR 24KW KW< CONTACTOR 24KW
I I I N CONTACTOR 1 CONTACTOR é 3
ol il ! ol il ! CONTACTOR RATING  60A CONTACTOR RATING  60A
ol ol ! T ol ! FUSE BLOCK # 1 FUSE BLOCK # 3
WIRE SIZE 111 1} 1 N o Nl FUSE RATING 45A FUSE RATING 45A
ol o ol o WIRE SIZE 1 ﬁm WIRE SIZE 1 ﬁm
) IR I IR WIRE SIZE 2 8 WIRE SIZE 2 8
I ool I ool
0o i 1 0o i 1 CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
109j] 1 | M2 3 | A 184 | | VOLTAGE 415V — — — — — VOLTAGE 415V — — — — —
o L ¥ = o L T L= KW /CONTACTOR 24KW KW /CONTACTOR 24KW
(| 1102 117 113 21147 1| 1162477 1198 120 CONTACTOR 1 CONTACTOR 3
! . ! . ! . ! . CONTACTOR RATING  60A CONTACTOR RATING  60A
! | ! | ! | ! I FUSE BLOCK # 1 FUSE BLOCK # 3
. . . i FUSE RATING 457 FUSE RATING 45A
L L L L WIRE SIZE 1 ﬁm WIRE SIZE 1 ﬁm
12KW TOTAL 12KW 12KW TOTAL 12KW WIRE SIZE 2 8 WIRE SIZE 2 8
24KW 24KwW CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
VOLTAGE 480V — — — — — VOLTAGE 480V — — — — —
KW /CONTACTOR 24KW KW /CONTACTOR 24KW
CONTACTOR 1 CONTACTOR 3
CONTACTOR RATING  60A CONTACTOR RATING  60A
FUSE BLOCK # 7 FUSE BLOCK # 3
FUSE RATING 40A FUSE RATING 40A
WIRE SIZE 1 12 WIRE SIZE 1 12
| | WIRE SIZE 2 10 WIRE SIZE 2 10
| |
! ! CANISTER 1 KW/CANISTER 24KW CANISTER 2 KW/CANISTER 24KW
109 13 VOLTAGE 575V ————— VOLTAGE 575V —— ———
. I KW /CONTACTOR 24KW KW /CONTACTOR 24KW
. i CONTACTOR CONTACTOR
! ! CONTACTOR RATING  60A CONTACTOR RATING  60A
| | FUSE RATIG S0 FUSE RATIG 30
| |
L TOTAL L TOTAL WIRE SIZE 1 12 WIRE SIZE 1 12
12KW 24KW 12KW 24KW WIRE SIZE 2 10 WIRE SIZE 2 10
Y CONNECTION 380/415V ONLY
CUSTOMER TO SUPPLY RATED VOLTAGE/PHASE/Hz, REV. DESCRIPTION oaTE | BY REV. DESCRIPTION DATE | BY CH—48E, 48KW BOOSTER

QE SPECIFIED PER ORDER,TO DISCONNECT SWITCH

L POWER SUPPLIED TO EACH CONNECTION POINT
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES.

DR.BY [ J.MCALLISTER [SCALE |

DATE 05APR0O4 [SHEET 1 OF 1

Champion

The Dishwashing Machine Specialists B

FOR RACK CONVEYOR MACHINES

/01862

REV.

KoK




LINE VOLTAGE

L1 L2
T T onp
O O Q
Q9 - 1MOL M
MOTOR STARTER MOTOR CONTACTOR  DRIVE TMOL

o T~ X jo—o }o MOTOR JSW M
—O_ J\/_%_O_
T — N\~ ) ,—()——()—' O

/A 44 2

Q
%,

6 /A 44 2 J
2

6 7A 44

TO JUNCTION BOX UNDER DISH MACHINE

OO =
O
O
O
O

WIRING DIAGRAM

JSW TMOL

44@F

RACK ADVANCE
JAM SWITCH

SCHEMATIC

CUSTOMER TO SUPPLY RATED VOLTAGE/PHASE/Hz,
AS SPECIFIED PER ORDER,TO DISCONNECT SWITCH.
ALL POWER SUPPLIED TO EACH CONNECTION POINT
MUST COMPLY WITH ALL LOCAL ELECTRIC CODES.

DR.BY [J. MCALLISTERSCALE |

DATE 3MAY05 [SHEET 1 OF 1

REV. DESCRIPTION DATE BY

A |CHANGED CONTROL WIRING REMOVED TLS CONNECTION25JULOBJAM

90,/180 DEGREE

Champion RACK ADVANCE E_SFRIFS

REV.
The Dishwashing Machine Specialists A A

XK




	ErackFC_H_101512
	Erackiiv_H_101512.pdf
	ERack126_H_101512
	ERack27120_H_101512
	E-Schem121150_H

